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FCC ID(AP5050DN-S):  QISAP5050DN-S

Product Wireless LAN Access Point
Model APG6050DN, AP5050DN-S
Report No. R1803H0032-R4V2

Issue Date July 4, 2018

TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFRA47 Part 15E (2018). The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.
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Summary of measurement results

Number | Summary of measurements of results Clause in FCC rules Verdict
1 Average conducted output power 15.407(a) PASS
2 Occupied bandwidth 15.407(e) PASS
3 Frequency stability 15.407(g) PASS
4 Maximum power spectral density 15.407(a) PASS
5 Unwanted Emissions 15.407(b) PASS
6 Conducted Emissions 15.207 PASS
Date of Testing: March 15, 2018 ~ April 28, 2018
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support

regulatory compliance of the applicable standards stated above.

1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-10766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 4 of 401
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1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 5 of 401
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2. General Description of Equipment under Test

Client Information

Applicant Huawei Technologies Co., Ltd.

Applicant address

Administration Building, Headquarters of Huawei Technologies Co.,
Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.China.

Manufacturer Huawei Technologies Co., Ltd.

Manufacturer address

Administration Building, Headquarters of Huawei Technologies Co.,
Ltd., Bantian, Longgang District, Shenzhen, 518129, P.R.China.

General information

EUT Description

Model AP6050DN, AP5050DN-S
IMEI 024V WS10J2800015Y2
Hardware Version VA

Software Version V200R009C00B905

Power Supply

DC Adapter/ Powered over Ethernet

Antenna Type

Internal Antenna

Antenna Gain

Antenna 1: 4dBi
Antenna 2: 4dBi
Antenna 3: 4dBi
Antenna 4: 4dBi

additional beamforming gain

3 dBi

Loss of RF cable

<2dbi

Test Mode(s)

U-NI11-1(5150MHz-5250MHz)
U-NII-2A(5250MHz-5350MHz)
U-NII-2C(5470MHz-5725MHz)
U-NII-3(5725MHz-5850MHz)

Modulation Type

802.11a/n (HT20/HT40) : OFDM
802.11ac (VHT20/VHT40/VHT80/VHT80+80): OFDM

Max. Conducted Power

26.38dBm

Operating Frequency Range(s)

U-NII-1: 5150-5250MHz
U-NI11-2A:5250-5350MHz
U-NII-2C:5470-5725MHz
U-NII-3: 5725-5850MHz

EUT Accessory

POE Adapter 1

Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.

Model: POE35-54A

TA Technology (Shanghai) Co., Ltd.
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Input voltage: 100-240 V/50-60 Hz,1.0A
Output voltage: 48V === 0.65 A

POE Adapter 2

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: POE35-54A
Input voltage: 100-240 V/50-60 Hz 1.0A

Output voltage: -48V === 0.65 A

DC Adapter 1

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HKA02412020-3K

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 2

Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.
Model: HW-120200E1W
Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 3

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HKA02412020-4K

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 4

Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.
Model: HW-120200B1W
Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 5

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HKA02412020-1K

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 6

Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.
Model: HW-120200C1W

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 7

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HW-120200A1W

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 8

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HW-120200U1W

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 9

Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.
Model: HW-120200U1W

Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

DC Adapter 10

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.
Model: HW-120200Z21W

TA Technology (Shanghai) Co., Ltd.
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Input voltage: 100-240 V/50-60 Hz 0.8A

Output voltage: 12V === 2.0A

Manufacturer: Shenzhen Huntkey Electric Co., Ltd.

Model: HW-24-12AC8D

DC Adapter 11
F Input voltage: 100-240 V/50-60 Hz 0.8A
Output voltage: 12V === 2.0A
Manufacturer: Dongguan Shilong Fuhua Electronic Co., Ltd.
Model: HW-24-12AC8D
DC Adapter 12 ode

Input voltage: 100-240 V/50-60 Hz 0.8A
Output voltage: 12V === 2.0A
Note: The information of the EUT is declared by the manufacturer.

The AP6050DN and AP5050DN-S remain exactly the same on the hardware, but the AP5050DN-S
has turned off one of the 2G radios.

The EUT incorporates a MIMO function

Band Modulation Mode cbb Beamforming TX Function Available
Mode Mode Channel
802.11a Support Not Support 1TX, 2TX, 3TX, 4TX 36~48
802.11n HT20 Support Support 1TX, 2TX, 3TX, 4TX 36~48
5GHz 802.11n HT40 Support Support 1TX, 2TX, 3TX, 4TX 38~46
(U-NII-1) | 802.11ac VHT80 Support Support 1TX, 2TX, 3TX, 4TX 42
\f:i;;f;o Support | Not Support 1TX+1TX 42
802.11a Support Not Support 1TX, 2TX, 3TX, 4TX | 52~64,100~144
5GHz 802.11n HT20 Support Support 1TX, 2TX, 3TX, 4TX | 52~64,100~144
(U-NII-2A 802.11n HT40 Support Support 1TX, 2TX, 3TX, 4TX | 54~62,110~142
& 802.11ac VHTS80 Support Support 1TX, 2TX, 3TX, 4TX 58,106~138
U-NII-2C) 802.11ac
Support Not Support TTX+1TX 58,106~138
VHT80+80
802.11a Support Not Support 1TX, 2TX, 3TX, 4TX 149~165
802.11n HT20 Support Support 1TX, 2TX, 3TX, 4TX 149~165
5GHz 802.11n HT40 Support Support 1TX, 2TX, 3TX, 4TX 151~159
(U-NII-3) | 802.11ac VHT80 Support Support 1TX, 2TX, 3TX, 4TX 155
802.11ac Support Not Support 1TX+1TX 155
VHT80+80

For 802.11a, the EUT doesn’t support Beamforming mode.

The modulation and bandwidth are similar for 802.11n mode for 20MHz/40MHz and 802.11ac mode for
V20MHz/V40MHz, therefore investigated worst case to representative mode in test report. (Final test
mode refer section 4)

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 8 of 401
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFR47 Part 15E (2018) Unlicensed National Information Infrastructure Devices
ANSI C63.10 (2013)
KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 662911 D01 Multiple Transmitter Output v02r01

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 9 of 401
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4. Test Configuration

Test Mode

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (X axis) and the

worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all the configuration for confirming worst case. Data rate below

means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Band Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT80 MCSO0
802.11ac VHT80+80 MCSO0

TA Technology (Shanghai) Co., Ltd.
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The worst case Antenna mode for each of the following tests for Wi-Fi:

802.11a/n | 802.11a/n
HT20/40 | HT20/40
802.11ac | 802.11ac
VHT80 VHT80

802.11a/n
HT20/40
802.11ac
VHT80

802.11a/n
HT20/40
802.11ac
VHT80
802.11a/n
HT20/40
802.11ac
VHT80
802.11a/n
HT20/40
802.11ac
VHT80
802.11a/n
HT20/40
802.11ac
VHT80
802.11a/n
HT20/40
802.11ac
VHT80
802.11a/n
HT20/40
802.11ac
VHT80

802.11ac 802.11ac
VHT80+80 | VHT80+80

Average conducted
output power

802.11ac

Occupied bandwidth
VHT80+80

Frequency stability

802.11a/n | 802.11a/n | 802.11a/n
HT20/40 | HT20/40 | HT20/40
802.11ac | 802.11ac | 802.11ac
VHT80 VHT80 VHT80

802.11ac 802.11ac

Power Spectral Density VHT80+80 | VHT80+80

802.11ac

ted Emissi
Unwanted Emissions VHT80+80

Conducted Emissions

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 11 of 401
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Wireless Technology and Frequency Range

Wireless Technology Bandwidth Channel Frequency

36 5180MHz
40 5200MHz

20 MHz
44 5220MHz
48 5240MHz

U-NII-1

38 5190MHz

40 MHz
46 5230MHz
80 MHz 42 5210MHz
80+80 MHz 42 5210MHz
52 5260MHz
56 5280MHz

20 MHz
60 5300MHz
64 5320MHz

U-NII-2A

54 5270MHz

40 MHz
62 5310MHz
80 MHz 58 5290MHz
80+80 MHz 58 5290MHz
100 5500MHz
104 5520MHz
108 5540MHz

Wi-Fi

112 5560MHz
116 5580MHz
120 5600MHz

20 MHz
124 5620MHz
128 5640MHz
132 5660MHz
136 5680MHz
140 5700MHz

U-NII-2C

144 5720MHz
102 5510MHz
110 5550MHz
118 5590MHz

40 MHz
126 5630MHz
134 5670MHz
142 5710MHz
106 5530MHz
80 MHz 122 5610MHz
138 5690MHz
80+80 MHz 106 5530MHz

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 12 of 401
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122 5610MHz
138 5690MHz
149 5745MHz
20 MHz 157 5785MHz
165 5825MHz
U-NII-3 151 5755MHz
40 MHz
159 5795MHz
80 MHz 155 5775MHz
80+80 MHz 155 5775MHz
Does this device support TPC Function? XYes [1No
Does this device support TDWR Band? XYes [INo

TA Technology (Shanghai) Co., Ltd.
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5. Test Case Results

5.1. Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

For U-NII-1, set RBW =1% OCB kHz, VBW = 3 x RBW, measure the maximum width of the emission
that is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 26 dB relative to the maximum level measured in the
fundamental emission.

For U-NII-3, Set RBW = 100 kHz, VBW = 3 x RBW, measure the maximum width of the emission that
is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may
be employed if it implements the functionality described above.

Use the 99 % power bandwidth function of the instrument

Test Setup

RF IZEIDIE Spectrum

EUT Analyzer

Limits

Rule FCC Part §15.407(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 14 of 401
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Test Results:

U-NII-1
Network Carrier 99"'A, Minimum'26 dB .
Standards frequency bandwidth bandwidth Conclusion
(MHz) (MHz) (MHz)
5260 16.761 24.48 PASS
802.11a 5300 16.736 23.29 PASS
5320 16.742 25.36 PASS
5180 17.888 28.41 PASS
802.11n
5200 17.857 25.27 PASS
HT20
5240 17.888 25.93 PASS
802.11n 5190 36.477 44.22 PASS
HT40 5230 36.448 46.21 PASS
802.11ac VHT80 5210 76.438 89.73 PASS
802.11ac VHT80+80 5210 76.128 87.91 PASS
U-NII-2A
Carrier 99% Minimum 26 dB
Network . . .
Standards frequency bandwidth bandwidth Conclusion
(MHz) (MHz) (MHz)
5260 16.637 21.71 PASS
802.11a 5300 16.673 22.28 PASS
5320 16.646 22.01 PASS
5260 17.795 22.64 PASS
802.11n HT20 5300 17.799 22.62 PASS
5320 17.830 22.54 PASS
5270 36.427 45.17 PASS
802.11n HT40
5310 36.498 45.03 PASS
802.11ac VHT80 5290 76.563 110.0 PASS
802.11ac VHT80+80 5290 76.266 89.69 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 15 of 401
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U-NII-2C
Network Carrier 99"'A, Minimum'26 dB .
Standards frequency bandwidth bandwidth Conclusion
(MHz) (MHz) (MHz)
5500 16.632 21.61 PASS
5580 16.659 21.79 PASS
802.11a
5700 16.649 21.64 PASS
5720 16.537 21.78 PASS
5500 17.804 22.76 PASS
5580 17.811 22.74 PASS
802.11n HT20
5700 17.796 22.81 PASS
5720 17.738 21.82 PASS
5510 36.437 44.78 PASS
5550 36.439 46.96 PASS
802.11n HT40
5670 36.423 44 .87 PASS
5710 36.385 54.77 PASS
5530 76.511 106.2 PASS
802.11ac VHT80 5610 76.260 100.7 PASS
5690 76.480 88.34 PASS
5530 76.410 90.41 PASS
802.11ac VHT80+80 5610 76.528 89.03 PASS
5690 76.312 87.79 PASS
U-NII-3
: ” Mini B
Network Carrier 99@ lnlmurrT 6d Limit .
Standards frequency bandwidth bandwidth (KHz) Conclusion
(MHz) (MHz) (MHz)
5745 17.117 16.36 500 PASS
802.11a 5785 17.047 16.37 500 PASS
5825 17.098 16.37 500 PASS
5745 18.204 17.61 500 PASS
802.11n
5785 18.125 17.61 500 PASS
HT20
5825 18.215 17.61 500 PASS
802.11n 5755 36.543 36.36 500 PASS
HT40 5795 36.556 36.40 500 PASS
802.11ac VHT80 5775 76.298 76.44 500 PASS
802.11ac VHT80+80 5775 76.394 76.43 500 PASS
TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 16 of 401
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U-NII-1, 802.11a
Carrier frequency (MHz): 5180

=
[ —————— ]

Coenar Freq: 5180000000 GHz Radie St Hoew
Trig: Free Fiun AvgiHold:»10:10

= ganen: 40 48

‘Center Fraq 5 180000000 GHz

Ref 30.00 dBm___

enter 5,18 GHz

Span 30 MHz
lsRes BW 200 kHz

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 26.7 dBm
16.761 MHz
-8.157 kHz % of OBW Power 99.00 %
24.48 MHz x dB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11n HT20
Carrier frequency (MHz): 5180

=
[ —————— ] ERv

Coenar Freq: 5180000000 GHz Radie St Hoew

nter Freq 5.180000000 GHz ..
AvgiHold:>1010

Ragis Davice: BTS

Ref 30.00 dBm

enter 5,18 GHz
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power
17.888 MHz

-21.463 kHz % of OBEW Power 99.00 %
28.41 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11a
Carrier frequency (MHz): 5200

=
= ——TT]
r Comnes Freg: 5

GHz
o Trig: Fres Run AvglHold:>1010
BFGainLow — SAfien: 43 dB

enter 5.2 GHz

Span 30 MHz|
F-!l'-!e_ﬂ:' BW 200 kHz

Sweep 1ms
Occupied Bandwidth Tatal Power 26.3 dBm
16.736 MHz
-1.069 kHz % of OBW Power 99.00 %
23.20 MHz x dB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11n HT20
Carrier frequency (MHz): 5200

=
Er———r——e— ERv

Center Frag 5.200000000 GHz Carner Freq: 5.200000000 GHz Radia St Mo
e o Trig: Fres Run AvgiHold:>1010
SAnen: 4 dB

Ref 30.00 dBm

enter 5.2 GHz

F-!Fe_ﬂ:' BW 200 kHz #VBW 620 kHx

Occupied Bandwidth Total Power
17.857 MHz

-22.741 kHz % of OBEW Power 99.00 %
2527 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11a
Carrier frequency (MHz):5240

e ——r
Corter Frog: 8. GHz Radio Sid- Hoew
W Trig: Free fiun AvgiHold:»10:10

shnen: 40 dB Radis Davice: BTS

:Cemer Fraqg 5.240000000 GHz

Ref 30.00 dBm___

enter 5.24 GHr

Span 30 MHz|
F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 26.7 dBm
16.742 MHz
-2.182 kHz % of OBW Power 99.00 %
25.36 MHz x dB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11n HT20
Carrier frequency (MHz):5240

[ —————— ] ERv

Center Fraqg 5.240000000 GHz GHz _ Radie Sidt Horw
Ll UL AvgiHold:>1010

AFGainLow Radio Dwvice: BTS

Ref 30.00 dBm

enter 5.24 GHr
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power
17.888 MHz

-13.852 kHz % of OBEW Power 99.00 %
25.93 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth
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U-NII-1, 802.11n HT40
Carrier frequency (MHz): 5190

=
Er———r——e—

Coenar Free: 5.180000000 GHz Radio Sid- Hoew
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

wer Fraq 5.190000000 GHz

Ref 20.00 dBm

enter 5,19 GHz Span 60 MHz

Sweep 1ms

FJI'-!*.!&Z‘ BW 390 kHz

#VBW 1.2 MHZ

Occupied Bandwidth Total Power 24.2 dBm

36.477 MHz
B.866KkHz % of OBW Power  99.00 %
4422 MHz  xdB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11ac VHT80
Carrier frequency (MHz): 5210

Radie Sidt Horw

Carner Freq: 5. 710000000 GHz
AvgiHold:>1010

:g‘emer Freq 5210000000 GHz

enter 5.21 GHr

Span 120 MHz,
lsRes BW 820 kHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power 23.9 dBm

76.438 MHz
115.58 kHz
BO.T3IMHz  xdB

% of OBEW Power 99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-1, 802.11n HT40
Carrier frequency (MHz): 5230

Center Fraq 5.230000000 GHz Cartar Frea: §.230000000 GH:

MFGainlow | SAmen: 40 dB

Ref 20.00 dBm

enter 5.23 GHz

FJI'-!*.!&Z‘ BW 390 kHz

#VBW 1.2 MHZ

Total Power

2
Trig: Fros Run AvwgiHold:>1010

Radie Sidt Hoew

Ragis Davice: BTS

Span 60 MHz
Sweep 1ms

Occupied Bandwidth

36.448 MHz
Transmit Freq Ermor 174 Hz % of OBW Power 90.00 %
x dB Bandwidth 46.21 MHz x dB -26.00 dB

802.11ac VHT80+80

Er———r——e—

:g‘emer Freq 5210000000 GHz Carner Freg: 5.210000000 GH:

MFGainlow | SAmen: 40 dB

Ref 30.00 dBm

enter 5.21 GHr

[sRes BW 820 kHz

#VBW 2.4 MHX

Total Power

Carrier frequency (MHz): 5210

2
Trig: Fros Run AvwgiHold:>1010

Rﬂ-é.ﬁ.m M‘ e

Ragis Davice: BTS

Span 120 MHz,
Sweep 1ms

23.7 dBm

Occupied Bandwidth

76.128 MHz
204.58 kHz
87.91 MHz x dB

% of OBEW Power 99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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~_/ FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A, 802.11a
Carrier frequency (MHz): 5260

=
[ —————— ]

Coenar Free: 5.260000000 GHz Radie Sidt Hoew
Trig: Free Fiun AvgiHold:»10:10

= ganen: 40 48

‘Center Fraq 5 260000000 GHz

Ref 30.00 dBm

enter 5.26 GHr

Span 30 MHz
lsRes BW 200 kHz

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 21.5 dBm
16.637 MHz
-3.701 kHz % of OBW Power 99.00 %
21.71 MHz x dB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-2A, 802.11n HT20
Carrier frequency (MHz): 5260

=
[ —————— ] ERv

Coenar Free: 5.260000000 GHz Radio St Hoew

nter Fraq 5.260000000 GHz 2
AvgiHold:>1010

Ragis Davice: BTS

Ref 30.00 dBm

enter 5.26 GHr
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 21.0 dBm
17.795 MHz

-16.714 kHz % of OBEW Power 99.00 %
22.64 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-2A, 802.11a
Carrier frequency (MHz): 5300

=
Er———r——e—

‘Center Fraq 5300000000 GHz Corner Freg: 5300000000 GHz Rathe S Moo
s Trig: Free fiun AvglHold:>1010

= ganen: 40 48

Ref 30.00 dBm

enter 5.3 GHz

Span 30 MHz|
F-!l'-!e_ﬂ:' BW 200 kHz

Sweep 1 ms,
Occupied Bandwidth Total Power 21.9 dBm
16.673 MHz
-6.333 kHz % of OBW Power 99.00 %
22.28 MHz x dB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-2A, 802.11n HT20
Carrier frequency (MHz): 5300

=
Er———r——e— ERv

‘Center Fraq 5300000000 GHz Coner Freg: 5.300000000 GHz Rudis St Haww
L Trig: Fros fun AvgiHold->1010

MFGainlow | SAmen: 40 dB Rai Device: BTS

Ref 30.00 dBm___

enter 5.3 GHz

F-!Fe_ﬂ:' BW 200 kHz #VBW 620 kHx

Occupied Bandwidth Total Power 21.3 dBm
17.799 MHz

-20.073 kHz % of OBEW Power 99.00 %
22,62 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-2A, 802.11a
Carrier frequency (MHz):5320

e ——r
Coener Free: 5.320000000 GHz Radie Sid- Hoew
W Trig: Free fiun AvgiHold:»10:10

shnen: 40 dB Radis Davice: BTS

:Cemer Frag 5.320000000 GHz

Ref 30.00 dBm

enter 5.3 GHz

Span 30 MHz|
F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHz Sweep 1ms

Total Power 21.9 dBm

Occupied Bandwidth

16.646 MHz
Transmit Freq Ermor 1.506 kHz
x dB Bandwidth

% of OBEW Power 99.00 %
22.01 MHz xdB -26.00 d8

U-NII-2A, 802.11n HT20
Carrier frequency (MHz):5320

[ —————— ] ERv

Center Frag 5.320000000 GHz Carner Freq: 5.320000000 GHz Radha St oo
. Trig: Free Run AvgiHold>1010

MFGainlow | SAmen: 40 dB Rai Device: BTS

Ref 30.00 dBm___

enter 5.3 GHz
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 22.0 dBm
17.830 MHz

-24.204 kHz % of OBEW Power 99.00 %
22.54 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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~_/ FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A, 802.11n HT40

Carrier frequency (MHz): 5270

=
Er———r——e—

GH
Trig: Fros Run AvwgiHold:>1010

Ref 20.00 dBm

enter 5.27 GHr

FJI'-!*.!&Z‘ BW 390 kHz #VBW 1.2 MHZ

Occupied Bandwidth Total Power 24.3 dBm
36.427 MHz

Transmit Freq Ermor 12.256 kHz % of OBW Power 90.00 %
x dB Bandwidth 4517 MHz x dB -26.00 dB

Radio St Hoew

Span 60 MHz
Sweep 1ms

U-NII-2A, 802.11ac VHT80
Carrier frequency (MHz): 5290

Radie Sidt Hoew

Cenar Fres: 5250000000 GHz
AvgiHold:>1010

:g‘emer Freq 5200000000 GHz
Radia Device: BTS

Ref 30.00 dBm

enter 5.29 GHz

Span 120 MHz
lsRes BW 820 kHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power

76.563 MHz
Transmit Freq Ermor 103.62 kHz % of OBW Power 90.00 %
x dB Bandwidth 110.0 MHz x dB -26.00 dB

U-NII-2A, 802.11n HT40

Er———r——e—

Carner Freq: 5.310000000 GH:

Center Frag 5.310000000 GHz 2
L r Trig: Fros Run AvwgiHold:>1010

Ref 20.00 dBm

enter 5.31 GHr

FJI'-!*.!&Z‘ BW 390 kHz

#VBW 1.2 MHZ

Occupied Bandwidth Total Power 24.2 dBm
36.498 MHz

Transmit Freq Ermor 45886 kHz % of OBW Power 90.00 %
x dB Bandwidth 45.03 MHz x dB -26.00 dB

Carrier frequency (MHz): 5310

Rﬂ;e.s.m M. -

= ganen: 40 48 Radio Dwvice: BTS

Span 60 MHz
Sweep 1ms

802.11ac VHT80+80
Carrier frequency (MHz): 529

Er———r——e— ERv

‘Center Fraq 5200000000 GHz Coeer Freg: 5,250000000 GHz
= - = Trig: Free Run AvgiHold->1010
AFGain Low sAnen: 4 dB

Ref 30.00 dBm

enter 5.29 GHz Span 120 MHz,

Sweep 1ms

[sRes BW 820 kHz

#VBW 2.4 MHX

Occupied Bandwidth Total Power 21.5 dBm
76.266 MHz

Transmit Freq Ermor 68.218 kHz % of OBW Power 90.00 %

x dB Bandwidth 89.69 MHz x dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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~_/ FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11a
Carrier frequency (MHz): 5500

Coenar Fres: 5.500000000 GHz Radio St Horw
Trig: Free Fiun AvgiHold:>1010
shnen: 40 dB

:g‘emer Freq 5500000000 GH:

Ref 30.00 dBm

enter 5.5 GHz Span 30 MHz
F-!l'-!t_ex:‘ BW 200 kHz #VBW 620 kHx Sweep 1ms
Occupied Bandwidth Total Power 21.0 dBm
16.632 MHz
Transmit Freq Ermor -13.268 kHz % of OBW Power 90.00 %
x dB Bandwidth 21.61 MHz x dB -26.00 dB

U-NII-2C, 802.11a
Carrier frequency (MHz): 5580

=
Er———r——e—

Coenar Fres: §.580000000 GHz Radio St Horw

nter Freq 5.580000000 Gl 2
x AvgiHold:>1010

Ragis Davice: BTS

Ref 30,00 dBm

enter 5.58 GHr Span 30 MHz
#VBW 620 kHx Sweep 1ms

[sRes BW 200 kHz

Occupied Bandwidth Total Power 21.2 dBm
16.659 MHz

Transmit Freq Ermor 3.437 kHz % of OBW Power 90.00 %

x dB Bandwidth 21.79 MHz x dB -26.00 dB

U-NII-2C, 802.11a
Carrier frequency (MHz):5700

Coenar Fres;: §.700000000 GHz Radio Sid- Hoew
Trig: Fres fun AvgiHold:>1010
shnen: 40 dB Radis Davice: BTS

:g‘emer Fraq 5700000000 GHz

enter 5.7 GHz Span 30 MHz
F-!l'-!t_ex:‘ BW 200 kHz #VBW 620 kHx Sweep 1ms

Occupied Bandwidth Total Power 20.8 dBm
16.649 MHz

Transmit Freq Ermor -24.234 kHz % of OBW Power 90.00 %

x dB Bandwidth 21.64 MHz x dB -26.00 dB

U-NII-2C, 802.11a

Carrier frequency (MHz):5720

Carner Freq: 5.720000000 GH:

Center Frag 5.720000000 GHz 2
L r Trig: Fros Run AvgiHold:>1010

Ref 30.00 dBm

enter 5.72 GHz Span 30 MHz
F-!l'-!e_es BW 200 kHz #VBW 620 kHx Sweep 1ms
Occupied Bandwidth Total Power 23.8 dBm
16.537 MHz
Transmit Freq Ermor -40.206 kHz % of OBW Power 90.00 %
x dB Bandwidth 21.78 MHz x dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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&

FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT20
Carrier frequency (MHz): 5500

=
Er———r——e—

Coenar Fres: 5.500000000 GHz Radie St Hoew
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

wer Fraq 5.500000000 GHz

Ref 30.00 dBm

enter 5.5 GHz

Span 30 MHz
lsRes BW 200 kHz

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 20.5 dBm
17.804 MHz

-20.929 kHz % of OBEW Power
22.76 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11n HT20
Carrier frequency (MHz): 5580

Rﬂ;‘s‘m M. -

enter 5.58 GHr Span 30 MHz

Sweep 1ms

[sRes BW 200 kHz

#VBW 620 kHx

Occupied Bandwidth Total Power 21.1 dBm

17.811 MHz
20656 kHz % of OBW Power
274MHz  xdB

99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-2C, 802.11n HT20
Carrier frequency (MHz):5700

Er———r——e—

Coenar Fres;: §.700000000 GHz Radio Sidt Hoew
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

:g‘emer Fraq 5700000000 GHz

AFGainLow Radio Dwvice: BTS

Ref 30.00 dBm

enter 5.7 GHz Span 30 MHz

Sweep 1ms

F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHx

Occupied Bandwidth Total Power 20.9 dBm
17.796 MHz

-21.064 kHz % of OBW Power
22.81 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11n HT20
Carrier frequency (MHz):5720

Er———r——e—

Coenar Fres: 5.720000000 GHz Radie S0 New
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

:g‘emer Freq 5720000000 GHz
A GainLow Rai Device: BTS

Ref 30.00 dBm

enter 5.72 GHz Span 30 MHz

Sweep 1ms

F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHx

Occupied Bandwidth Total Power 23.2 dBm

17.738 MHz
44251 kHz % of OBW Power
21.82MHz  xdB

99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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&

FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT40
Carrier frequency (MHz): 5510

=
Er———r——e—

Caenar Fres: 5.510000000 GHz Radio Sid- Horw
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

wer Fraq 5.510000000 GHz

enter 5.51 GHr

Span 60 MHz
lsRes BW 390 kHz

#VEW 1.2 MHZ Sweep 1ms

Occupied Bandwidth Total Power 24.3 dBm
36.437 MHz

-11.338 kHz % of OBEW Power
44.78 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11n HT40
Carrier frequency (MHz): 5550

Radio St Hoew

enter 5.55 GHz Span 60 MHz

Sweep 1ms

FJI'-!*.!&Z‘ BW 390 kHz

#VBW 1.2 MHZ

Occupied Bandwidth Total Power 24.5 dBm

36.439 MHz
21.605kHz % of OBW Power
4696 MHz  xdB

99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-2C, 802.11n HT40

Carrier frequency (MHz): 5670

Er———r——e—

Coenar Free: 5670000000 GHz Radio Sidt Noew
Trig: Free Fiun AvgiHold:>1010

Samen: £ d8

:g‘emer Freq 5670000000 GHz
A GainLow Rai Device: BTS
Ref 20.00 dBm

enter 5,67 GHz Span 60 MHz

Sweep 1ms

FJI'-!*.!&Z‘ BW 390 kHz

#VBW 1.2 MHZ

Occupied Bandwidth Total Power 24.9 dBm
36.423 MHz

30284 kHz % of OBEW Power
4487 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11n HT40
Carrier frequency (MHz): 5710

Er———r——e—

Coenar Freq: §.710000000 GHz Radio S0 New
Trig: Fres fun AvgiHold:>1010

Samen: £ d8

:g‘emer Freq 5710000000 GHz
A GainLow Rai Device: BTS

Ref 30.00 dBm

enter 5.71GHz Span 60 MHz

Sweep 1467 ms

F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHx

Occupied Bandwidth Total Power 26.0 dBm

36.385 MHz
43.232kHz % of OBW Power
547TMHz  xdB

99.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-006R
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&

FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11ac VHT80
Carrier frequency (MHz): 5530

=
[ —————— ] ERv

Coenar Free: 5.520000000 GHz Radio Sid- Horw
Trig: Free Fiun AvgiHold:»10:10

= ganen: 40 48

‘Center Fraq 5530000000 GHz
Radio Duvice: BTS

Ref 30.00 dBm___

enter 5.53 GHr

" Span 120 MHz
[sRes BW 820 kHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power
76.511 MHz
167.80 kHz % of OBW Power
106.2 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

802.11ac VHT80+80
Carrier frequency (MHz): 5530

=
[ —————— ] ERv

Coenar Free: 5.520000000 GHz Radio St Horw

nter Freq 5.530000000 GHz 2
AvgiHold:>1010

Ref 30.00 dBm___

enter 5.53 GHr
BW 220 kHz

" Span 120 MHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power 23.5 dBm
76.410 MHz

-19.216 kHz % of OBW Power
80.41 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11ac VHT80
Carrier frequency (MHz): 5610

=
Er———r——e— ERv

Coenar Frea: 5610000000 GHz Radio St Horw
W Trig: Free fiun AvgiHold:»10:10
shnen: 40 dB

Center Fraq 5.610000000 GHz

Ref 20.00 dBm___

enter 5.61 GHr

Span 120 MHz,
F-'l'-!t.es' BW 220 kHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power
76.260 MHz
121.76 kHz % of OBW Power
100.7 MHz x dB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11ac VHT80+80
Carrier frequency (MHz): 5610

=
Er———r——e— ERv

Coenar Frea: 5610000000 GHz Radie Sid- Horw
AvgiHold:»10:10

Ragis Davice: BTS

" Span 120 MHz
Sweep 1ms

enter 5.61 GHr

F-!Fe_ﬂ:' BW 220 kHz #VBW 2.4 MHX

Occupied Bandwidth Total Power 24.0 dBm
76.528 MHz

-59.289 kHz % of OBEW Power
89.03 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11ac VHT80
Carrier frequency (MHz): 5690

P — =
Corser Frog. 5 Radio Sidt Hoew
W Trig: Fre frun

shnen: 40 dB

Center Fraq 5600000000 GHz GHz _'
Ll UL AvgiHold:>1010

Ref 20.00 dBm___

enter 5.69 GHr

Span 120 MHz,
F-'l'-!t.es' BW 320 kHz

#VBW 2.4 MHX Sweep 1ms

Occupied Bandwidth Total Power 25.5 dBm
76.480 MHz

BB.6T1 kHz % of OBEW Power
88.34 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

U-NII-2C, 802.11ac VHT80+80
Carrier frequency (MHz): 5690

[ —————— ] ERv

‘Center Fraq 5690000000 GHz Corer Freg: 5530000000 GHE Rudis S Haww
E— Trig: Free Run AwgiHold >10:110

MFGainlow | SAmen: 40 dB

Ref 30.00 dBm___

.
(-

" Span 120 MHz
Sweep 1ms

enter 5.69 GHr

BW 220 kHz #VBW 2.4 MHX

Occupied Bandwidth Total Power 23.3 dBm
76.312 MHz

-A7.041 kHz % of OBEW Power
B7.78 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

99.00 %
-26.00 d8

TA Technology (Shanghai) Co., Ltd.
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~_/ FCC RF Test Report

Report No: R1803H0032-R4V2

Minimum 6 dB bandwidth

U-NII-3, 802.11a
Carrier frequency (MHz): 5745

=
[ —————— ]

Center Fraq 5745000000 GHz Corer Freg: 5743000000 GHz
—— Trig: Free Run AvgiHold 1010

MFGainlow | SAmen: 40 dB

Ref 30.00 dBm___

enter 5.745 GHz

FJI'-!*.!&Z‘ BW 100 kHz #VBW 300 kHx

Occupied Bandwidth Total Power 27.8 dBm

16.858 MHz
Transmit Freq Ermor -64.731 kHz % of OBW Power 90.00 %
x dB Bandwidth 16.36 MHz x dB -6.00 dB

Radio St Horw

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5745

=
[ —————— ] ERv

nter Fraq 5.745000000 GHz Conner Freg: 5743000000 GHz Radia St Moo
AvglHold:>1010

AFGainLow : Radio Dwvice: BTS

Ref 30.00 dBm

enter 5.745 GHz

BW 100 kHz #VBW 300 kHx

Occupied Bandwidth Total Power 27.6 dBm
17.937 MHz

Transmit Freq Ermor -45.124 kHz % of OBW Power 90.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB

U-NII-3, 802.11a
Carrier frequency (MHz): 5785

=
Er———r——e—

Center Freg 5.785000000 GHz Camiar Fres: 5.TBS000000 GHE
— o Trig: Free fun AvgiHold 1010
sAnen: 4 dB Radio Duvice: BTS

Ref 30.00 dBm___

enter 5.785 GHz

FJI'-!*.!&Z‘ BW 100 kHz #VBW 300 kHx

Occupied Bandwidth Total Power 27.7 dBm

16.873 MHz
Transmit Freq Ermor -T1.320 kHz % of OBW Power 90.00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB

Radie St Horw

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5785

=
Er———r——e— ERv

Center Frag 5. 7B5000000 GHz GHz Radis Stk Noew
Ll UL AvgiHold:>1010
Radio Dwvice: BTS

Ref 30.00 dBm

enter 5.785 GHz

F-!Fe_ﬂ:' BW 100 kHz #VBW 300 kHx

Occupied Bandwidth Total Power 27.9 dBm
17.923 MHz

Transmit Freq Ermor -48.746 kHz % of OBW Power 90.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB

U-NII-3, 802.11a
Carrier frequency (MHz): 5825

E——————T]
Camter Freg: 5825000000 GHz

o Trig: Fres fun AvgiHold>10/90
shmen: 40 d8 Radia Device: BTS

Center Fraq 5.825000000 GHz

Ref 30.00 dBm__

enter 5,825 GHz

FJI'-!*.!&Z‘ BW 100 kHz

#VBW 300 kHx

Occupied Bandwidth Total Power 27.6 dBm

16.878 MHz
Transmit Freq Ermor -30.269 kHz % of OBW Power 90.00 %
x dB Bandwidth 16.37 MHz x dB -6.00 dB

Radie Sid- Horw

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5825

[ —————— ] ERv

‘Center Fraq 5 825000000 GHz Corner Freg: 5 E28000000 GHz Rathe S Moo
e Trig: Free fiun AvglHold:>1010

MFGainlow | SAmen: 40 dB

Ref 30.00 dBm

enter 5,825 GHz

BW 100 kHz #VBW 300 kHx

Occupied Bandwidth Total Power 27.5 dBm
17.918 MHz

-38.122 kHz

Transmit Freq Ermor
x dB Bandwidth 17.61 MHz x dB -6.00 dB

% of OBEW Power 99.00 %

TA Technology (Shanghai) Co., Ltd.
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(A&

~_/ FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-3, 802.11n HT40
Carrier frequency (MHz): 5755

Coenar Fres;: 5.788000000 GHz Radio Sidt Horw
Trig: Free Fiun AvgiHold:>1010
shnen: 40 dB

Center Fraq 5.755000000 GH;

Ref 30.00 dBm

enter 5.755 GHz " Span 60 MHz
F-!l'-!t_ex:‘ BW 100 kHz #VBW 300 kHx Sweep 5.8 ms)
Occupied Bandwidth Total Power 26.5 dBm
36.227 MHz
Transmit Freq Ermor -47.204 kHz % of OBW Power 90.00 %
x dB Bandwidth 36.36 MHz x dB -6.00 dB

U-NII-3, 802.11ac VHT80
Carrier frequency (MHz): 5775

o
S ——
Coener Free: 5778000000 GHz Radie Sid- Horw
AvgiHold:>1010
Radis Davice: BTS

|

enter 5.775 GHz Span 120 MHz
#VBW 300 kHx Sweep 11.53 ms|

FJI'-!*.!&Z‘ BW 100 kHz

Occupied Bandwidth Total Power 27.4 dBm
75.777 MHz

Transmit Freq Ermor -36.607 kHz % of OBW Power 90.00 %

x dB Bandwidth 76.44 MHz x dB -6.00 dB

U-NII-3, 802.11n HT40
Carrier frequency (MHz): 5795

Center Fraq 5 795000000 GHz Corer Freg: 5755000000 GHE Rie St Moo
- e Trig: Free Run AvgliHold >10:10
Radio Duvice: BTS

Ref 30.00 dBm

enter 5.795 GHz " Span 60 MHz

F-!l'-!e_ﬂ:' BW 100 kHz #VBW 300 kHx Sweep 5.8 ms)

Occupied Bandwidth Total Power 27.6 dBm
36.258 MHz

Transmit Freq Ermor -62.328 kHz % of OBW Power 90.00 %
x dB Bandwidth 36.40 MHz x dB -6.00 dB

802.11ac VHT80+80
Carrier frequency (MHz): 5775

‘Center Fraq 5775000000 GHz Corer Freg: 5175000000 GHE Ruis S Moo
" e Trig: Free Run AvgliHold >10:10
Radio Duvice: BTS

enter 5.775 GHz Span 120 MHz
F-!l'-!e_es BW 100 kHz #VBW 300 kHx Sweep 11.53 ms|
Occupied Bandwidth Total Power 23.5 dBm
75.778 MHz
Transmit Freq Ermor -60.162 kHz % of OBW Power 90.00 %
x dB Bandwidth 76.43 MHz x dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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Minimum 26 dB bandwidth

U-NII-3, 802.11a
Carrier frequency (MHz): 5745

=
[ —————— ]

Coenar Freq: 5743000000 GHz Radie St Hoew
Trig: Free Fiun AvgiHold:»10:10

= ganen: 40 48 Radio Dwvice: BTS

Center Fraq 5745000000 GHz

Ref 30.00 dBm__

enter 5.745 GHz

Span 30 MHz
lsRes BW 200 kHz

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 27.6 dBm
17.117 MHz

Transmit Freq Ermor 4.912 kHz % of OBW Power 90.00 %

x dB Bandwidth 29.78 MHz x dB -26.00 dB

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5745

=
[ —————— ] ERv

Coenar Freq: 5743000000 GHz Radie Sidt Horw

nter Frag 5.745000000 GHz 2
AvgiHold:>1010

Ref 30.00 dBm

enter 5.745 GHz
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 27.3 dBm

18.204 MHz
Transmit Freq Ermor -304 Hz
x dB Bandwidth

% of OBEW Power 99.00 %
30.00 MHz xdB -26.00 d8

U-NII-3, 802.11a
Carrier frequency (MHz): 5785

=
Er———r——e—

Corner Freg: 5783000000 GHZ
o Trig: Fres Run AvglHold:>1010
Samen: £ d8

Center Fraq 5.785000000 GHz

Ref 30.00 dBm__

enter 5.785 GHz

Span 30 MHz|
F-!l'-!e_ﬂ:' BW 200 kHz

Sweep 1ms

Occupied Bandwidth Total Power 27.5 dBm
17.047 MHz

-39.327 kHz % of OBEW Power 99.00 %
30.00 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5785

=
Er———r——e— ERv

Center Frag 5. 7B5000000 GHz GHz _ Radie Sid- Horw
Ll UL - AvgiHold:>1010
FFGain Liw

Ref 30.00 dBm

enter 5.785 GHz

F-!Fe_ﬂ:' BW 200 kHz #VBW 620 kHx

Occupied Bandwidth Total Power 27.4 dBm
18.125 MHz

-65.138 kHz % of OBEW Power 99.00 %
30.00 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-3, 802.11a
Carrier frequency (MHz): 5825

P —
Coenar Free: 5523000000 GHz Radie Sidt Horw
W Trig: Free fiun AvgiHold:»10:10

shnen: 40 dB Radis Davice: BTS

Center Fraq 5.825000000 GHz

Ref 30.00 dBm__

enter 5.825 GHz Span 30 MHz

Sweep 1ms

F-!l'-!e_ﬂ:' BW 200 kHz

#VBW 620 kHx
Occupied Bandwidth Total Power 27.3 dBm
17.098 MHz
3.962kHz % of OBW Power  99.00 %
3000MHz  xdB -26.00 dB

Transmit Freq Ermor
x dB Bandwidth

U-NII-3, 802.11n HT20
Carrier frequency (MHz): 5825

[ —————— ] ERv

‘Center Fraq 5 825000000 GHz Corner Freg: 5 E28000000 GHz Rathe S Moo
e Trig: Free fiun AvglHold:>1010

MFGainlow | SAmen: 40 dB

Ref 30.00 dBm

enter 5,825 GHz
BW 200 kHz

Span 30 MHz|

#VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 27.6 dBm
18.215 MHz

-4.327 kHz % of OBEW Power 99.00 %
30.00 MHz xdB -26.00 d8

Transmit Freq Ermor
x dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
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U-NII-3, 802.11n HT40
Carrier frequency (MHz): 575

=
Er———r——e—

wer Fraq 5.755000000 GHz Carner Freq: 5.753000000 GHz
- Trig: Free Run AvgiHold->1010
SAnen: 4 dB

Ref 20.00 dBm

enter 5.755 GHz Span 60 MHz

F-!l'-!e_ﬂ:' BW 390 kHz #VEBW 1.2 MHz Sweep 1ms)

Occupied Bandwidth Total Power 26.4 dBm
36.543 MHz

Transmit Freq Ermor 13.068 kHz % of OBW Power 90.00 %

x dB Bandwidth 49.54 MHz x dB -26.00 dB

U-NII-3, 802.11ac VHT80
Carrier frequency (MHz): 5775

Radio St Hoew

GH
AvgiHold:>1010

Ragis Davice: BTS

enter 5.775 GHz Span 120 MHz,
F-!l'-!e_es BW 220 kHz #VBW 2.4 MHX Sweep 1ms
Occupied Bandwidth Total Power
76.298 MHz
Transmit Freq Ermor 91.588 kHz % of OBW Power 90.00 %
x dB Bandwidth 89.60 MHz x dB -26.00 dB

U-NII-3, 802.11n HT40
Carrier frequency (MHz): 5795

Center Fraq 5 795000000 GHz Corer Freg: 5755000000 GHE Ruie St oo
= - = Trig: Free Run AvgiHold:>1010
sAnen: 4 dB Radio Duvice: BTS

Ref 20.00 dBm

enter 5.795 GHz Span 60 MHz

F-!l'-!e_ﬂ:' BW 390 kHz #VEBW 1.2 MHz Sweep 1ms)

Occupied Bandwidth Total Power 26.0 dBm
36.556 MHz

Transmit Freq Ermor -22.200 kHz % of OBW Power 90.00 %

x dB Bandwidth 56.90 MHz x dB -26.00 dB

802.11ac VHT80+80
Carrier frequency (MHz): 5775

Er———r——e—

‘Center Fraq 5775000000 GHz Corer Freg: 5175000000 GHE Ruis S Moo
= - = Trig: Free Run AvgiHold:>1010
AFGain Low sAnen: 4 dB Radio Duvice: BTS

Ref 30.00 dBm

enter 5.775 GHz Span 120 MHz,

F-!l'-!e_ﬂ:' BW 220 kHz #VEBW 24 MHz Sweep 1ms)

Occupied Bandwidth Total Power 23.5 dBm
76.394 MHz

Transmit Freq Ermor -8.509 kHz % of OBW Power 90.00 %

x dB Bandwidth 89.43 MHz x dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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5.2. Average Power Output —Conducted

Ambient condition

Temperature Relative humidity Pressure
23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the average power meter through an
external attenuator and a known loss cable. The EUT is max power transmission with proper
modulation. We use Maximum average Conducted Output Power Level Method in KDB789033 for
this test

The conducted Power is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

Test Setup

FF cable
EUT power meter

Limits
Rule FCC Part 15.407(a)(1)(2)(3)

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than
6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30
dBm in any 500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.44 dB.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-006R Page 29 of 401
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Test Results

T T Duty cycle
Band (n:;) ((:;:’)m Duty cycle correction
Factor(dB)
802.11a 2.02 2.09 0.97 0.14
802.11n HT20 497 5.03 0.99 N/A
802.11n HT40 2.40 247 0.97 0.13
802.11ac VHT80 1.14 1.20 0.95 0.22
802.11ac VHT80+80 2.24 2.30 0.97 0.13
Note: when Duty cycle>0.98, Duty cycle correction Factor not required.
SISO Antenna 1 Power Index
CH | CH|CH|CH|CH|CH|CH
Packet T H H4 H4 H52 H H64
acket Type | CH36 | CH40 | CH48 | CH52 | CHEO0 | CHe4 | )| 416 | 140 | 144 | 149 | 157 | 165
802.11a 20 20 20 20 20 20 19 18 19 19 19 19 19
802.11n 20 20 20 20 20 20 19 | 19 | 19 | 19 19 | 19 | 19
HT20
CH CH CH | CH|CH | CH
Packet T CH38 | CH46 | CH54 | CH62 / / /
SR 102 | 110 | 134 | 142 | 151 | 159
802.11n
20 20 20 19 19 18 18 | 19 19 | 19 / / /
HT40
CH CH CH CH
Packet T H42 H / / / / / / /
acket Type | CH42 | CHS8 | o | 122 | 138 | 155
2.11
802Mac gl g | a7 |z |z [ L L]
VHT80
SISO Antenna 2 Power Index
CH|{CH|CH|CH|CH|CH|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | CH64
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11a 20 20 20 20 20 20 19 18 19 19 19 19 19
802.11n
20 20 20 20 20 20 19 | 18 | 19 | 19 19 | 19 | 19
HT20
CH CH CH | CH|CH | CH
Packet Type | CH38 | CH46 | CH54 | CH62 / / /
102 110 | 134 | 142 | 151 | 159
802.11n
20 20 20 19 19 19 18 19 19 19 / / /
HT40
CH CH CH CH
Packet Type | CH42 | CH58 / / / / / / /
106 122 138 155
802.11ac
1 1 17 17 17 17
VHTS0 8 8 / / / / / / /

TA Technology (Shanghai) Co., Ltd.
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SISO Antenna 3 Power Index

CH|CH|CH|CH|CH|CH|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | CHé4
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11a 20 | 20 | 20 | 20 | 20 | 20 | 19| 19 |19 |19 | 19 | 19 | 19
802.11n
20 | 20 | 20 | 20 | 20 | 20 | 19|19 | 19|19 | 19| 19 | 19
HT20
CH | CH |CH|CH|CH|CH
Packet Type | CH38 | CH46 | CH54 | CH62 Pl
102 | 110 | 134 | 142 | 151 | 159
802.11n
2 2 2 1 1 1 19 | 19 | 19 | 1
0 0 0 0 9 9 9 |19 191918 /| /1 |/
CH | CH | CH | CH
Packet Type | CH42 | CH58 / / / / / / /
106 | 122 | 138 | 155
802.11ac
1 1 1 1 1 17
hTag 8 8 8 8 8 N Y A A A R
SISO Antenna 4 Power Index
CH|CH|CH|CH|CH|CH|CH
Packet T H H40 | CH48 | CH52 | CH H64
acket Type | CH36 | CH40 | CH48 | CH52 | CHEO0 | CHe4 | )| 116 | 140 | 144 | 149 | 157 | 165
802.11a 20 | 20 | 20 | 20 | 20 | 20 |19 |18 | 19 | 19 | 19 | 19 | 19
802.11n 20 | 20 | 20 | 20 | 20 | 20 |19 |18 | 19| 19 | 19 | 19 | 19
HT20
CH | CH |CH|CH|CH|CH
Packet T H H46 | CH54 | CH62 Pl
acket Type | CH38 | CH46 | CH54 | CH62 | ) | 110 | 134 | 142 | 151 | 159
802.11n
20 | 20 | 20 | 19 | 19 | 19 | 19|19 |19 19| /| 1 |
HT40
CH | CH | CH | CH
Packet Type | CH42 | CH RN
acket Type | C CHS8 | 106 | 122 | 138 | 155
211
802Mac |\ o g a7 |z oz Lz L
VHT80

TA Technology (Shanghai) Co., Ltd.
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Without beamforming

MIMO Antenna 2X2 Power Index

H|CH|CH|CH|CH|CH|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | cHea | CH | CH | CH | CH | CH | CH 1 C
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11a 20 | 20 | 20 | 19 | 19 | 18 |18 |17 |17 |17 | 19| 18 | 18
802.11n
20 | 20 | 20 | 19 | 19 | 19 |18 |17 |17 |18 | 19| 18 | 18
HT20
CH | CH |CH|CH|CH|CH
Packet Type | CH38 | CH46 | CH54 | CH62 Pl
102 | 110 | 134 | 142 | 151 | 159
802.11n
1 2 2 1 1 1 18 | 19 | 18 | 1
0 9 0 0 9 9 9 |18 |19 18|18 7/ | /1 |/
CH | CH | CH | CH
Packet Type | CH42 | CH58 / / / / / / /
106 | 122 | 138 | 155
802.11ac
1 1 1 1 1 17
hTag 8 8 8 8 8 N Y A A A R
With beamforming
MIMO Antenna 2X2 Power Index
CH|CH|CH|CH|CH|CH]|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | CHé4
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11n
2 2 2 1 1 1 18117 |17 | 18 | 19 | 18 | 1
o0 0 0 0 9 9 9 | 18 8|19 | 18 | 18
CH | CH |CH|CH|CH|CH
Packet T H H46 | CH54 | CH62 ol
acket Type | CH38 | CH46 | CH54 | CH62 | ) | 110 | 134 | 142 | 151 | 159
802.11n 19 | 20 | 20 | 19 | 19 | 19 |18 |19 |18 | 18| /| /| /
HT40
CH | CH | CH | CH
Packet Type | CH42 | CH Y Y Y A A
acket Type | C CHS8 | 106 | 122 | 138 | 155
211
802Mac |\ o 1 g | 18 | 18 | s |z Ll
VHT80

TA Technology (Shanghai) Co., Ltd.
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Without beamforming

MIMO Antenna 3X3 Power Index

H|CH|CH|CH|CH|CH|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | cHea | CH | CH | CH | CH | CH | CH 1 C
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11a 20 | 20 | 20 | 17 | 17 | 17 | 16| 15| 16 | 16 | 19 | 19 | 19
802.11n
19 | 20 | 19 | 18 | 18 | 17 |16 |15 | 16 | 16 | 20 | 20 | 19
HT20
CH | CH |CH|CH|CH|CH
Packet Type | CH38 | CH46 | CH54 | CH62 Pl
102 | 110 | 134 | 142 | 151 | 159
802.11n
1 1 1 1 1 1 19 | 19 | 20 | 2
0 9 9 9 9 9 9 |19 11920 20| /| / |/
CH | CH | CH | CH
Packet Type | CH42 | CH58 / / / / / / /
106 | 122 | 138 | 155
802.11ac
1 1 1 1 1 1
v T I I I I T O - I I A A N A A O
With beamforming
MIMO Antenna 3X3 Power Index
CH|CH|CH|CH|CH|CH]|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | CHé4
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11n
1 2 1 17 | 17 | 17 |16 | 15| 16| 16 | 20 | 20 | 1
o0 9 0 9 6| 15| 16 | 16 | 20 | 20 | 19
CH | CH |CH|CH|CH|CH
Packet T H H46 | CH54 | CH62 ol
acket Type | CH38 | CH46 | CH54 | CH62 | ) | 110 | 134 | 142 | 151 | 159
802.11n 19 | 19 | 18 | 18 | 18 | 18 |18 |18 |20 20| /| / | /
HT40
CH | CH | CH | CH
Packet Type | CH42 | CH Y Y Y A A
acket Type | C CHS8 | 106 | 122 | 138 | 155
211
802Mac |\ ol g | 18 | 18 | s |9 s sl
VHT80
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Without beamforming

MIMO Antenna 4X4 Power Index

CH|CH|CH|CH|CH|CH]|CH
Packet Type | CH36 | CH40 | CH48 | CH52 | CH60 | CH64
100 | 116 | 140 | 144 | 149 | 157 | 165
802.11a 19 | 19 | 19 | 15 | 15 | 15 | 14 | 14 | 14 | 14 | 20 | 20 | 20
802.11n
19 | 19 | 19 | 15 | 15 | 15 |14 | 14 | 14 | 14 | 20 | 20 | 20
HT20
CH | CH |CH|CH|CH|CH
Packet Type | CH38 | CH46 | CH54 | CH62 pl ]
102 | 110 | 134 | 142 | 151 | 159
802.11n
18 | 19 | 18 | 18 | 18 | 18 |18 | 18|19 | 19| /| /1 | /
HT40
CH | CH | CH | CH
Packet Type | CH42 | CH58 Vo R A N A I
106 | 122 | 138 | 155
802.11ac
17 | 1 1 1 1 1
hTas 8 | 18 | 18 | 18 | 8 | s ]
With beamforming
MIMO Antenna 4X4 Power Index
CH|CH|CH|CH|CH|CH]CH
Packet T H H40 | CH48 | CH52 | CH H64
acket Type | CH36 | CH40 | CH48 | CH52 | CHEO0 | CHe4 | )| 116 | 140 | 144 | 149 | 157 | 165
802.11n
19 | 19 | 19 | 16 | 15 | 15 | 14 |14 | 14| 14 | 20| 20 | 20
HT20
CH | CH |CH|CH|CH|cCH
Packet T CH38 | CH46 | CH54 | CH62 Pl
acket lype 102 | 110 | 134 | 142 | 151 | 159
802.11n
18 | 19 | 17 | 17 | 17 | a7 [z |17 1919 1| 1|
HT40
CH | CH | CH | cH
Packet T CH42 | CH58 o R A R A I
acket Type 106 | 122 | 138 | 155
802.11
Vgl e e bar s b b
VHT80
MIMO Antenna1/3 Power Index
Packet Type CH42 | CH58 | CH106 | CH122 | CH138 | CH155
802.11ac VHT80+80 17 16 16 15 15 15
MIMO Antenna2/4 Power Index
Packet Type CH42 | CH58 | CH106 | CH122 | CH138 | CH155
802.11ac VHT80+80 16 16 16 15 15 15

TA Technology (Shanghai) Co., Ltd.
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MIMO Antenna 4x4

Channel/Frequenc B=26 dB Limit Final
Network Standards (MHz)q J bandwidth 11 dBm + 10 log B Limit(dBm)
(MHz) (dBm)
52/5260 21.71 24.37 > 24 24.00
802.11a 60/5300 22.28 24.48 > 24 24.00
64/5320 22.01 24.43 > 24 24.00
52/5260 22.64 24.55> 24 24.00
802.11n
HT20 60/5300 22.62 24.54 > 24 24.00
U-NII-2A 64/5320 22.54 2453 > 24 24.00
802.11n 54/5270 45.17 27.55> 24 24.00
HT40 62/5310 45.03 27.54 > 24 24.00
802.11ac 58/5290 76.56 29.84 > 24 24.00
VHT80 ' ' '
802.11ac 58/5290 89.69 30.53>24 24.00
VHT80+80 | ' '
Note: 250mW=24dBm
B=26 dB Limit
Channel/Frequenc Final
Network Standards (MHz)q Y! bandwidth | 11 dBm+10log B Limit(dBm)
(MHz) (dBm)
100/5500 21.61 24.35>24 24.00
116/5580 21.79 24.38 > 24 24.00
802.11a
140/5700 21.64 24.35>24 24.00
144/5720 21.78 24.38 > 24 24.00
100/5500 22.76 24.57 > 24 24.00
802.11n 116/5580 22.74 24.57 > 24 24.00
HT20 140/5700 22.81 2458 > 24 24.00
144/5720 21.82 24.39> 24 24.00
U-NII-2C 102/5510 44.78 27.51>24 24.00
802.11n 110/5550 46.96 27.72>24 24.00
HT40 134/5670 44 87 27.52 > 24 24.00
142/5710 54.77 28.39> 24 24.00
106/5530 106.20 31.26 > 24 24.00
802.11ac 122/5610 100.70 31.03>24 24.00
VHT80 - : :
138/5690 88.34 30.46 > 24 24.00
106/5530 90.41 30.56 > 24 24.00
802.11ac
122/5610 89.03 30.50 > 24 24.00
VHT80+80
138/5690 87.79 30.43 > 24 24.00

Note: 250mW=24dBm
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Test results

Note: Output Power=Read Value+Duty cycle correction factor
SISO Antenna 1

U-NII-1
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

36/5180 19.84 19.98 30 PASS
802.11a 40/5200 19.69 19.83 30 PASS
48/5240 19.73 19.87 30 PASS
36/5180 19.84 19.84 30 PASS

802.11n
HT20 40/5200 19.72 19.72 30 PASS
48/5240 19.71 19.71 30 PASS
802.11n 38/5190 19.03 19.16 30 PASS
HT40 46/5230 19.08 19.21 30 PASS
802.11ac VHT80 42/5210 18.37 18.59 30 PASS

Note: Output Power=Read Value+Duty cycle correction factor
U-NII-2A
Network Channel/ Read Output Limit -
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

52/5260 19.68 19.82 24.00 PASS
802.11a 60/5300 19.94 20.08 24.00 PASS
64/5320 20.11 20.25 24.00 PASS
52/5260 19.74 19.74 24.00 PASS
SOHZT;SH 60/5300 20.04 20.04 24.00 PASS
64/5320 20.14 20.14 24.00 PASS
802.11n 54/5270 19.21 19.34 24.00 PASS
HT40 62/5310 18.68 18.81 24.00 PASS
802.11ac VHTS80 58/5290 17.73 17.95 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd.
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U-NII-2C
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

100/5500 20.04 20.18 24.00 PASS
116/5580 20.01 20.15 24.00 PASS
80211 140/5700 20.14 20.28 24.00 PASS
144/5720 19.94 20.08 24.00 PASS
100/5500 20.14 20.14 24.00 PASS
802.11n 116/5580 20.04 20.04 24.00 PASS
HT20 140/5700 20.22 20.22 24.00 PASS
144/5720 20.04 20.04 24.00 PASS
102/5510 19.43 19.56 24.00 PASS
802.11n 110/5550 18.74 18.87 24.00 PASS
HT40 134/5670 18.77 18.90 24.00 PASS
142/5710 19.24 19.33 24.00 PASS
106/5530 17.95 18.17 24.00 PASS
802.11ac VHT80 122/5610 17.55 17.77 24.00 PASS
138/5690 18.03 18.25 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor

U-NII-3
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
149/5745 20.03 20.17 30 PASS
802.11a 157/5785 20.11 20.25 30 PASS
165/5825 20.21 20.35 30 PASS
149/5745 20.06 20.06 30 PASS
802.11n

HT20 157/5785 20.13 20.13 30 PASS
165/5825 20.27 20.27 30 PASS
802.11n 151/5755 19.25 19.38 30 PASS
HT40 159/5795 19.34 19.47 30 PASS
802.11ac VHT80 155/5775 17.69 17.91 30 PASS

Note: Output Power=Read Value+Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: R1803H0032-R4V2
SISO Antenna 2
U-NII-1
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
36/5180 20.15 20.29 30 PASS
802.11a 40/5200 19.92 20.06 30 PASS
48/5240 19.75 19.89 30 PASS
36/5180 20.08 20.08 30 PASS
802.11n
HT20 40/5200 19.84 19.84 30 PASS
48/5240 19.76 19.76 30 PASS
802.11n 38/5190 19.34 19.47 30 PASS
HT40 46/5230 19.33 19.46 30 PASS
802.11ac VHT80 42/5210 17.65 17.87 30 PASS
Note: Output Power=Read Value+Duty cycle correction factor
U-NII-2A
Network Channel/ Read Output Limit -
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
52/5260 19.86 20.00 24.00 PASS
802.11a 60/5300 19.93 20.07 24.00 PASS
64/5320 19.81 19.95 24.00 PASS
52/5260 19.85 19.85 24.00 PASS
80H2T;(1)n 60/5300 20.05 20.05 24.00 PASS
64/5320 19.84 19.84 24.00 PASS
802.11n 54/5270 19.48 19.61 24.00 PASS
HT40 62/5310 18.65 18.78 24.00 PASS
802.11ac VHTS80 58/5290 17.79 18.01 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
100/5500 20.33 20.47 24.00 PASS
802.11a 116/5580 19.81 19.95 24.00 PASS
140/5700 20.35 20.49 24.00 PASS
144/5720 20.14 20.28 24.00 PASS
100/5500 20.38 20.38 24.00 PASS
802.11n 116/5580 19.84 19.84 24.00 PASS
HT20 140/5700 20.34 20.34 24.00 PASS
144/5720 20.22 20.22 24.00 PASS
102/5510 19.43 19.56 24.00 PASS
802.11n 110/5550 19.41 19.54 24.00 PASS
HT40 134/5670 18.69 18.82 24.00 PASS
142/5710 19.14 19.27 24.00 PASS
106/5530 17.75 17.97 24.00 PASS
802.11ac 122/5610 | 18.33 | 1855 | 24.00 | PASS
VHT80

138/5690 18.04 18.26 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor

U-NII-3
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
149/5745 20.05 20.19 30 PASS
802.11a 157/5785 20.22 20.36 30 PASS
165/5825 20.33 20.47 30 PASS
149/5745 20.17 20.17 30 PASS
802.11n

HT20 157/5785 20.31 20.31 30 PASS
165/5825 20.36 20.36 30 PASS
802.11n 151/5755 19.38 19.51 30 PASS
HT40 159/5795 19.43 19.56 30 PASS
802.11ac VHT80 155/5775 17.62 17.84 30 PASS

Note: Output Power=Read Value+Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: R1803H0032-R4V2
SISO Antenna 3
U-NII-1
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
36/5180 20.21 20.35 30 PASS
802.11a 40/5200 19.98 2012 30 PASS
48/5240 19.87 20.01 30 PASS
802.11n 36/5180 20.27 20.27 30 PASS
HT20 40/5200 20.08 20.08 30 PASS
48/5240 19.89 19.89 30 PASS
802.11n 38/5190 19.43 19.56 30 PASS
HT40 46/5230 19.25 19.38 30 PASS
802.11ac VHT80 42/5210 17.69 17.91 30 PASS
Note: Output Power=Read Value+Duty cycle correction factor
U-NII-2A
Network Channel/ Read Output Limit -
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
52/5260 20.00 20.14 24.00 PASS
802.11a 60/5300 20.22 20.36 24.00 PASS
64/5320 20.38 20.52 24.00 PASS
52/5260 20.05 20.05 24.00 PASS
80H2T;(1)n 60/5300 20.24 20.24 24.00 PASS
64/5320 20.38 20.38 24.00 PASS
802.11n 54/5270 19.44 19.57 24.00 PASS
HT40 62/5310 18.87 19.00 24.00 PASS
802.11ac VHTS80 58/5290 17.83 18.05 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
100/5500 19.67 19.81 24.00 PASS
116/5580 20.37 20.51 24.00 PASS
80211 140/5700 20.09 20.23 24.00 PASS
144/5720 19.96 20.10 24.00 PASS
100/5500 19.69 19.69 24.00 PASS
802.11n 116/5580 20.11 20.11 24.00 PASS
HT20 140/5700 20.09 20.09 24.00 PASS
144/5720 19.89 19.89 24.00 PASS
102/5510 18.87 19.00 24.00 PASS
802.11n 110/5550 19.02 19.15 24.00 PASS
HT40 134/5670 19.31 19.44 24.00 PASS
142/5710 19.14 19.27 24.00 PASS
106/5530 18.01 18.23 24.00 PASS
802.11ac 122/5610 | 18.24 | 1846 | 24.00 | PASS
VHT80

138/5690 17.99 18.21 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor

U-NII-3
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

149/5745 20.23 20.37 30 PASS
802.11a 157/5785 20.44 20.58 30 PASS
165/5825 20.38 20.52 30 PASS
149/5745 20.33 20.33 30 PASS
80H2_|_;(1)n 157/5785 20.28 20.28 30 PASS
165/5825 20.37 20.37 30 PASS
802.11n 151/5755 19.41 19.54 30 PASS
HT40 159/5795 18.69 18.82 30 PASS
802.11ac VHT80 155/5775 17.86 18.08 30 PASS

Note: Output Power=Read Value+Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report Report No: R1803H0032-R4V2
SISO Antenna 4
U-NII-1
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
36/5180 20.09 20.23 30 PASS
802.11a 40/5200 19.97 20.11 30 PASS
48/5240 19.81 19.95 30 PASS
802.11n 36/5180 20.07 20.07 30 PASS
HT20 40/5200 19.96 19.96 30 PASS
48/5240 19.85 19.85 30 PASS
802.11n 38/5190 19.41 19.54 30 PASS
HT40 46/5230 19.47 19.60 30 PASS
802.11ac VHT80 42/5210 17.78 18.00 30 PASS
Note: Output Power=Read Value+Duty cycle correction factor
U-NII-2A
Network Channel/ Read Output Limit -
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
52/5260 19.91 20.05 24.00 PASS
802.11a 60/5300 20.14 20.28 24.00 PASS
64/5320 20.10 20.24 24.00 PASS
52/5260 19.93 19.93 24.00 PASS
80H2T;(1)n 60/5300 20.24 20.24 24.00 PASS
64/5320 20.13 20.13 24.00 PASS
802.11n 54/5270 19.32 19.45 24.00 PASS
HT40 62/5310 18.77 18.90 24.00 PASS
802.11ac VHTS80 58/5290 17.85 18.07 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

100/5500 20.03 20.17 24.00 PASS
802.11a 116/5580 19.77 19.91 24.00 PASS
140/5700 20.11 20.25 24.00 PASS
144/5720 20.02 20.16 24.00 PASS
100/5500 20.04 20.04 24.00 PASS
802.11n 116/5580 19.88 19.88 24.00 PASS
HT20 140/5700 20.15 20.15 24.00 PASS
144/5720 20.14 20.14 24.00 PASS
102/5510 19.13 19.26 24.00 PASS
802.11n 110/5550 19.01 19.14 24.00 PASS
HT40 134/5670 19.43 19.56 24.00 PASS
142/5710 19.11 19.24 24.00 PASS
106/5530 17.74 17.96 24.00 PASS
802.11ac VHT80 122/5610 18.34 18.56 24.00 PASS
138/5690 17.88 18.10 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor

U-NII-3
Network Channel/ Read Output Limit .
Standards Frequency Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)

149/5745 20.28 20.42 30 PASS
802.11a 157/5785 20.23 20.37 30 PASS
165/5825 20.24 20.38 30 PASS
149/5745 20.33 20.33 30 PASS
80H2_|_;(1)n 157/5785 20.37 20.37 30 PASS
165/5825 20.35 20.35 30 PASS
802.11n 151/5755 19.47 19.60 30 PASS
HT40 159/5795 19.44 19.57 30 PASS
802.11ac VHT80 155/5775 17.76 17.98 30 PASS

Note: Output Power=Read Value+Duty cycle correction factor

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 2X2 without beamforming

U-NIi-1
Output Power
Channel/ ANT1 ANT2 ..
Network Frequenc Total | Limit Conclusion
Standards| 9 Y| Read |Output| Read |Output b (dBm)
(MHz) | yvajue | Power | Value | Power :;v e
(dBm) | (dBm) | (dBm) | (dBm) | @E™
36/5180 | 19.63 | 19.77 | 19.96 | 20.10 | 22.94 | 30.00 PASS
802.11a 44/5220 | 20.05 | 20.19 | 20.24 | 20.38 | 23.29 | 30.00 PASS
48/5240 | 19.95 | 20.09 | 20.27 | 20.41 | 23.26 | 30.00 PASS
36/5180 | 19.68 | 19.68 | 19.93 | 19.93 | 22.82 | 30.00 PASS
80H2_|_;;n 44/5220 | 20.24 | 20.24 | 20.27 | 20.27 | 23.27 | 30.00 PASS
48/5240 |20.17 | 20.17 | 20.25 | 20.25 | 23.22 | 30.00 PASS
802.11n 38/5190 | 18.54 | 18.67 | 18.79 | 18.92 | 21.81 | 30.00 PASS
HT40 46/5230 |19.22 | 19.35 | 19.48 | 19.61 | 22.49 | 30.00 PASS
802.11ac
42/5210 |(17.75| 17.97 | 17.96 | 18.18 | 21.09 | 30.00 PASS
VHT80
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10log(1 ((Power antenna in dBm/10) | 4 (y(Power antenna2 in dBm/10)).
2. The manufacturer declared the transmitter output signals is CDD mode And Nss=2. According to
KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain,
Directional gain = Gant + Array Gain,
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nan1/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A
Output Power
Channel/ ANT1 ANT2 ..
Network Frequenc Total | Limit Conclusion
Standards| 9 Y| Read |Output| Read |Output b (dBm)
(MHz) | yajue | Power | Value | Power :;v e
(dBm) | (dBm) | (dBm) | (dBm) | @E™
52/5260 | 18.87 | 19.01 | 19.05 | 19.19 | 22.11 | 24.00 PASS
802.11a 60/5300 | 19.08 | 19.22 | 19.11 | 19.25 | 22.24 | 24.00 PASS
64/5320 | 18.37 | 18.51 | 18.22 | 18.36 | 21.44 | 24.00 PASS
52/5260 | 18.76 | 18.76 | 19.07 | 19.07 | 21.93 | 24.00 PASS
SOHZ_I_;;n 60/5300 | 19.15| 19.15 | 19.06 | 19.06 | 22.12 | 24.00 PASS
64/5320 | 19.38 | 19.38 | 19.24 | 19.24 | 22.32 | 24.00 PASS
802.11n 54/5270 | 19.19 | 19.32 | 19.41 | 19.54 | 22.44 | 24.00 PASS
HT40 62/5310 | 18.55 | 18.68 | 18.69 | 18.82 | 21.76 | 24.00 PASS
802.11ac
58/5290 | 17.81 | 18.03 | 18.24 | 18.46 | 21.26 | 24.00 PASS
VHT80
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10log(1 ((Power antenna in dBm/10) | 4 (y(Power antenna2 in dBm/10)).
2. The manufacturer declared the transmitter output signals is CDD mode And Nss=2. According to
KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain,
Directional gain = Gant + Array Gain,
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nan;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Output Power
Channel/ ANT1 ANT2 ..
Network Frequency Total | Limit Conclusion
Standards Read |Output| Read | Output Power | (dBM)
(MHz) | yajue | Power | Value | Power
(dBm) | (dBm) | (dBm) | (dBm) | @E™
100/5500 | 19.07 | 19.21 | 19.02 | 19.16 | 22.19 | 24.00 PASS
116/5580 | 18.94 | 19.08 | 18.53 | 18.67 | 21.89 | 24.00 PASS
802.11a 140/5700 | 18.46 | 18.60 | 18.27 | 18.41 | 21.51 | 24.00 PASS
144/5720 | 18.04 | 18.18 | 17.92 | 18.06 | 21.13 | 24.00 PASS
100/5500 | 19.11 | 19.11 | 19.13 | 19.13 | 22.13 | 24.00 PASS
802.11n 116/5580 | 18.94 | 18.94 | 18.67 | 18.67 | 21.82 | 24.00 PASS
HT20 140/5700 | 18.54 | 18.54 | 18.33 | 18.33 | 21.45 | 24.00 PASS
144/5720 | 18.94 | 18.94 | 19.11 | 19.11 | 22.04 | 24.00 PASS
102/5510 | 19.15 | 19.28 | 19.24 | 19.37 | 22.33 | 24.00 PASS
802.11n 110/5550 | 19.37 | 19.50 | 19.22 | 19.35 | 22.43 | 24.00 PASS
HT40 134/5670 | 18.79 | 18.92 | 18.58 | 18.71 | 21.82 | 24.00 PASS
142/5710 | 19.04 | 19.17 | 19.14 | 19.27 | 22.23 | 24.00 PASS
106/5530 | 18.43 | 18.65 | 18.48 | 18.70 | 21.69 | 24.00 PASS
832;.;;20 122/5610 | 18.44 | 18.66 | 18.39 | 18.61 | 21.65 | 24.00| PASS
138/5690 | 18.48 | 18.70 | 18.46 | 18.68 | 21.70 | 24.00 PASS
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 0|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/10)).
2. The manufacturer declared the transmitter output signals is CDD mode And Nss=2. According to
KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain,
Directional gain = Gant + Array Gain,
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nant;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-3
Output Power
Channel/ ANT1 ANT2 ..
Network Frequenc Total | Limit Conclusion
Standards| 9 Y| Read |Output| Read |Output b (dBm)
(MHz) | yajue | Power | Value | Power :;v e
(dBm) | (dBm) | (dBm) | (dBm) | @E™
149/5745 | 20.44 | 20.58 | 20.28 | 20.42 | 23.51 | 30.00 PASS
802.11a 157/5785 | 19.76 | 19.90 | 19.64 | 19.78 | 22.85 | 30.00 PASS
165/5825 | 19.69 | 19.83 | 19.56 | 19.70 | 22.77 | 30.00 PASS
149/5745 | 20.48 | 20.48 | 20.37 | 20.37 | 23.44 | 30.00 PASS
SOHZ_I_;;n 157/5785 | 19.82 | 19.82 | 19.78 | 19.78 | 22.81 | 30.00 PASS
165/5825 | 19.68 | 19.68 | 19.81 | 19.81 | 22.76 | 30.00 PASS
802.11n 151/5755 | 18.69 | 18.82 | 18.72 | 18.85 | 21.84 | 30.00 PASS
HT40 159/5795 | 18.81 | 18.94 | 18.76 | 18.89 | 21.92 | 30.00 PASS
802.11ac
155/5775 |17.76 | 17.98 | 17.86 | 18.08 | 21.04 | 30.00 PASS
VHT80
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10log(1 ((Power antenna in dBm/10) | 4 (y(Power antenna2 in dBm/10)).
2. The manufacturer declared the transmitter output signals is CDD mode And Nss=2. According to
KDB 662911 D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain,
Directional gain = Gant + Array Gain,
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nan;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 2X2 with beamforming

U-NII-1
Output Power

Network | CM2""e | ANT1 ANT2 | o iar | Limit :

Standards || "€9YeNCY| Read |Output| Read |Output Power | (ABM) S
(MHz) | yvajue | Power | Value | Power (dBm)
(dBm)| (dBm) | (dBm)| (dBm)

36/5180 | 19.97 | 19.97 | 20.12 | 20.12 | 23.06 | 30.00 PASS

80H2T;:)n 44/5220 | 20.03 | 20.03 | 20.24 | 20.24 | 23.15 | 30.00 PASS

48/5240 |19.85| 19.85 | 20.19 | 20.19 | 23.03 | 30.00 PASS

802.11n 38/5190 | 18.54 | 18.67 | 18.76 | 18.89 | 21.79 | 30.00 PASS

HT40 46/5230 | 19.17 | 19.30 | 19.41 | 19.54 | 22.43 | 30.00 PASS

802.11ac
VHTS0 42/5210 (1764 | 17.86 | 17.92 | 18.14 | 21.02 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),

The Total Power =1 0|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2)
e) (i),If all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log

(2/2) =4dBi < 6dBi. So the limt is 30dBm.

U-NII-2A
Output Power
Channel/ ANT1 ANT2 o
Network Frequenc Total | Limit Conclusion
Standards Y| Read |Output| Read |Output p (dBm)
(MHz) | yajue | Power | Value | Power do;v e
(dBm) | (dBm) | (dBm)| (dBm) |‘4B™
52/5260 | 18.94 | 18.94 | 19.11 | 19.11 | 22.04 | 24.00 PASS
80H2_|_;:)n 60/5300 | 19.27 | 19.27 | 19.33 | 19.33 | 22.31 | 24.00 PASS
64/5320 | 19.51 | 19.51 | 19.42 | 19.42 | 22.48 | 24.00 PASS
802.11n 54/5270 | 19.36 | 19.49 | 19.48 | 19.61 | 22.56 | 24.00 PASS
HT40 62/5310 | 18.75| 18.88 | 18.89 | 19.02 | 21.96 | 24.00 PASS
802.11ac
58/5290 | 17.96 | 18.18 | 18.17 | 18.39 | 21.30 | 24.00 PASS
VHT80
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10|og(1O(Power antenna in dBm/10) ,_4 n(Power antenna2 in dBm/10)).
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2)
e) (i),If all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log
(2/2) =4dBi < 6dBi. So the limt is 24dBm.

TA Technology (Shanghai) Co., Ltd.
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U-NII-2C

FCC RF Test Report Report No: R1803H0032-R4V2

Output Power

Channel/

ANT1 ANT2 o
Network Frequency Total | Limit Conclusion
Standards Read |Output| Read |Output Power | (dBM)
(MHz) | yajue | Power | Value | Power
(dBm)

(dBm)| (dBm) | (dBm)| (dBm)
100/5500 | 19.16 | 19.16 | 19.24 | 19.24 | 22.21 | 24.00 PASS
802.11n 116/5580 | 19.05 | 19.05 | 18.86 | 18.86 | 21.97 | 24.00 PASS
HT20 140/5700 | 18.66 | 18.66 | 18.42 | 18.42 | 21.55 | 24.00 PASS
144/5720 | 19.04 | 19.04 | 19.11 | 19.11 | 22.09 | 24.00 PASS
102/5510 | 19.18 | 19.31 | 19.27 | 19.40 | 22.36 | 24.00 PASS
802.11n 110/5550 | 19.46 | 19.59 | 19.34 | 19.47 | 22.54 | 24.00 PASS
HT40 134/5670 | 18.87 | 19.00 | 18.69 | 18.82 | 21.92 | 24.00 PASS
142/5710 | 19.17 | 19.30 | 19.06 | 19.19 | 22.25 | 24.00 PASS
106/5530 | 18.46 | 18.68 | 18.44 | 18.66 | 21.68 | 24.00 PASS
122/5610 | 18.41 | 18.63 | 18.49 | 18.71 | 21.68 | 24.00 PASS
138/5690 | 18.47 | 18.69 | 18.44 | 18.66 | 21.69 | 24.00 PASS
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10|og(1O(Power antenna in dBm/10) ,_4 n(Power antenna2 in dBm/10)).
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2)
e) (i),If all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log
(2/2) =4dBi < 6dBi. So the limt is 24dBm.

802.11ac
VHT80

U-NII-3

Output Power

Network | Ch2™el | ANT1 ANT2 | _ o | Limit :
Standards || "€9YeNCY| Read |Output| Read |Output P (dBm) Conclusion
(MHz) | yajyue | Power | Value | Power do;v er
(dBm) | (dBm) | (dBm)| (aBm) |9E™
149/5745 | 20.44 | 20.44 | 20.37 | 20.37 | 23.42 | 30.00 PASS
157/5785 | 19.75 | 19.75 | 19.84 | 19.84 | 22.81 | 30.00 PASS
165/5825 | 19.71 | 19.71 | 19.76 | 19.76 | 22.75 | 30.00 PASS

802.11n 151/5755 | 18.84 | 18.97 | 18.73 | 18.86 | 21.92 | 30.00 PASS

HT40 159/5795 | 18.94 | 19.07 | 18.99 | 19.12 | 22.10 | 30.00 PASS
802.11ac
VHT80
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10|og(1O(Power antennat in dBm/10) 4 (Power antenna2 in dBm/10)).
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2)
e) (i),If all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log
(2/2) =4dBi < 6dBi. So the limt is 30dBm.

802.11n
HT20

155/5775 | 18.01 | 18.23 | 18.09 | 18.31 | 21.28 | 30.00 PASS
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 3X3 without beamforming

U-NII-1
Output Power

Network F(::::::tl:ly R A T2 AT Total | Limit Conclusion
Standards ead |Output| Read |Output| Read |Output Power| (dBM)

(MHz) | yajue | Power | Value | Power | Value | Power (dBm)

(dBm) | (dBm) |(dBm)| (dBm) | (dBm)| (dBm)

36/5180 | 19.79 | 19.93 | 20.04 | 20.18 | 20.33 | 20.47 | 24.97 | 30.00 PASS
802.11a | 44/5220 |19.75| 19.89 | 20.11 | 20.25 | 20.38 | 20.52 | 24.99 | 30.00 PASS

48/5240 | 19.94 | 20.08 | 20.08 | 20.22 | 20.22 | 20.36 | 24.99 | 30.00 PASS

36/5180 | 19.70 | 19.70 | 19.82 | 19.82 | 20.15 | 20.15 | 24.67 | 30.00 PASS
80H2T;(1)n 44/5220 |19.98 | 19.98 | 20.01 | 20.01 | 20.40 | 20.40 | 24.91 | 30.00 PASS

48/5240 |19.63 | 19.63 | 19.88 | 19.88 | 20.02 | 20.02 | 24.62 | 30.00 PASS
802.11n 38/5190 | 18.83 | 18.96 | 19.30 | 19.43 | 19.48 | 19.61 | 24.11 | 30.00 PASS
HT40 46/5230 |18.86 | 18.99 | 18.67 | 18.80 | 19.30 | 19.43 | 23.85 | 30.00 PASS
802.11ac
VHT80 42/5210 |18.21| 18.43 | 18.45| 18.67 | 18.49 | 18.71 | 23.38 | 30.00 PASS

The Total Power =10log
2. The manufacturer declared the transmitter output signals is CDD mode And Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
(1 O(Power antennat in dBm/10)+ 1 O(Power antenna2 in dBm/10)+ 1 O(Power antenna3 in dBm/10))
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U-NII-2A

FCC RF Test Report Report No: R1803H0032-R4V2

Output Power

oo || AUl ANT1 ANT2 ANT3 | | Limit :
Standards Frequency| pead |Output| Read |Output| Read |Output Power | (ABM) Conclusion
(MHz) Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) |(dBm)| (dBm) | (dBm)| (dBm)

52/5260 | 17.24 | 17.38 | 17.52 | 17.66 | 17.55| 17.69 | 22.35 | 24.00 PASS
802.11a 60/5300 | 17.45| 17.59 | 17.57 | 17.71 | 17.55 | 17.69 | 22.43 | 24.00 PASS
64/5320 | 17.55| 17.69 | 17.64 | 17.78 | 17.71 | 17.85 | 22.54 | 24.00 PASS
52/5260 | 18.37 | 18.37 | 18.33 | 18.33 | 18.46 | 18.46 | 23.16 | 24.00 PASS
60/5300 | 18.45| 18.45 | 18.44 | 18.44 | 18.50 | 18.50 | 23.23 | 24.00 PASS
64/5320 | 17.43 | 17.43 | 17.55| 17.55 | 17.60 | 17.60 | 22.30 | 24.00 PASS
802.11n 54/5270 | 18.55| 18.68 | 18.58 | 18.71 | 18.62 | 18.75 | 23.48 | 24.00 PASS

802.11n
HT20

HT40 62/5310 | 18.73 | 18.86 | 18.77 | 18.90 | 18.84 | 18.97 | 23.68 | 24.00 PASS

802.11ac
VHT80

58/5290 | 17.58 | 17.80 | 17.62 | 17.84 | 17.87 | 18.09 | 22.69 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antennat in dBm/10)+1o(Power antenna2 in dBm/10)+1o(Power antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=3. According to KDB 662911 D01
Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,
For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nan;

Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.
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U-NII-2C
Output Power
oo || AUl ANT1 ANT2 ANT3 | | Limit :
Standards Frequency| pead |Output| Read |Output| Read |Output Power | (ABM) Conclusion
(MHz) | yajue | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) |(dBm)| (dBm) | (dBm)| (dBm)
100/5500 |17.04 | 17.18 | 17.08 | 17.22 | 17.11 | 17.25 | 21.98 | 24.00 PASS
802.11a 116/5580 | 16.54 | 16.68 | 16.48 | 16.62 | 16.47 | 16.61 | 21.40 | 24.00 PASS
140/5700 |17.38 | 17.52 | 17.45 | 17.59 | 17.51 | 17.65 | 22.35 | 24.00 PASS
144/5720 | 17.34 | 17.48 | 17.46 | 17.60 | 17.49 | 17.63 | 22.34 | 24.00 PASS
100/5500 | 16.90 | 16.90 | 16.70 | 16.70 | 16.78 | 16.78 | 21.57 | 24.00 PASS
802.11n | 116/5580 | 16.06 | 16.06 | 16.09 | 16.09 | 16.11 | 16.11 | 20.86 | 24.00 PASS
HT20 140/5700 | 17.02 | 17.02 | 16.88 | 16.88 | 16.78 | 16.78 | 21.67 | 24.00 PASS
144/5720 (1711 | 1711 | 17.19| 17.19 | 17.14 | 17.14 | 21.92 | 24.00 PASS
102/5510 | 18.90 | 19.03 | 18.77 | 18.90 | 18.76 | 18.89 | 23.71 | 24.00 PASS
802.11n | 110/5550 | 18.86 | 18.99 | 18.78 | 18.91 | 18.89 | 19.02 | 23.74 | 24.00 PASS
HT40 134/5670 | 19.02 | 19.15 | 19.05 | 19.18 | 18.99 | 19.12 | 23.92 | 24.00 PASS
142/5710 | 19.14 | 19.27 | 19.04 | 19.17 | 19.07 | 19.20 | 23.98 | 24.00 PASS
T 106/5530 | 17.88 | 18.10 | 17.89 | 18.11 | 17.93 | 18.15 | 22.89 | 24.00 PASS
VHT80 122/5610 | 17.84 | 18.06 | 17.77 | 17.99 | 17.76 | 17.98 | 22.78 | 24.00 PASS
138/5690 | 17.74 | 17.96 | 17.66 | 17.88 | 17.61 | 17.83 | 22.67 | 24.00 PASS

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antenna1 in dBm/10)+1o(Power antenna2 in dBm/10)+1o(Power antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,
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U-NII-3
Output Power
oo || AUl ANT1 ANT2 ANT3 | | Limit :
Standards Frequency| pead |Output| Read |Output| Read |Output Power | (ABM) Conclusion
(MHz) | yajue | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) |(dBm)| (dBm) | (dBm)| (dBm)
149/5745 | 20.47 | 20.61 | 20.41 | 20.55 | 20.49 | 20.63 | 25.36 | 30.00 PASS
802.11a | 157/5785 | 20.33 | 20.47 | 20.38 | 20.52 | 20.47 | 20.61 | 25.30 | 30.00 PASS
165/5825 | 20.28 | 20.42 | 20.34 | 20.48 | 20.36 | 20.50 | 25.23 | 30.00 PASS
149/5745 | 19.77 | 19.77 | 19.74 | 19.74 | 19.72 | 19.72 | 24.51 | 30.00 PASS
80H2T;[1)n 157/5785 | 19.98 | 19.98 | 19.86 | 19.86 | 19.95 | 19.95 | 24.70 | 30.00 PASS
165/5825 | 19.87 | 19.87 | 19.82 | 19.82 | 19.90 | 19.90 | 24.63 | 30.00 PASS
802.11n | 151/5755 | 19.32 | 19.45 | 19.22 | 19.35 | 19.03 | 19.16 | 24.09 | 30.00 PASS
HT40 159/5795 | 19.44 | 19.57 | 19.46 | 19.59 | 19.22 | 19.35 | 24.27 | 30.00 PASS
802.11ac
VHT80 155/5775 | 18.36 | 18.58 | 18.44 | 18.66 | 18.48 | 18.70 | 23.42 | 30.00 PASS

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nan;

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antennat in dBm/10)+1o(Power antenna2 in dBm/10)+1o(Power antenna3 in dBm/10))

Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,
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Report No: R1803H0032-R4V2

MIMO Antenna 3X3 with beamforming

U-NII-1
Output Power
Network | chamnel/ | ANT1 ANT2 ANT3 | | Limit :
Standards || "€9YeNCY| Read |Output| Read |Output| Read | Output Power | (dBM) Gl
(MHz) | yalye | Power | Value | Power | Value | Power (dBm)
(dBm)| (dBm) |(dBm)| (dBm) |(dBm)| (dBm)
80211 36/5180 [ 19.99 | 19.99 | 19.95 | 19.95 | 19.93 | 19.93 | 24.73 | 30.00 PASS
H'|:20n 44/5220 |20.02 | 20.02 | 20.07 | 20.07 | 20.22 | 20.22 | 24.88 | 30.00 PASS
48/5240 |20.02 | 20.02 | 19.85 | 19.85 | 19.74 | 19.74 | 24.64 | 30.00 PASS
802.11n | 38/5190 | 19.03 | 19.16 | 18.88 | 19.01 | 18.94 | 19.07 | 23.85 | 30.00 PASS
HT40 46/5230 |18.99 | 19.12 | 18.93 | 19.06 | 19.04 | 19.17 | 23.89 | 30.00 PASS
802.11ac
VHTS0 42/5210 | 18.42 | 18.64 | 18.36 | 18.58 | 18.29 | 18.51 | 23.35 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 0|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas
have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 30dBm.

U-NII-2A
Output Power

Network Fcr::::;:tlzly sull sult sulk Total | Limit Conclusion
Standards Read |Output| Read |Output| Read | Output Power| (dBM)

(MHz) | yajue | Power | Value | Power | Value | Power (dBm)

(dBm)| (dBm) |(dBm)| (dBm) | (dBm) | (dBm)

52/5260 | 16.99 | 16.99 | 16.89 | 16.89 | 17.12 | 17.12 | 21.77 | 24.00 PASS
80H2T;(1)n 60/5300 |17.22 | 17.22 |17.12| 1712 | 17.31 | 17.31 | 21.99 | 24.00 PASS

64/5320 | 17.37 | 17.37 |17.22 | 17.22 | 17.31 | 17.31 | 22.07 | 24.00 PASS
802.11n 54/5270 | 17.55| 17.68 | 17.58 | 17.71 | 17.51 | 17.64 | 22.45 | 24.00 PASS
HT40 62/5310 | 17.53 | 17.66 | 17.62 | 17.75 | 17.66 | 17.79 | 22.50 | 24.00 PASS
802.11ac
VHT80 58/5290 | 17.69 | 17.91 | 17.58 | 17.80 | 17.88 | 18.10 | 22.71 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 0|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas
have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 24dBm.
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U-NII-2C
Output Power
Network FCha""e" ANT1 ANT2 ANT3 Total | Limit :
Standards | CAY€NCY | Read |Output| Read |Output| Read |Output . (dBm) Sl
(MHz) | yajue | Power | Value | Power | Value | Power ( donr:)r
(dBm) | (dBm) |(dBm)| (dBm) | (dBm)| (dBm)
100/5500 | 16.78 | 16.78 | 16.80 | 16.80 | 16.91 | 16.91 | 21.60 | 24.00 PASS
802.11n 116/5580 | 16.09 | 16.09 | 16.14 | 16.14 | 16.21 | 16.21 | 20.92 | 24.00 PASS
HT20 140/5700 | 17.11| 17.11 | 16.99 | 16.99 | 16.91 | 16.91 | 21.78 | 24.00 PASS
144/5720 | 17.08 | 17.08 | 17.11 | 1711 | 17.26 | 17.26 | 21.92 | 24.00 PASS
102/5510 | 17.77 | 17.90 | 17.81 | 17.94 | 17.79 | 17.92 | 22.69 | 24.00 PASS
802.11n 110/5550 | 17.69 | 17.82 | 17.91 | 18.04 | 17.89 | 18.02 | 22.73 | 24.00 PASS
HT40 134/5670 | 17.88 | 18.01 | 17.79 | 17.92 | 18.01 | 18.14 | 22.79 | 24.00 PASS
142/5710 | 18.32 | 18.45 | 18.16 | 18.29 | 18.11 | 18.24 | 23.10 | 24.00 PASS
802.11ac 106/5530 | 17.86 | 18.08 | 17.95 | 18.17 | 17.91 | 18.13 | 22.90 | 24.00 PASS
VHTS0 122/5610 | 17.74 | 17.96 | 17.76 | 17.98 | 17.81 | 18.03 | 20.98 | 24.00 PASS
138/5690 | 17.73 | 17.95 | 17.55| 17.77 | 17.51 | 17.73 | 20.87 | 24.00 PASS
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10log(10Power antennat in dBm/10),. 1 (Power antenna2 in dBm/10), 1 o (Pover antennad in dBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas
have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 24dBm.

U-NII-3
Output Power
e | el ANT1 ANT2 ANTS | | Limit _
Standards || "€9YeNCY| Read |Output| Read |Output| Read | Output B (dBm) Conclusion
(MH2) | valye | Power | Value | Power | Value | Power || o' o
(dBm) | (dBm) | (dBm)| (dBm) | (dBm)| (@Bm) | @E™
149/5745 | 19.79 | 19.79 | 19.92 | 19.92 | 19.88 | 19.88 | 24.63 | 30.00 PASS
80H2T;(1)n 157/5785 | 19.71 | 19.71 | 19.67 | 19.67 | 19.89 | 19.89 | 24.53 | 30.00 PASS
165/5825 | 19.95| 19.95 | 19.85 | 19.85 | 19.88 | 19.88 | 24.66 | 30.00 PASS
802.11n 151/5755 | 19.25 | 19.38 | 19.33 | 19.46 | 19.41 | 19.54 | 24.23 | 30.00 PASS
HT40 159/5795 | 19.16 | 19.29 | 19.26 | 19.39 | 19.02 | 19.15 | 24.05 | 30.00 PASS
802.11ac
VHT80 155/5775 | 18.27 | 18.49 | 18.15| 18.37 | 18.33 | 18.55 | 23.25 | 30.00 PASS
Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =10log(1 ((Power antennat in dBm/10) ,_4 (Power antenna in dBm/10) ,_4 y(Power antenna in dBm/10)).
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas
have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 30dBm.
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Report No: R1803H0032-R4V2

MIMO Antenna 4X4 without beamforming

U-NII-1
Output Power
Network FCha""e" ANT1 ANT2 ANT3 ANTA | | Limit _
Standards | CAY€NCY| Read |Output| Read |Output| Read |Output| Read |Output Power | (ABM) Conclusion
(MHz) Value | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)
52/5260 | 19.70 | 19.84 | 19.92 | 20.06 | 20.12 | 20.26 | 20.02 | 20.16 | 26.10 | 30.00 PASS
802.11a 60/5300 | 19.87 | 20.01 | 19.92 | 20.06 | 20.05| 20.19 | 20.21 | 20.35 | 26.17 | 30.00 PASS
64/5320 | 19.77 | 19.91 | 19.96 | 20.10 | 19.94 | 20.08 | 20.28 | 20.42 | 26.15 | 30.00 PASS
36/5180 | 19.65| 19.65 | 19.78 | 19.78 | 19.94 | 19.94 | 19.88 | 19.88 | 25.83 | 30.00 PASS
SSIZT;:)n 44/5220 |19.88 | 19.88 | 19.79 | 19.79 | 20.03 | 20.03 | 19.93 | 19.93 | 25.93 | 30.00 PASS
48/5240 | 19.96 | 19.96 | 19.91 | 19.91 | 20.04 | 20.04 | 19.99 | 19.99 | 26.00 | 30.00 PASS
802.11n 38/5190 | 18.63 | 18.76 | 18.56 | 18.69 | 18.51 | 18.64 | 18.77 | 18.90 | 24.77 | 30.00 PASS
HT40 46/5230 | 18.90 | 19.03 | 19.44 | 19.57 | 19.37 | 19.50 | 19.41 | 19.54 | 25.43 | 30.00 PASS
8\(;2H._:_;gc 42/5210 |17.55| 17.77 | 17.64 | 17.86 | 17.73 | 17.95 | 17.82 | 18.04 | 23.93 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 Olog(1 O(Power antennat in dBm/1O)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/10)+1O(Power antenna4 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.
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U-NII-2A
Output Power
NI ANT1 ANT2 ANT3 ANTA | | Limit _
Standards Frequency| pead |Output| Read |Output| Read |Output| Read | Output Power | (ABM) Conclusion
(MHz) | vajue | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)
52/5260 | 14.85| 14.99 | 14.88 | 15.02 | 14.76 | 14.90 | 14.89 | 15.03 | 21.00 | 24.00 PASS
802.11a 60/5300 | 15.33 | 15.47 | 1547 | 15.61 | 15.12| 15.26 | 15.22 | 15.36 | 21.44 | 24.00 PASS
64/5320 | 15.22 | 15.36 | 15.26 | 15.40 | 15.17 | 15.31 | 15.29 | 15.43 | 21.39 | 24.00 PASS
52/5260 | 14.91 | 1491 | 1498 | 14.98 | 14.87 | 14.87 | 15.03 | 15.03 | 20.97 | 24.00 PASS
8|(:2T;(1)n 60/5300 |15.21 | 15.21 | 15.16 | 15.16 | 15.19| 15.19 | 15.31 | 15.31 | 21.24 | 24.00 PASS
64/5320 | 15.33 | 15.33 | 15.26 | 15.26 | 15.17 | 15.17 | 15.34 | 15.34 | 21.30 | 24.00 PASS
802.11n 54/5270 | 17.57 | 17.70 | 17.50 | 17.63 | 17.53 | 17.66 | 17.57 | 17.70 | 23.69 | 24.00 PASS
HT40 62/5310 | 17.55| 17.68 | 17.51 | 17.64 | 17.58 | 17.71 | 17.61 | 17.74 | 23.71 | 24.00 PASS
832H'_:_;§C 58/5290 | 17.70 | 17.92 | 17.78 | 18.00 | 17.65| 17.87 | 17.82 | 18.04 | 23.98 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 Olog(1 O(Power antennat in dBm/1O)+1 O(Power antenna2 in dBm/1O)+1 O(Power antenna3 in dBm/10)+1O(Power antenna4 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;
Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nan1/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.
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U-NII-2C
Output Power
Network FCha""e" ANT1 ANT2 ANT3 ANTA | | Limit _
Standards | CAY€NCY| Read |Output| Read |Output| Read |Output| Read |Output B (dBm) Conclusion
(MHz) | vajue | Power | Value | Power | Value | Power | Value | Power ( do;vr:;
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)
100/5500 | 14.31 | 14.45 | 14.03 | 14.17 | 14.21 | 14.35 | 14.35 | 14.49 | 20.38 | 24.00 PASS
802.11a 116/5580 | 14.41 | 14.55 | 14.37 | 14.51 | 1442 | 1456 | 14.46 | 14.60 | 20.57 | 24.00 PASS
140/5700 | 13.91 | 14.05 | 14.19 | 14.33 | 13.92 | 14.06 | 14.12 | 14.26 | 20.19 | 24.00 PASS
144/5720 | 14.08 | 14.22 | 14.01 | 14.15 | 14.16 | 14.30 | 14.22 | 14.36 | 20.27 | 24.00 PASS
100/5500 | 14.93 | 14.93 | 14.77 | 14.77 | 14.69 | 14.69 | 14.87 | 14.87 | 20.84 | 24.00 PASS
802.11n | 116/5580 | 14.96 | 14.96 | 14.76 | 14.76 | 14.93 | 14.93 | 14.91 | 14.91 | 20.91 | 24.00 PASS
HT20 140/5700 | 14.88 | 14.88 | 15.03 | 15.03 | 14.91 | 14.91 | 14.97 | 14.97 | 20.97 | 24.00 PASS
144/5720 | 14.96 | 14.96 | 15.08 | 15.08 | 14.99 | 14.99 | 14.91 | 14.91 | 21.01 | 24.00 PASS
102/5510 | 17.79 | 17.92 | 17.89 | 18.02 | 17.76 | 17.89 | 17.89 | 18.02 | 23.98 | 24.00 PASS
802.11n | 110/5550 | 17.86 | 17.99 | 17.90 | 18.03 | 17.79 | 17.92 | 17.82 | 17.95 | 23.99 | 24.00 PASS
HT40 134/5670 | 17.81 | 17.94 | 17.79 | 17.92 | 17.81 | 17.94 | 17.89 | 18.02 | 23.97 | 24.00 PASS
142/5710 | 17.88 | 18.01 | 17.84 | 17.97 | 17.85| 17.98 | 17.81 | 17.94 | 23.99 | 24.00 PASS
802.11ac 106/5530 | 17.73 | 17.95 |17.72 | 17.94 | 17.74 | 17.96 | 17.77 | 17.99 | 23.98 | 24.00 PASS
VHTS0 122/5610 | 17.67 | 17.89 | 17.82 | 18.04 | 17.67 | 17.89 | 17.78 | 18.00 | 23.98 | 24.00 PASS
138/5690 | 17.64 | 17.86 | 17.71 | 17.93 | 17.59 | 17.81 | 17.62 | 17.84 | 23.88 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 Olog(1 O(Power antennat in dBm/1O)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/10)+1O(Power antenna4 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 24dBm.
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U-NII-3
Output Power
Network FCha""e" ANT1 ANT2 ANT3 ANTA | | Limit _
Standards | CAY€NCY| Read |Output| Read |Output| Read |Output| Read |Output Power | (dBM) Conclusion
(MHz) | vajue | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)
149/5745 | 19.73 | 19.87 | 19.75 | 19.89 | 19.86 | 20.00 | 19.91 | 20.05 | 25.97 | 30.00 PASS
802.11a | 157/5785 | 19.94 | 20.08 | 19.88 | 20.02 | 20.14 | 20.28 | 19.98 | 20.12 | 26.14 | 30.00 PASS
165/5825 | 20.12 | 20.26 | 20.21 | 20.35 | 20.27 | 20.41 | 20.31 | 20.45 | 26.38 | 30.00 PASS
149/5745 | 19.81 | 19.81 | 18.78 | 18.78 | 19.89 | 19.89 | 20.03 | 20.03 | 25.68 | 30.00 PASS
82|2_r;;n 157/5785 | 20.06 | 20.06 | 19.91 | 19.91 | 20.11 | 20.11 | 20.09 | 20.09 | 26.06 | 30.00 PASS
165/5825 | 20.23 | 20.23 | 20.21 | 20.21 | 20.27 | 20.27 | 20.32 | 20.32 | 26.28 | 30.00 PASS
802.11n | 151/5755 | 18.37 | 18.50 | 18.24 | 18.37 | 18.13 | 18.26 | 18.45 | 18.58 | 24.45 | 30.00 PASS
HT40 159/5795 | 18.48 | 18.61 | 18.42 | 18.55 | 18.46 | 18.59 | 18.53 | 18.66 | 24.62 | 30.00 PASS
832H'_:_;§C 155/5775 | 17.57 | 17.79 | 17.36 | 17.58 | 17.53 | 17.75 | 17.68 | 17.90 | 23.78 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 Olog(1 O(Power antennat in dBm/1O)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/10)+1O(Power antenna4 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain,

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nanr;

Array Gain = 5 log(Nan1/Nss) dB or 3 dB, whichever is less, for 20-MHz channel widths with Nant = 5.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm.
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MIMO Antenna 4X4 with beamforming

U-NII-1
Output Power
Ch I/
Network cllnls ANT1 ANT2 ANT3 ANT4 Total | Limit _
Standards | €YY | Read |Output| Read | Output| Read |Output| Read |Output Power | (dBM) G
(MHz) | vajue | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)
80211 36/5180 | 19.69 | 19.69 | 19.83 | 19.83 | 20.12 | 20.12 | 19.96 | 19.96 | 25.92 | 30.00 PASS
H'I;20n 44/5220 |19.75| 19.75 | 19.86 | 19.86 | 19.89 | 19.89 | 19.87 | 19.87 | 25.86 | 30.00 PASS
48/5240 |20.03 | 20.03 | 20.04 | 20.04 | 19.97 | 19.97 | 20.13 | 20.13 | 26.06 | 30.00 PASS
802.11n 38/5190 | 18.76 | 18.89 | 18.47 | 18.60 | 18.61 | 18.74 | 18.97 | 19.10 | 24.86 | 30.00 PASS
HT40 46/5230 | 19.03 | 19.16 | 19.49 | 19.62 | 19.43 | 19.56 | 19.64 | 19.77 | 25.55 | 30.00 PASS
802.11
VHT8§C 42/5210 |17.48 | 17.70 | 17.73 | 17.95 | 17.81 | 18.03 | 17.76 | 17.98 | 23.94 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/1O)+1 O(Power antenna3 in dBm/1O)+1 O(Power antenna4 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the same
gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 30dBm.

U-NII-2A
Output Power
T ANT1 ANT2 ANT3 ANTA | | Limit _
Standards || "¢9Y€"SY | Read |Output| Read | Output| Read |Output| Read |Output Power | (ABM) Conclusion
(MHz) | yajue | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) |(dBm) | (dBm)
80211 52/5260 | 15.63 | 15.63 | 16.04 | 16.04 | 15.92 | 15.92 | 15.89 | 15.89 | 21.89 | 24.00 PASS
HT.20n 60/5300 | 14.86 | 14.86 | 15.17 | 15.17 | 15.11 | 15.11 | 15.15 | 15.15 | 21.09 | 24.00 PASS
64/5320 | 15.05| 15.05 | 15.13 | 15.13 | 15.14 | 15.14 | 15.03 | 15.03 | 21.11 | 24.00 PASS
802.11n | 54/5270 |16.17 | 16.30 | 16.53 | 16.66 | 16.47 | 16.60 | 16.61 | 16.74 | 22.60 | 24.00 PASS
HT40 62/5310 | 16.41| 16.54 | 16.54 | 16.67 | 16.68 | 16.81 | 16.76 | 16.89 | 22.75 | 24.00 PASS
802.11
VHTSSC 58/5290 | 16.61 | 16.83 | 16.78 | 17.00 | 16.87 | 17.09 | 16.95 | 17.17 | 23.05 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/1O)+1 O(Power antenna3 in dBm/1O)+1 O(Power antenna4 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the same
gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 24dBm.
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U-NII-2C
Output Power
Network FCha""e" ANT1 ANT2 ANT3 ANTA | | Limit _
Standards | CAY€NCY| Read |Output| Read |Output| Read |Output| Read |Output Power | (dBM) G
(MHz) | yajue | Power | Value | Power | Value | Power | Value | Power (dBm)
(dBm) | (dBm) | (dBm)| (dBm) |(dBm)| (dBm) ((dBm) | (dBm)

100/5500 | 14.91 | 14.91 [ 14.83 | 14.83 | 14.76 | 14.76 | 15.06 | 15.06 | 20.91 | 24.00 PASS
802.11n | 116/5580 | 15.01 | 15.01 | 14.84 | 14.84 | 14.89 | 14.89 | 14.83 | 14.83 | 20.91 | 24.00 PASS
HT20 140/5700 | 15.09 | 15.09 | 15.12 | 15.12 | 14.81 | 14.81 | 15.11 | 15.11 | 21.05 | 24.00 PASS

144/5720 | 15.04 | 15.04 | 15.08 | 15.08 | 14.96 | 14.96 | 15.10 | 15.23 | 21.10 | 24.00 PASS

102/5510 | 17.16 | 17.29 [ 17.03 | 17.16 | 16.95 | 17.08 | 17.11 | 17.24 | 23.21 | 24.00 PASS
802.11n | 110/5550 | 17.02 | 17.15 | 16.75 | 16.88 | 16.82 | 16.95 | 16.79 | 16.92 | 23.00 | 24.00 PASS
HT40 134/5670 | 17.12 | 17.25 | 1713 | 17.26 | 16.84 | 16.97 | 17.08 | 17.21 | 23.19 | 24.00 PASS

142/5710 | 17.04 | 1717 |17.09 | 17.22 | 1711 | 17.24 | 17.24 | 17.24 | 23.24 | 24.00 PASS
802.11ac 106/5530 | 17.19 | 17.41 | 16.95 | 17.17 | 16.93 | 17.15 | 17.14 | 17.36 | 23.30 | 24.00 PASS
VHT80 122/5610 | 17.08 | 17.30 | 17.01 | 17.23 | 16.99 | 17.21 | 17.03 | 17.25 | 22.02 | 24.00 PASS

138/5690 | 16.96 | 17.18 | 16.99 | 17.21 | 17.08 | 17.30 | 17.11 | 17.33 | 22.01 | 24.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 O|Og(1 O(Power antennat in dBm/10)+1 O(Power antenna2 in dBm/1O)+1 O(Power antenna3 in dBm/1O)+1 O(Power antenna4 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the same
gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 24dBm.

U-NII-3
Output Power
T ANT1 ANT2 ANT3 ANTA | _ | Limit _
Standards || "¢9Y€NSY| Read |Output| Read | Output| Read |Output| Read |Output (dBm) Conclusion
(MHz) | yalye | Power | Value | Power | Value | Power | Value | Power I;’do;v:;'
(dBm)| (dBm) (dBm)| (dBm) |(dBm)| (dBm) |(dBm)| (dBm)
149/5745 | 20.06 | 20.06 | 19.12 | 19.12 | 19.96 | 19.96 | 20.13 | 20.13 | 25.86 | 30.00 PASS
80H2T;;n 157/5785 | 19.86 | 19.86 | 19.87 | 19.87 | 19.93 | 19.93 | 19.98 | 19.98 | 25.93 | 30.00 PASS
165/5825 | 20.13 | 20.13 | 20.13 | 20.13 | 20.16 | 20.16 | 20.16 | 20.16 | 26.17 | 30.00 PASS
802.11n | 151/5755 | 18.56 | 18.69 | 18.19 | 18.32 | 18.21 | 18.34 | 18.63 | 18.76 | 24.55 | 30.00 PASS
HT40 159/5795 | 18.63 | 18.76 | 18.46 | 18.59 | 18.56 | 18.69 | 18.76 | 18.89 | 24.75 | 30.00 PASS
SSZH;;SC 155/5775 | 17.49 | 17.71 | 17.43 | 17.65 | 17.61 | 17.83 | 17.82 | 18.04 | 23.83 | 30.00 PASS

Note: 1. For Total Power, according to KDB 662911 D01 Multiple Transmitter Output v02r01 1),
The Total Power =1 0|Og(1 O(Power antennat in dBm/1O)+1 O(Power antenna2 in dBm/10)+1 O(Power antenna3 in dBm/1O)+1 O(Power antenna4 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the same
gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 30dBm.
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MIMO Antenna 1&3

Channel/ Read Output ..
Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 16.43 16.56 30.00 PASS
VHT80+80 58/5290 16.14 16.27 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output L.
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 42/5210 16.25 16.38 30.00 PASS
VHT80+80 106/5530 16.11 16.24 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 16.27 16.40 30.00 PASS
VHT80+80 122/5610 16.16 16.29 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards Ll (dBm)
(MHz) (dBm) (dBm)
802.11ac 42/5210 16.11 16.24 30.00 PASS
VHT80+80 138/5690 15.83 15.96 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network Channel/ ead Output Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 16.04 16.17 30.00 PASS
VHT80+80 155/5775 16.02 16.15 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output L.
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 58/5290 15.66 15.79 24.00 PASS
VHT80+80 106/5530 16.18 16.31 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor
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Channel/ Read Output ..
Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 58/5290 15.73 15.86 24.00 PASS
VHT80+80 122/5610 16.13 16.26 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(r:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards el (dBm)
(MHz) (dBm) (dBm)
802.11ac 58/5290 15.78 15.91 24.00 PASS
VHT80+80 138/5690 15.94 16.07 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 58/5290 15.73 15.86 24.00 PASS
VHT80+80 155/5775 15.98 16.11 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output ..
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 106/5530 16.43 16.56 24.00 PASS
VHT80+80 122/5610 16.13 16.26 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network Channel/ ead Output Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 106/5530 16.37 16.50 30.00 PASS
VHT80+80 138/5690 15.92 16.05 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(r:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards el (dBm)
(MHz) (dBm) (dBm)
802.11ac 106/5530 16.42 16.55 24.00 PASS
VHT80+80 155/5775 15.93 16.06 30.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor
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Channel/ Read Output ..
Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 122/5610 16.14 16.27 24.00 PASS
VHT80+80 138/5690 15.91 16.04 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network F(::::::cl:ly 5:::: Ic::::):: Limit Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 122/5610 16.04 16.17 24.00 PASS
VHT80+80 155/5775 15.94 16.07 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 138/5690 15.93 16.06 24.00 PASS
VHT80+80 155/5775 15.87 16.00 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
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MIMO Antenna 2&4

Channel/ Read Output ..
Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 15.74 15.87 30.00 PASS
VHT80+80 58/5290 15.99 16.12 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output L.
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 42/5210 15.89 16.02 30.00 PASS
VHT80+80 106/5530 16.48 16.61 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 15.66 15.79 30.00 PASS
VHT80+80 122/5610 16.43 16.56 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards Ll (dBm)
(MHz) (dBm) (dBm)
802.11ac 42/5210 15.73 15.86 30.00 PASS
VHT80+80 138/5690 15.81 15.94 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network Channel/ ead Output Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 42/5210 15.65 15.78 30.00 PASS
VHT80+80 155/5775 15.93 16.06 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output L.
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 58/5290 16.01 16.14 24.00 PASS
VHT80+80 106/5530 15.78 15.91 24.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor
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Channel/ Read Output ..
Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
802.11ac 58/5290 16.02 16.15 24.00 PASS
VHT80+80 122/5610 15.66 15.79 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(r:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards el (dBm)
(MHz) (dBm) (dBm)
802.11ac 58/5290 16.04 16.17 24.00 PASS
VHT80+80 138/5690 15.99 16.12 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
802.11ac 58/5290 16.00 16.13 24.00 PASS
VHT80+80 155/5775 15.92 16.05 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Channel/ Read Output ..
Network Limit )
Frequency | Value Power Conclusion
Standards (dBm)
(MHz) (dBm) (dBm)
802.11ac 106/5530 15.68 15.81 24.00 PASS
VHT80+80 122/5610 16.48 16.61 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network Channel/ ead Output Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) (dBm)
802.11ac 106/5530 16.35 16.48 24.00 PASS
VHT80+80 138/5690 15.88 16.01 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
h 1 R
Network F(r:e a:z:cl Vaela:: Ic:z:\rl):: Limit Conclusion
Standards i (dBm)
(MHz) (dBm) (dBm)
802.11ac 106/5530 16.37 16.50 24.00 PASS
VHT80+80 155/5775 15.86 15.99 30.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor
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Channel/

Read

Output

Network Limit .
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 122/5610 15.81 15.94 24.00 PASS
VHT80+80 138/5690 15.89 16.02 24.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network F(::::::cl:ly 5:::: Ic::::):: Limit Conclusion
Standards (dBm)
(MHz) (dBm) | (dBm)
802.11ac 122/5610 15.97 16.10 24.00 PASS
VHT80+80 155/5775 15.83 15.96 30.00 PASS
Note: Output Power=Read Value+Duty cycle correction factor
Network Channel/ Read Output Limit -
Standards Frequency | Value Power (dBm) Conclusion
(MHz) (dBm) | (dBm)
802.11ac 138/5690 15.75 15.88 24.00 PASS
VHT80+80 155/5775 15.86 15.99 30.00 PASS

Note: Output Power=Read Value+Duty cycle correction factor
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5.3. Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. Frequency stability with respect to ambient temperature

a) Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT. If
possible, a dummy load shall be connected to the EUT because an antenna near the metallic walls of
an environmental test chamber could affect the output frequency of the EUT. If the EUT is equipped
with a permanently attached, adjustable-length antenna, then the EUT shall be placed in the center of
the chamber with the antenna adjusted to the shortest length possible. Turn ON the EUT and tune it
to one of the number of frequencies shown in 5.6.

b) Couple the unlicensed wireless device output to the measuring instrument by connecting an
antenna to the measuring instrument with a suitable length of coaxial cable and placing the
measuring antenna near the EUT (e.g., 15 cm away), or by connecting a dummy load to the
measuring instrument, through an attenuator if necessary.

c¢) Adjust the location of the measurement antenna and the controls on the measurement instrument
to obtain a suitable signal level (i.e., a level that will not overload the measurement instrument but is
strong enough to allow measurement of the operating or fundamental frequency of the EUT).

d) Turn the EUT OFF and place it inside the environmental temperature chamber. For devices that
have oscillator heaters, energize only the heater circuit.

e) Set the temperature control on the chamber to the highest specified in the regulatory requirements
for the type of device and allow the oscillator heater and the chamber temperature to stabilize.

f) While maintaining a constant temperature inside the environmental chamber, turn the EUT ON and
record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the EUT
is energized. Four measurements in total are made.

g) Measure the frequency at each of frequencies specified in 5.6.

h) Switch OFF the EUT but do not switch OFF the oscillator heater.

i) Lower the chamber temperature by not more that 10 C, and allow the temperature inside the
chamber to stabilize.

j) Repeat step f) through step i) down to the lowest specified temperature.

2.  Frequency stability when varying supply voltage

Unless otherwise specified, these tests shall be made at ambient room temperature (+15 C to +25
C). An antenna shall be connected to the antenna output terminals of the EUT if possible. If the

EUT is equipped with or uses an adjustable-length antenna, then it shall be fully extended.

a) Supply the EUT with nominal voltage or install a new or fully charged battery in the EUT. Turn ON
the EUT and couple its output to a frequency counter or other frequency-measuring instrument.
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b) Tune the EUT to one of the number of frequencies required in 5.6. Adjust the location of the
measurement antenna and the controls on the measurement instrument to obtain a suitable signal
level (i.e., a level that will not overload the measurement instrument but is strong enough to allow
measurement of the operating or fundamental frequency of the EUT).

c) Measure the frequency at each of the frequencies specified in 5.6.

d) Repeat the above procedure at 85% and 115% of the nominal supply voltage.

Limit

Manufacturers of U-NIl devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the
users manual.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 936Hz
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Test Results

U-NII-1 Test Results
Vo(l\t;e\)ge Temgeclz'?ture 5200MHz
1min 2min 5min 10min
12 -20 5200.001697 | 5199.996481 | 5199.993888 | 5199.992752
12 -10 5199.994466 | 5199.993220 | 5199.992087 | 5199.983164
12 0 5199.991950 | 5199.984404 | 5199.982093 | 5199.976310
12 10 5199.988845 | 5199.977431 | 5199.973359 | 5199.967588
12 20 5199.982552 | 5199.969822 | 5199.967287 | 5199.963541
12 30 5199.975067 | 5199.964325 | 5199.959476 | 5199.957551
12 40 5199.974550 | 5199.963467 | 5199.952533 | 5199.952752
12 50 5199.973700 | 5199.959818 | 5199.950186 | 5199.950386
10.8 20 5199.964690 | 5199.953635 | 5199.949665 | 5199.947266
13.2 20 5199.960436 | 5199.951466 | 5199.944912 | 5199.945375
MHz -0.039564 -0.048534 -0.055088 -0.054625
PPM -7.608412 -9.333447 -10.593750 | -10.504870
U-NII-2A Test Results
Vo(l\t;’:\)ge Temz)oecl:';:\ture 5300MHz
1min 2min 5min 10min
12 -20 5299.998849 | 5299.993178 | 5299.988286 | 5299.986853
12 -10 5299.992220 | 5299.986929 | 5299.986989 | 5299.977005
12 0 5299.989232 | 5299.979180 | 5299.982887 | 5299.969172
12 10 5299.981270 | 5299.973163 | 5299.973824 | 5299.962906
12 20 5299.980808 | 5299.968992 | 5299.965007 | 5299.955407
12 30 5299.977968 | 5299.959956 | 5299.958286 | 5299.948304
12 40 5299.968640 | 5299.953186 | 5299.953722 | 5299.945752
12 50 5299.964074 | 5299.945871 | 5299.951357 | 5299.940069
10.8 20 5299.962209 | 5299.939745 | 5299.944824 | 5299.930726
13.2 20 5299.960694 | 5299.931731 | 5299.934848 | 5299.922504
MHz -0.039306 -0.068269 -0.065152 -0.077496
PPM -7.416147 -12.881032 | -12.292879 | -14.621933
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U-NII-2C Test Results
Vo(l;(;e\)ge Temgeclz'?ture 5580MHz
1min 2min 5min 10min

12 -20 5580.003404 | 5580.001179 | 5579.995528 | 5579.986754
12 -10 5579.994773 | 5580.000399 | 5579.994084 | 5579.983770
12 0 5579.989699 | 5579.995892 | 5579.991778 | 5579.979121
12 10 5579.983216 | 5579.988087 | 5579.990784 | 5579.974434
12 20 5579.974287 | 5579.986082 | 5579.988857 | 5579.972218
12 30 5579.969046 | 5579.985203 | 5579.987109 | 5579.966023
12 40 5579.967867 | 5579.978823 | 5579.979128 | 5579.960266
12 50 5579.965977 | 5579.975728 | 5579.975036 | 5579.955675
10.8 20 5579.957568 | 5579.973177 | 5579.965940 | 5579.947247
13.2 20 5579.953091 | 5579.966253 | 5579.957526 | 5579.937522

MHz -0.046909 -0.033747 -0.042474 -0.062478

PPM -8.406705 -6.047800 -7.611783 -11.196725

U-NII-3 Test Results
Vo(l:;':\)ge Temz)oecl:';:\ture 5785MHz
1min 2min 5min 10min

12 -20 5785.001187 | 5785.000789 | 5784.997112 | 5784.992352
12 -10 5784.994162 | 5784.994325 | 5784.991418 | 5784.991965
12 0 5784.992579 | 5784.984953 | 5784.985016 | 5784.990518
12 10 5784.990144 | 5784.983862 | 5784.978188 | 5784.982951
12 20 5784.980545 | 5784.982034 | 5784.977341 | 5784.979465
12 30 5784.980410 | 5784.972868 | 5784.974529 | 5784.970708
12 40 5784.970422 | 5784.967594 | 5784.974356 | 5784.963223
12 50 5784.963052 | 5784.966671 | 5784.974122 | 5784.954835
10.8 20 5784.960509 | 5784.960340 | 5784.967864 | 5784.946862
13.2 20 5784.954846 | 5784.957056 | 5784.965006 | 5784.946814

MHz -0.045154 -0.042944 -0.034994 -0.053186

PPM -7.805356 -7.423407 -6.049074 -9.193745
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5.4. Power Spectral Density

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

Set RBW = 500 kHz, VBW =1.5MHz for the band 5.725-5.85 GHz

Set RBW = 1 MHz, VBW =3MHz for the band 5.150-5.250 GHz

The conducted PSD is measured at each antenna port. The measured results at the various antenna
ports are then summed mathematically.

Test setup

RF CEII:IIlE Spectrum
Analyzer

ELIT

Limits

Rule FCC Part 15.407(a)(1)/ Part 15.407(a)(2) / Part 15.407(a)(3)

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmittingantennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

Frequency Bands/MHz Limits
5150-5250 17/11dBm/MHz
5.25-5.35 GHz and 5.47-5.725 GHz 11dBm/MHz
5725-5850 30dBm/500kHz
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.75dB.
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Test Results:

Note: Power Spectral Density =Read Value+Duty cycle correction factor

SISO Antenna 1
U-NIi-1

Channel Power
Network IFrequenc Read Value | Spectral Limit Conclusion
Standards (I\?IHz) o (dBm /MHz) | Density (dBm /MHz)
(dBm /MHz)
36/5180 8.25 8.39 17 PASS
802.11a 40/5200 8.16 8.30 17 PASS
48/5240 7.86 7.99 17 PASS
36/5180 8.02 8.02 17 PASS
802.11n 40/5200 8.03 8.03 17 PASS
HT20 i i
48/5240 8.06 8.06 17 PASS
802.11n 38/5190 4.00 413 17 PASS
HT40 46/5230 4.28 4.40 17 PASS
802.11ac VHT80 42/5210 0.34 0.56 17 PASS
U-NII-2A
Power
Ch | Spectral
Network [Fre a:::c Read Value DF:lcsi:a Limit Conclusion
Standards (I\:Hz) y (dBm /MHz) (dBmy (dBm /MHz)
IMHz)
52/5260 8.21 8.35 11 PASS
802.11a 60/5300 8.60 8.73 11 PASS
64/5320 8.71 8.84 11 PASS
52/5260 8.09 8.09 11 PASS
802.11n
A7 A7 11 PA
HT20 60/5300 8 8 SS
64/5320 8.78 8.78 11 PASS
802.11n 54/5270 4.71 4.84 11 PASS
HT40 62/5310 3.75 3.88 11 PASS
802.11ac VHT80 58/5290 -0.28 -0.06 11 PASS
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U-NII-2C
Power
Channel
Network IFrequenc Read Value Spectral Limit Conclusion
Standards (l\(I‘IHz) J (dBm /MHz) Density (dBm /MHz)
(dBm /MHz)
100/5500 8.93 9.07 11 PASS
116/5580 9.19 9.32 11 PASS
802.11a
140/5700 9.05 9.18 11 PASS
144/5720 8.37 8.51 11 PASS
100/5500 8.53 8.53 11 PASS
802.11n 116/5580 8.10 8.10 11 PASS
HT20 140/5700 8.43 8.43 11 PASS
144/5720 8.26 8.26 11 PASS
102/5510 4.80 4.93 11 PASS
802.11n 110/5550 4.39 4.52 11 PASS
HT40 134/5670 3.80 3.93 11 PASS
142/5710 443 4.56 11 PASS
106/5530 0.35 0.57 11 PASS
802.11ac VHT80 | 122/5610 -0.26 -0.03 11 PASS
138/5690 -0.19 0.04 11 PASS
U-NII-3
P
Channel ower L.
Network Read Value Spectral Limit .
[Frequency . Conclusion
Standards (MHz) (dBm/500kHz) Density (dBm/500kHz)
(dBm/500kHz)
149/5745 5.97 6.10 30 PASS
802.11a 157/5785 5.94 6.08 30 PASS
165/5825 5.68 5.81 30 PASS
149/5745 5.47 5.47 30 PASS
802.11n
157/5785 5.26 5.26 30 PASS
HT20
165/5825 5.81 5.81 30 PASS
802.11n 151/5755 1.77 1.90 30 PASS
HT40 159/5795 1.56 1.69 30 PASS
802.11ac VHT80 | 155/5775 -3.24 -3.02 30 PASS
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SISO Antenna 2
U-NIi-1

Channel Power
Network IFrequenc Read Value | Spectral Limit Conclusion
Standards (I\?IHz) o (dBm /MHz) | Density (dBm /MHz)
(dBm /MHz)
36/5180 8.20 8.34 17 PASS
802.11a 40/5200 8.79 8.92 17 PASS
48/5240 8.09 8.23 17 PASS
36/5180 8.33 8.33 17 PASS
802.11n 40/5200 8.29 8.29 17 PASS
HT20 i i
48/5240 7.77 7.77 17 PASS
802.11n 38/5190 4.77 4.90 17 PASS
HT40 46/5230 5.08 5.21 17 PASS
802.11ac VHT80 42/5210 -0.44 -0.21 17 PASS
U-NII-2A
Power
Ch | Spectral
Network [Fre a:::c Read Value DF:lcsi';a Limit Conclusion
Standards (I\?IHz) y (dBm /MHz) (dBmy (dBm /MHz)
IMHz)
52/5260 8.27 8.41 11 PASS
802.11a 60/5300 8.62 8.75 11 PASS
64/5320 8.39 8.53 11 PASS
52/5260 7.80 7.80 11 PASS
802.11n
41 41 11 PA
HT20 60/5300 8 8 SS
64/5320 8.06 8.06 11 PASS
802.11n 54/5270 5.07 5.20 11 PASS
HT40 62/5310 4.09 4.22 11 PASS
802.11ac VHT80 58/5290 -0.49 -0.26 11 PASS
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U-NII-2C
Power
Channel
Network IFrequenc Read Value Spectral Limit Conclusion
Standards (l\(I‘IHz) J (dBm /MHz) Density (dBm /MHz)
(dBm /MHz)
100/5500 8.65 8.79 11 PASS
116/5580 8.52 8.65 11 PASS
802.11a
140/5700 8.72 8.86 11 PASS
144/5720 8.16 8.29 11 PASS
100/5500 8.60 8.60 11 PASS
802.11n 116/5580 7.76 7.76 11 PASS
HT20 140/5700 8.80 8.80 11 PASS
144/5720 8.10 8.10 11 PASS
102/5510 4.63 4.76 11 PASS
802.11n 110/5550 4.85 4.98 11 PASS
HT40 134/5670 3.94 4.07 11 PASS
142/5710 4.36 4.49 11 PASS
106/5530 0.57 0.80 11 PASS
802.11ac VHT80 | 122/5610 1.22 1.44 11 PASS
138/5690 0.45 0.67 11 PASS
U-NII-3
P
Channel ower L.
Network Read Value Spectral Limit .
[Frequency . Conclusion
Standards (MHz) (dBm/500kHz) Density (dBm/500kHz)
(dBm/500kHz)
149/5745 5.41 5.55 30 PASS
802.11a 157/5785 5.98 6.11 30 PASS
165/5825 5.76 5.90 30 PASS
149/5745 5.89 5.89 30 PASS
802.11n
157/5785 5.50 5.50 30 PASS
HT20
165/5825 5.95 5.95 30 PASS
802.11n 151/5755 210 2.23 30 PASS
HT40 159/5795 2.06 2.19 30 PASS
802.11ac VHT80 | 155/5775 -2.77 -2.54 30 PASS
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SISO Antenna 3
U-NIi-1

Channel Power
Network IFrequenc Read Value | Spectral Limit Conclusion
Standards (I\?IHz) o (dBm /MHz) | Density (dBm /MHz)
(dBm /MHz)
36/5180 8.65 8.79 17 PASS
802.11a 40/5200 8.26 8.39 17 PASS
48/5240 7.79 7.92 17 PASS
36/5180 8.49 8.49 17 PASS
802.11n 40/5200 7.96 7.96 17 PASS
HT20 i i
48/5240 8.32 8.32 17 PASS
802.11n 38/5190 4.63 4.76 17 PASS
HT40 46/5230 4.34 4.47 17 PASS
802.11ac VHT80 42/5210 -0.20 0.02 17 PASS
U-NII-2A
Power
Ch | Spectral
Network [Fre a:::c Read Value DF:lcsi';a Limit Conclusion
Standards (I\?IHz) y (dBm /MHz) (dBmy (dBm /MHz)
IMHz)
52/5260 8.62 8.76 11 PASS
802.11a 60/5300 8.25 8.39 11 PASS
64/5320 8.91 9.04 11 PASS
52/5260 7.71 7.71 1 PASS
802.11n
42 42 1 PA
HT20 60/5300 8 8 SS
64/5320 8.72 8.72 11 PASS
802.11n 54/5270 4.77 4.90 11 PASS
HT40 62/5310 3.90 4.03 11 PASS
802.11ac VHT80 58/5290 -0.32 -0.10 11 PASS
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U-NII-2C
Power
Channel
Network IFrequenc Read Value Spectral Limit Conclusion
Standards (I\?IHz) J (dBm /MHz) Density (dBm /MHz)
(dBm /MHz)
100/5500 7.91 8.05 11 PASS
116/5580 8.75 8.88 11 PASS
802.11a
140/5700 8.51 8.65 11 PASS
144/5720 8.57 8.71 11 PASS
100/5500 7.79 7.79 11 PASS
802.11n 116/5580 8.48 8.48 11 PASS
HT20 140/5700 8.00 8.00 11 PASS
144/5720 8.17 8.17 11 PASS
102/5510 3.86 3.98 11 PASS
802.11n 110/5550 4.19 4.32 11 PASS
HT40 134/5670 4.61 4.73 11 PASS
142/5710 4.49 4.62 11 PASS
106/5530 0.53 0.75 11 PASS
802.11ac VHT80 | 122/5610 0.52 0.74 11 PASS
138/5690 0.18 0.40 11 PASS
U-NII-3
P
Channel ower L.
Network Read Value Spectral Limit .
[Frequency . Conclusion
Standards (MHz) (dBm/500kHz) Density (dBm/500kHz)
(dBm/500kHz)
149/5745 6.51 6.64 30 PASS
802.11a 157/5785 5.77 5.91 30 PASS
165/5825 6.11 6.25 30 PASS
149/5745 5.49 5.49 30 PASS
802.11n
157/5785 5.77 5.77 30 PASS
HT20
165/5825 5.61 5.61 30 PASS
802.11n 151/5755 2.02 215 30 PASS
HT40 159/5795 0.66 0.79 30 PASS
802.11ac VHT80 | 155/5775 -2.80 -2.58 30 PASS
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SISO Antenna 4
U-NIi-1

Channel Power
Network IFrequenc Read Value | Spectral Limit Conclusion
Standards (I\?IHz) o (dBm /MHz) | Density (dBm /MHz)
(dBm /MHz)
36/5180 9.06 9.19 17 PASS
802.11a 40/5200 8.40 8.54 17 PASS
48/5240 8.60 8.73 17 PASS
36/5180 8.24 8.24 17 PASS
802.11n 40/5200 8.09 8.09 17 PASS
HT20 i i
48/5240 8.18 8.18 17 PASS
802.11n 38/5190 4.90 5.03 17 PASS
HT40 46/5230 5.01 5.14 17 PASS
802.11ac VHT80 42/5210 0.17 0.39 17 PASS
U-NII-2A
Power
Ch | Spectral
Network [Fre a:::c Read Value DF:lcsi';a Limit Conclusion
Standards (I\?IHz) y (dBm /MHz) (dBmy (dBm /MHz)
IMHz)
52/5260 8.18 8.32 11 PASS
802.11a 60/5300 8.56 8.69 11 PASS
64/5320 8.66 8.80 11 PASS
52/5260 8.39 8.39 11 PASS
802.11n
54 54 11 PA
HT20 60/5300 8.5 8.5 SS
64/5320 8.52 8.52 11 PASS
802.11n 54/5270 4.53 4.66 11 PASS
HT40 62/5310 4.08 4.21 11 PASS
802.11ac VHT80 58/5290 -0.57 -0.34 11 PASS
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-2C
Power
Channel
Network IFrequenc Read Value Spectral Limit Conclusion
Standards (l\(I‘IHz) J (dBm /MHz) Density (dBm /MHz)
(dBm /MHz)
100/5500 8.73 8.86 11 PASS
116/5580 8.38 8.52 11 PASS
802.11a
140/5700 8.94 9.08 11 PASS
144/5720 8.14 8.28 11 PASS
100/5500 8.50 8.50 11 PASS
802.11n 116/5580 7.73 7.73 11 PASS
HT20 140/5700 8.23 8.23 11 PASS
144/5720 7.94 7.94 11 PASS
102/5510 4.22 4.35 11 PASS
802.11n 110/5550 4.08 4.21 11 PASS
HT40 134/5670 4.66 4.79 11 PASS
142/5710 472 4.85 11 PASS
106/5530 0.08 0.30 11 PASS
802.11ac VHT80 | 122/5610 0.98 1.20 11 PASS
138/5690 -0.45 -0.23 11 PASS
U-NII-3
P
Channel ower L.
Network Read Value Spectral Limit .
[Frequency . Conclusion
Standards (MHz) (dBm/500kHz) Density (dBm/500kHz)
(dBm/500kHz)
149/5745 5.87 6.00 30 PASS
802.11a 157/5785 5.93 6.07 30 PASS
165/5825 5.86 6.00 30 PASS
149/5745 5.86 5.86 30 PASS
802.11n
157/5785 5.89 5.89 30 PASS
HT20
165/5825 5.66 5.66 30 PASS
802.11n 151/5755 2.08 2.21 30 PASS
HT40 159/5795 1.59 1.72 30 PASS
802.11ac VHT80 | 155/5775 -2.89 -2.67 30 PASS
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 2X2 without Beamforming

U-NII-1
Power Spectral Density
Network Channel LT GIIE Limit
Standards [Frequency —_— PSD Rz PSD | Total PSD |(dBm | Conclusion
Value Value
(MHz2) (dBlrlnl (dBm/ (dB:;/ (dBm/M| (dBm/MHz) |/MHz)
MH H
MHz) | M2 | pgy | H2)
36/5180 7.98 | 8.11 | 8.61 8.75 11.45 17.00 PASS
802.11a 40/5200 8.87 | 9.01 | 9.16 | 9.30 12.16 17.00 PASS
48/5240 9.00 | 913 | 9.29 | 942 12.29 17.00 PASS
36/5180 7.52 | 7.52 | 8.02 | 8.02 10.79 17.00 PASS
802.11
HT20n 40/5200 8.61 | 8.61 | 9.24 9.24 11.95 17.00 PASS
48/5240 8.82 | 8.82 | 8.64 8.64 11.74 17.00 PASS
802.11n 38/5190 | 4.01 | 414 | 4.49 | 4.62 7.39 17.00| PASS
HT40 46/5230 | 4.04 | 417 | 458 | 4.71 7.46 17.00| PASS
s0211ac | 1os210 | 036 | 058 | 033 | 055 | 358 |17.00| PASS
VHTS0 . . . . . .
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 0|Og(1 O(PSD antennat in dBm/1O)+1 O(PSD antenna2 in dBm/10))
2. The manufacturer declared the transmitter output signals is CDD mode and Nss=2. According to KDB 662911
D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array|
Gain, For power spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss) dB=0.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 17dBm
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A
Power Spectral Density
Network Channel LB S Limit
Standards IFrequency = PSD ez PSD | Total PSD |(dBm | Conclusion
Value Value
(MHz) (dB:'nl (dBm/ (dB:1/ (dBm/ | (dBm/MHz) |/MH2)
MH MH
MHz) | 12 | g | MH2)
52/5260 710 | 7.23 | 7.51 | 7.65 10.45 11.00 PASS
802.11a 60/5300 747 | 761 | 7.46 | 7.60 10.61 11.00 PASS
64/5320 715 | 7.29 | 6.96 | 7.10 10.20 11.00 PASS
52/5260 703 | 703 | 7.25 | 7.25 10.15 11.00 PASS
802.11
HT20n 60/5300 736 | 7.36 | 7.27 | 7.27 10.32 11.00 PASS
64/5320 723 | 723 | 761 | 7.61 10.44 11.00 PASS
802.11n 54/5270 | 4.09 | 422 | 5.16 | 5.29 7.80 11.00| PASS
HT40 62/5310 | 3.99 | 4.12 | 4.17 | 4.30 7.22 11.00| PASS
802.11ac
2 -0. -0.1 . .12 . 11. PA
VHTS0 58/5290 0.35|-013| 050 | O 3.33 00 SS
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 0|Og(1 O(PSD antenna1 in dBm/1 0)+1 O(PSD antenna2 in dBm/10))
2. The manufacturer declared the transmitter output signals is CDD mode and Nss=2. According to KDB 662911
D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant +
Array Gain, For power spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss)
dB=0.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 11dBm
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Power Spectral Density
Network Channel LI LT Limit
Standards IFrequency = PSD ez PSD | Total PSD |(dBm | Conclusion
Value Value
(MHz) (dB:'nl (dBm/ (dB:1/ (dBm/ | (dBm/MHz) |/MH2)
MH MH
MHz) | 12 | g | MH2)
100/5500 743 | 7.56 | 7.28 | 7.42 10.50 11.00 PASS
116/5580 718 | 7.31 | 7.59 | 7.72 10.53 11.00 PASS
802.11a
140/5700 6.99 | 713 | 7.37 | 7.51 10.33 11.00 PASS
144/5720 6.62 | 6.75 | 6.76 | 6.89 9.83 11.00 PASS
100/5500 734 | 734 | 742 | 742 10.39 11.00 PASS
802.11n 116/5580 713 | 713 | 6.99 | 6.99 10.07 11.00 PASS
HT20 140/5700 | 6.78 | 6.78 | 7.13 | 7.13 9.97 11.00| PASS
144/5720 716 | 716 | 7.25 | 7.25 10.21 11.00 PASS
102/5510 450 | 463 | 4.69 | 4.82 7.74 11.00 PASS
802.11n 110/5550 470 | 4.83 | 4.86 | 4.99 7.92 11.00 PASS
HT40 134/5670 | 4.02 | 4.15 | 4.25 | 4.38 7.28 11.00| PASS
142/5710 426 | 4.39 | 4.67 | 4.80 7.61 11.00 PASS
802.11 106/5530 0.85 | 1.07 | 1.51 1.73 4.43 11.00 PASS
VH.TSZC 122/5610 044 | 066 | 1.17 | 1.39 4.05 11.00 PASS
138/5690 -0.04 | 0.18 | 1.05 | 1.27 3.77 11.00 PASS
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 Olog(1 O(PSD antennat in dBm/1O)+1 O(PSD antenna2 in dBm/10))
2. The manufacturer declared the transmitter output signals is CDD mode and Nss=2. According to KDB 662911
D01 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant +
Array Gain, For power spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss)
dB=0.
So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 11dBm
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-3
Power Spectral Density
Network Channel LI SISl Total | Limit
Standards IFrequency Rz PSD Rz PSD PsD | (dBm/ |Conclusion
Val Val
(MHz) (daBLrlnel (dBm/ (d?:l (dBm/ | (dBm/ |500kHz)
500kHz 500kHz)|500kHz
500kHz) )500kHz) ) )

149/5745 | 6.01 | 615 | 691 | 7.05 | 9.63 | 30.00 | PASS
802.11a | 157/5785 | 551 | 564 | 6.14 | 627 | 898 | 30.00 | PASS
165/5825 | 546 | 560 | 6.15 | 6.29 | 897 | 30.00 | PASS
149/5745 | 566 | 566 | 6.38 | 6.38 | 9.04 | 30.00 | PASS
157/5785 | 5.00 | 5.00 | 550 | 550 | 827 | 30.00 | PASS
165/5825 | 5.08 | 5.08 | 552 | 552 | 832 | 30.00 | PASS
802.11n | 151/5755 | 1.03 | 1.15 | 1.61 | 1.74 | 4.47 | 30.00 | PASS

HT40 159/5795 | 1.09 1.22 1.48 1.61 4.43 | 30.00 PASS
802.11ac
VHT80

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/1 0))

802.11n
HT20

155/5775 | -3.31 -3.09 | -245 | -2.23 0.37 | 30.00 PASS

spectral density=10log(1
2. The manufacturer declared the transmitter output signals is CDD mode and Ngs=2. According to KDB
662911 DO1 Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain
= Gant *+ Array Gain, For power spectral density (PSD) measurements on all devices, Array Gain = 10
log(Nant/Nss) dB=0.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 2X2 with Beamforming

U-NII-1
Power Spectral Density
Network Channel S SUIE Limit
Standards IFrequency = PSD Read PSD | Total PSD |(dBm | Conclusion
Val Val
(MHz) e aBmy| €| (dBm/| (dBm/MHz) |/MHz)
(dBm/ (dBm/
MHz) MHz)
MHz) MHz)
36/5180 8.01 | 8.01 | 8.54 | 8.54 11.29 17 PASS
802.11
HT20n 40/5200 8.13 | 813 | 8.65 | 8.65 11.41 17 PASS
48/5240 8.24 | 824 | 8.60 | 8.60 11.44 17 PASS
802.11n 38/5190 | 3.50 | 3.63 | 4.32 | 4.44 7.07 17 PASS
HT40 46/5230 | 4.58 | 4.71 | 4.64 | 4.77 7.75 17 PASS
802.11ac
42/5210 -0.541|-0.32 | 0.03 | 0.25 2.99 17 PASS
VHT80
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 0|0g(1 O(PSD antennat in dBm/1O)+1 O(PSD antenna2 in dBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (2/2) =4dBi < 6dBi. So
the limtis 17dBm.

U-NII-2A
Power Spectral Density
Network Channel Shit Lz Limit
[Frequency Read PSD Read PSD | Total PSD |(dBm | Conclusion
Standards Value Value
(MHz) (dBm/ (dBm/M| (dBm/MHz) |/MHz)
(dBm/ (dBm/
MHz) Hz)
MHz) MHz)
52/5260 715 | 715 | 7.33 7.33 10.25 11.00 PASS
802.11
HT20n 60/5300 715 | 715 | 7.20 7.20 10.19 11.00 PASS
64/5320 760 | 7.60 | 7.31 7.31 10.47 11.00 PASS
802.11n 54/5270 466 | 4.79 | 4.80 4.93 7.87 11.00 PASS
HT40 62/5310 | 3.68 | 3.81 | 3.91 | 4.04 6.94 11.00| PASS
802.11ac
2 2 42 A . A1 11. PA
VHTS0 58/5290 020 | O 0.16 0.39 3 00 SS
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 0Iog(1 O(PSD antennat in dBm/10)+1 O(PSD antenna2 in cIBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (2/2) =4dBi < 6dBi. So the
limtis 11dBm.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Power Spectral Density
Network Channel Suil SR Limit
IFrequency ] PSD i) PSD Uizl e (dBm|Conclusion
Standards Value Value (dBm/
(MHz) (dBm/ (dBm/ IMHz)
(dBm/ MHz) (dBm/ MHz) MHz)
MHz) MHz)
100/5500 | 7.22 | 7.22 | 7.58 | 7.58 10.42 11.00 PASS
802.11n 116/5580 | 7.45 | 7.45 | 7.41 | 7.41 10.44 11.00 PASS
HT20 140/5700 | 7.16 | 7.16 | 7.43 | 743 | 10.31 |11.00| PASS
144/5720 | 7.31 | 7.31 | 7.48 | 7.48 10.40 11.00 PASS
102/5510 | 4.54 | 4.67 | 5.07 | 5.20 7.96 11.00 PASS
802.11n 110/5550 | 5.16 | 5.29 | 5.05 | 5.18 8.24 11.00 PASS
HT40 134/5670 | 4.27 | 4.40 | 4.37 | 4.50 7.46 |11.00| PASS
142/5710 | 4.45 | 4.58 | 4.90 | 5.03 7.82 11.00 PASS
802.11 106/5530 1.35 | 1.57 | 1.40 | 1.62 4.61 11.00 PASS
11ac
VHT80 122/5610 | 0.24 | 0.47 | 1.57 | 1.79 4.19 11.00 PASS
138/5690 |-0.28 |-0.06 | 0.71 | 0.93 3.48 11.00 PASS
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the
power spectral density=1 Olog(1 O(PSD antennat in dBm/10)+1O(PSD antenna2 in dBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2)
e) (i),If all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (2/2)
=4dBi < 6dBi. So the limt is 11dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-3
Power Spectral Density
Network Channel LU S Total | Limit
Standards IFrequency i) PSD g PSD PSD | (dBm |Conclusion
Val Val
(MHz) (;3:; (dBm/ (d?:l (dBm/ | (dBm/ |/500kHz)
500kHz 500kHz) 500kHz
500kHz) ) 500kHz) ) )
149/5745 5.97 5.97 6.53 6.53 9.27 30.00 PASS
802.11
HT20n 157/5785 5.12 5.12 5.94 5.94 8.56 30.00 PASS
165/5825 5.06 5.06 5.32 5.32 8.20 30.00 PASS
802.11n | 151/5755 | 132 | 145 | 176 | 1.89 | 4.69 | 30.00 PASS
HT40 | 159/5795 | 1.16 | 129 | 164 | 1.77 | 455 | 30.00 PASS
802.11ac
155/5775 | -2.94 -2.72 -2.76 -2.54 0.38 30.00 PASS
VHT80

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power
spectral density=1 OlOg(1 O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If
all antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (2/2) =4dBi < 6dBi.
So the limt is 30dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
MIMO Antenna 3X3 without Beamforming
U-NII-1
Power Spectral Density
Network Channel ReaﬁNﬂ Rea?lNTZ ReaﬁNT3 Limit .
Standards IFrequency Value PSD Value PSD Value PSD | Total PSD |(dBm | Conclusion
(MHz) (dBrm (dBm/ (dBm (dBm/ (B (dBm/| (dBm/MHz) |/MHz)
MHz) | "2 | ngy | MH2) ) | MH2)
36/5180 787 | 801 | 839 | 853 | 9.19 | 9.33 13.43 17.00 PASS
802.11a 40/5200 8.29 | 842 | 8.66 | 8.79 | 9.61 | 9.74 13.79 17.00 PASS
48/5240 8.25 | 839 | 8.78 | 891 | 9.54 | 9.67 13.79 17.00 PASS
36/5180 782 | 782 | 749 | 749 | 8.38 | 8.38 12.69 17.00 PASS
8|(2|2T;;n 40/5200 847 | 847 | 8.34 | 8.34 | 8.68 | 8.68 13.27 17.00 PASS
48/5240 8.05 | 805|772 | 772 | 8.24 | 8.24 12.78 17.00 PASS
802.11n 38/5190 | 3.78 | 3.91 | 4.91 | 5.03 | 4.86 | 4.99 9.45 17.00| PASS
HT40 46/5230 | 3.87 | 4.00 | 4.75 | 4.88 | 4.62 | 4.75 9.33 17.00| PASS
802.11ac
VHTS0 42/5210 153 | 1.76 | 0.28 | 0.50 | 0.70 | 0.92 5.86 17.00 PASS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral

density=1 O|Og(1 O(PSD antennat in dBm/10)+10(PSD antenna2 in dBm/‘IO)+1 O(PSD antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode and Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain, For power
spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss) dB=0.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 17dBm
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A
Power Spectral Density
Network Channel ReaI:lNﬂ ReapglNTZ ReaI:INT3 Limit .
Standards IFrequency Value PSD Value PSD Value PSD | Total PSD |(dBm | Conclusion
(MHz) (dBm/ (dBm/ (dBm/ | (dBm/MHz) |/MHz)
(dBm/ MHz) (dBm/ MHz) (dBm/ MHz)
MHz) MHz) MHz)
52/5260 | 5.98 | 6.11 | 599 | 6.12 | 5.84 | 5.98 10.84 |11.00| PASS
802.11a 60/5300 | 5.80 | 5.94 | 5.88 | 6.02 | 5.89 | 6.03 10.77 |11.00| PASS
64/5320 | 6.11 | 6.25 | 5.80 | 593 | 5.82 | 5.95 10.82 |11.00| PASS
52/5260 | 5.59 | 559 | 594 | 594 | 6.14 | 6.14 10.67 |11.00| PASS
SE'ZT';;” 60/5300 | 522 | 522 | 5.71 | 571 | 5.72 | 5.72 10.33 |11.00| PASS
64/5320 | 5.54 | 554 | 571 | 5.71 | 5.69 | 5.69 1042 |11.00| PASS
802.11n 54/5270 | 3.25 | 3.38 | 3.63 | 3.75 | 4.14 | 4.27 8.59 11.00| PASS
HT40 62/5310 3.40 | 353 | 3.95 | 407 | 419 | 4.32 8.76 11.00| PASS
802.11ac
VHT80 58/5290 | -0.57 | -0.35 | -0.34 | -0.11 | -0.27 | -0.05 4.60 11.00| PASS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral
density=1 O|Og(1 O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/‘IO)+1 O(PSD antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode and Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain, For power

spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss) dB=0.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 11dBm
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-2C
Power Spectral Density
Network Channel ANT1 ANT2 ANT3 Limit
Standards IFrequency ] PSD i) PSD ] PSD | Total PSD |(dBm | Conclusion
Val Val Val
(MHz) (d;‘r'r: (dBm/ (;3‘:/ (dBm/ (d;‘r'r: (dBm/ | (dBm/MHz) |/MHz)
MH MH MH
MHz) | M2 | ng) | MH2) gy | MH2)
100/5500 553 | 5.66 | 5.78 | 592 | 5.87 | 6.00 10.63 11.00 PASS
116/5580 545 | 558 | 5.26 | 540 | 557 | 5.71 10.34 11.00 PASS
802.11a

140/5700 598 | 6.11 | 584 | 597 | 584 | 5.98 10.79 11.00 PASS

144/5720 581 | 594 | 587 | 6.00 | 5.70 | 5.84 10.70 11.00 PASS

100/5500 550 | 650 | 544 | 544 | 530 | 5.30 10.18 11.00 PASS

802.11n 116/5580 | 5.46 | 5.46 | 5.30 | 5.30 | 529 | 529 | 10.12 [11.00| PASS

HT20 140/5700 | 5.88 | 5.88 | 5.96 | 5.96 | 5.59 | 5.59 10.59 11.00 PASS

144/5720 546 | 546 | 587 | 5.87 | 530 | 5.30 10.32 11.00 PASS

102/5510 462 | 475 | 4.74 | 487 | 466 | 4.78 9.57 11.00 PASS

802.11n 110/5550 498 | 510 | 485 | 498 | 495 | 5.08 9.83 11.00 PASS

HT40 134/5670 524 | 536 | 549 | 562 | 523 | 5.36 10.22 11.00 PASS

142/5710 444 | 456 | 529 | 542 | 493 | 5.06 9.80 11.00 PASS

106/5530 119 | 142 | 0.89 | 1.11 | 0.65 | 0.87 5.91 11.00 PASS

802.11ac
122/5610 0.31 | 0.53 | 0.36 | 0.59 | -0.32 | -0.10 5.12 11.00 PASS

VHT80

138/5690 -0.35 | -0.12 | 0.07 | 0.29 | -0.49 | -0.26 4.75 11.00 PASS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral

density=1 Olog(1 O(PSD antennat in dBm/10)+ 1 O(PSD antenna2 in dBm/1O)+1 O(PSD antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode and Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain, For power
spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss) dB=0.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 11dBm
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-3
Power Spectral Density
Network Channel Rea:Nﬂ Rea:NTz Rea:NT3 Total | Limit .
Standards IFrequency Value PSD Value PSD Value PSD | PSD | (dBm/ |Conclusion
(MHz) (B (dBm/ (B (dBm/ (@B (dBm/ | (dBm/ |500kHz)
500kHz) 500kHz) o OkHz) 500kHz) 500kHz) 500kHz|500kHz)
149/5745 | 655 | 6.69 | 6.75 | 6.88 | 6.15 | 6.28 | 11.40 | 30.00 | PASS
802.11a | 157/5785 | 6.29 | 6.42 | 7.08 | 722 | 6.60 | 6.74 | 1158 | 30.00 | PASS
165/5825 | 6.45 | 6.59 | 6.71 | 6.85 | 6.51 | 6.65 | 11.47 | 30.00 | PASS
149/5745 | 628 | 6.28 | 6.22 | 622 | 596 | 596 | 10.93 | 30.00 | PASS
SOHZT';;n 157/5785 | 6.10 | 6.10 | 6.34 | 634 | 632 | 632 | 11.02 | 30.00 | PASS
165/5825 | 6.26 | 6.26 | 645 | 6.45 | 599 | 599 | 11.01 | 30.00 | PASS
802.11n | 151/5755 | 1.90 | 203 | 3.14 | 327 | 252 | 265 | 745 | 30.00 | PASS
HT40 | 159/5795 | 259 | 272 | 313 | 3.26 | 240 | 253 | 7.62 | 30.00 | PASS
802.11ac
ViTeo | 195/5775 | -1.66 | -1.43 | -072 | -0.50 | -149 | -1.26 | 373 | 30.00 | PASS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral

density=10log(1

O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/10)+ 1 O(PSD antenna3 in dBm/10))

2. The manufacturer declared the transmitter output signals is CDD mode and Nss=3. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = Gant + Array Gain, For power

spectral density (PSD) measurements on all devices, Array Gain = 10 log(Nant/Nss) dB=0.

So directional gain = Gant + Array Gain =4+0=4 dBi<6dBi. So the power limt is 30dBm

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: R1803H0032-R4V2

MIMO Antenna 3X3 with Beamforming

U-NII-1
Power Spectral Density
Network Channel ANT1 ANT2 ANT3 Limit
Standards IFrequency = PSD Read PSD = PSD | Total PSD |(dBm | Conclusion
Value Value Value
(MHz) 1€ @Bmi| "¢ [@Bm/| 2" |(dBm/| (dBm/MHz) |/MHz)
(dBm/ (dBm/ (dBm/
MHz) MHz) MHz)
MHz) MHz) MHz)
36/5180 764 | 764 | 799 | 799 | 8.70 | 8.70 12.90 17 PASS
802.11
HT20n 40/5200 890 | 890 | 8.75 | 8.75 | 9.49 | 9.49 13.83 17 PASS
48/5240 8.07 | 8.07 | 832 | 832 | 8.76 | 8.76 13.16 17 PASS
802.11n 38/5190 432 | 445 | 473 | 4.86 | 4.86 | 4.99 9.54 17 PASS
HT40 46/5230 | 4.16 | 429 | 4.74 | 4.86 | 4.52 | 4.64 9.38 17 PASS
802.11ac
42/5210 032 | 054 | 0.37 | 0.59 | 1.25 | 1.48 5.66 17 PASS
VHT80
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral
density=1 0|Og(1 O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limtis 17dBm.

U-NII-2A
Power Spectral Density
Network Channel ANT1 ANT2 ANT3 Limit
Standards IFrequency —— PSD —_ PSD —— PSD | Total PSD |(dBm| Conclusion
Val Val Val
(MHz) e aBmi| 218 | @Bm/| | 2" |(dBm/ | (dBm/MHZ) |/MHz)
(dBm/ (dBm/ (dBm/
MHz) MHz) MHz)
MHz) MHz) MHz)
52/5260 584 | 584 | 572 | 572 | 5.76 | 5.76 10.54 |11.00| PASS
802.11
HT20n 60/5300 526 | 526 | 5.84 | 5.84 | 596 | 5.96 1047 |11.00| PASS
64/5320 5.57 | 557 | 558 | 5.58 | 5.84 | 5.84 1044 |11.00| PASS
802.11n 54/5270 238 | 251 | 2.83 | 2.96 | 3.14 | 3.27 7.69 11.00 PASS
HT40 62/5310 263 | 2.76 | 2.89 | 3.02 | 3.45 | 3.57 7.90 11.00 PASS
802.11ac
2 -1.36 | -1.14 | -1.06 | -0.84 | -0.72 | -0. . 11. PA
VHT80 58/5290 36 06 | -0.84 | -0 0.50 3.95 00 SS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral
density=1 0|09(1 O(PSD antennat in dBm/10)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 11dBm.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C
Power Spectral Density
Network Channel ANT1 ANT2 ANT3 Limit
IFrequency g PSD e PSD e PSD Uil e (dBm|Conclusion
Standards MH Value Value Value (dBm/ |
(MHz) (dBm/ (dBm/ (dBm/ 2)
(dBm/ MHz) (dBm/ MHz) (dBm/ MHz) MHz)
MHz) MHz) MHz)
100/5500 577 | 5.77 | 5.37 | 5.37 | 542 | 542 10.29 11.00 PASS
802.11n 116/5580 559 | 559 | 5,16 | 5.16 | 5.37 | 5.37 10.15 11.00 PASS
HT20 140/5700 | 6.09 | 6.09 | 6.01 | 6.01 | 566 | 566 | 10.69 [11.00| PASS
144/5720 538 | 5.38 | 5.67 | 5.67 | 5.46 | 5.46 10.28 11.00 PASS
102/5510 3.74 | 3.87 | 3.71 | 3.84 | 3.69 | 3.82 8.61 11.00 PASS
802.11n 110/5550 4.03 | 416 | 3.69 | 3.81 | 3.89 | 4.02 8.77 11.00 PASS
HT40 134/5670 | 4.12 | 4.25 | 4.48 | 4.61 | 3.93 | 4.06 9.08 |11.00] PASS
142/5710 3.78 | 3.90 | 3.99 | 411 | 3.26 | 3.39 8.58 11.00 PASS
802.11 106/5530 0.39 | 061|113 | 1.36 | 0.58 | 0.80 5.71 11.00 PASS
.11ac
VHTS0 122/5610 0.01 | 0.23 | 0.14 | 0.36 | -0.37 | -0.14 3.31 11.00 PASS
138/5690 |-0.31|-0.08| 0.31 | 0.54 |-0.41|-0.18 3.25 11.00 PASS
Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral
density=1 O|09(1 O(PSD antennat in dBm/10)+ 1 O(PSD antenna2 in dBm/1O)+1 O(PSD antenna3 in dBm/10))
2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all
antennas have the same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt
is 11dBm.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-3
Power Spectral Density
Network Channel ReadANT1 ReadANTz ReadANT3 Total Limit .
Standards IFrequency Value PSD Value PSD Value PSD PSD | (dBm |Conclusion
(MHz) (dBm (dBm/ (dBrm (dBm/ (B (dBm/ | (dBm/ |/500kHz)
500kHz) 500kHz) 0kHz) 500kHz) 500kHz) 500kHz)|500kHz)
149/5745 | 854 | 854 | 7.86 | 7.86 | 849 | 849 | 13.08 | 30.00 PASS
SOHZT;;n 157/5785 | 834 | 834 | 945 | 945 | 855 | 855 | 13.58 | 30.00 PASS
165/5825 | 822 | 822 | 876 | 876 | 821 | 821 | 13.17 | 30.00 PASS
802.11n | 151/5755 | 560 | 573 | 583 | 596 | 554 | 567 | 10.56 | 30.00 PASS
HT40 | 159/5795 | 579 | 592 | 6.03 | 6.16 | 572 | 585 | 10.75 | 30.00 PASS
802.11ac
VHTgo | 198/5775 | 135 | 157 | 213 | 235 | 163 | 186 | 671 | 30.00 PASS

Note: 1. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral

density=10log(

1O(PSD antennat in dBm/1O)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10))

2. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (3/3) =4dBi < 6dBi. So the limt is 30dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
MIMO Antenna 4X4 without Beamforming
U-NII-1
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion
Standards Value Value Value Value
(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/
MHz) MHz) MHz) MHz) | /MHz)
MHz) MHz) MHz) MHz)

36/5180 | 7.71 | 7.84 | 8.33 | 8.47 | 8.38 | 852 | 8.88 | 9.02 | 14.50 | 17 PASS

802.11a | 40/5200 | 8.19 | 8.32 | 8.49 | 8.62 | 856 | 8.70 | 8.92 | 9.05 | 14.70 | 17 PASS

48/5240 | 8.29 | 842 | 865 | 8.79 | 9.11 | 925 | 8.82 | 8.96 | 14.88 | 17 PASS

36/5180 | 8.19 | 8.19 | 7.97 | 7.97 | 8.70 | 8.70 | 8.66 | 8.66 | 14.41 17 PASS

802.11n

HT20 40/5200 | 7.77 | 7.77 | 837 | 8.37 | 8.67 | 867 | 8.85 | 8.85 | 1446 | 17 PASS

48/5240 | 8.16 | 8.16 | 8.59 | 8.59 | 8.94 | 894 | 8.71 | 8.71 | 1463 | 17 PASS

802.11n | 38/5190 | 3.17 | 3.29 | 3.45 | 3.58 | 3.90 | 4.03 | 3.78 | 3.91 | 9.73 17 PASS

HT40 46/5230 | 4.33 | 445 | 4.74 | 4.87 | 5.07 | 520 | 5.31 | 544 | 11.03 | 17 PASS

802.11ac

42/521 -0.57 | -0.34 | -0.22 | 0.01 14 . . 72 22 17 PA
VHT80 /5210 | -0.5 0.3 0 0.0 0 0.36 | 0.50 | O 6 SS

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10log(10(F’SD
antennat in dBm/1O)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/‘lO))

3. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = GANT + Array Gain, For PSD
measurements on all devices,Array Gain=10log(Nant/Nss)dB,so directional gain=GANT+Array Gain=4+10log (4/4)=4<6 dBi. So
the PSD limt is 17dBm.
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion
Standards Value Value Value Value
(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/
MHz) MHz) MHz) MHz) | /MHz)
MHz) MHz) MHz) MHz)
52/5260 348 | 3.61 | 417 | 431 | 4.04 | 418 | 4.29 | 442 | 10.16 | 11.00 PASS
802.11a 60/5300 376 | 3.89 | 4.09 | 422 | 4.37 | 450 | 4.31 | 4.45 | 10.29 | 11.00 PASS
64/5320 425 | 439 | 424 | 438 | 442 | 456 | 4.27 | 441 | 10.45 | 11.00 PASS
802.11 52/5260 297 | 297 | 3.76 | 3.76 | 4.01 | 4.01 | 3.91 | 3.91 9.70 |[11.00 PASS
TN
HT20 60/5300 343 | 343 | 3.81 | 3.81 | 3.73 | 3.73 | 4.06 | 4.06 | 9.78 | 11.00 PASS
64/5320 358 | 358|379 | 379|398 | 398 | 3.83 | 3.83 | 9.82 [(11.00 PASS
802.11n 54/5270 241 | 254 | 298 | 3.11 | 3.03 | 3.16 | 3.05 | 3.18 | 9.02 | 11.00 PASS
HT40 62/5310 298 | 3.11 | 3.03 | 3.16 | 3.30 | 3.43 | 3.21 | 3.34 | 9.28 | 11.00 PASS
802.11ac
VHTS0 58/5290 |-0.55|-0.33|-0.12| 0.10 | -0.35|-0.13 | 0.16 | 0.38 | 6.03 | 11.00 PASS

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10log(10(F’SD
antennat in dBm/10)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/10))

3. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = GANT + Array Gain, For PSD

measurements on all devices,Array Gain=10log(Nant/Nss)dB,so directional gain=GANT+Array Gain=4+10log (4/4)= 4<6 dBi.
So the PSD limt is 11dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-2C
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion

Standards Value Value Value Value

(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/

MHz) MHz) MHz) MHz) | /MHz)

MHz) MHz) MHz) MHz)

100/5500 | 4.10 | 4.23 | 4.06 | 420 | 4.09 | 422 | 4.22 | 4.36 | 10.27 | 11.00 PASS

802.11 116/5580 | 4.17 | 4.31 | 435 | 449 | 440 | 454 | 468 | 4.82 | 10.56 | 11.00 PASS
1a

140/5700 | 4.36 | 4.50 | 4.29 | 443 | 435 | 448 | 4.34 | 447 | 10.49 | 11.00 PASS

144/5720 | 3.69 | 3.82 | 4.27 | 441 | 3.78 | 3.91 | 4.03 | 4.17 | 10.10 | 11.00 PASS

100/5500 | 3.74 | 3.74 | 3.63 | 3.63 | 4.04 | 4.04 | 4.02 | 4.02 | 9.88 | 11.00 PASS

802.11n | 116/5580 | 4.23 | 4.23 | 416 | 4.16 | 4.27 | 4.27 | 443 | 443 | 10.29 | 11.00 PASS

HT20 140/5700 | 4.41 | 441 | 425 | 425 | 3.99 | 3.99 | 4.33 | 4.33 | 10.27 | 11.00 PASS

144/5720 | 299 | 299 | 3.74 | 3.74 | 3.52 | 3.52 | 3.87 | 3.87 | 9.56 | 11.00 PASS

102/5510 | 3.87 | 4.00 | 3.37 | 3.50 | 4.29 | 442 | 4.26 | 4.39 | 10.11 | 11.00 PASS

802.11n | 110/5550 | 4.36 | 448 | 4.00 | 413 | 3.98 | 411 | 411 | 424 | 10.26 | 11.00 PASS

HT40 134/5670 | 460 | 4.73 | 4.02 | 415 | 406 | 419 | 4.41 | 454 | 10.43 | 11.00 PASS

142/5710 | 3.38 | 3.51 | 4.02 | 415 | 3.45 | 3.58 | 3.81 | 3.94 | 9.82 | 11.00 PASS

106/5530 | 146 | 169 | 1.20 | 142 | 0.67 | 0.89 | 1.21 | 143 | 7.39 |11.00 PASS
802.11ac

122/5610 | -0.03 | 0.20 | 0.47 | 0.69 |-0.04| 0.19 | 1.05 | 1.28 | 6.63 | 11.00 PASS
VHT80

138/5690 | -0.38 | -0.15 | 0.01 | 0.23 |-0.44 | -0.21 | 0.29 | 0.51 | 6.12 | 11.00 PASS

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10log(10(F’SD
antenna in dBm/10) ;4 O(PSD antenna2 in dBm/10) , 4 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in cIBm/10))

3. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = GANT + Array Gain, For PSD
measurements on all devices,Array Gain=10log(Nant/Nss)dB,so directional gain=GANT+Array Gain=4+10log (4/4)= 4<6 dBi.

So the PSD limt is 11dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
U-NII-3
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion

Standards Value Value Value Value

(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm/5 | MHz)
(dBm/ (dBm/ (dBm/ (dBm/

MHz) MHz) MHz) MHz) | 00kHz)

MHz) MHz) MHz) MHz)

149/5745 | 593 | 6.06 | 6.31 | 6.44 | 6.26 | 6.40 | 6.53 | 6.67 | 12.42 | 30.00 PASS

802.11a | 157/5785 | 5.84 | 598 | 6.91 | 7.05 | 6.50 | 6.63 | 6.66 | 6.80 | 12.65 | 30.00 PASS

165/5825 | 6.40 | 6.53 | 6.93 | 7.06 | 6.76 | 6.89 | 6.82 | 6.95 | 12.89 | 30.00 PASS

80211 149/5745 | 592 | 592 | 6.66 | 6.66 | 5.95 | 5.95 | 6.63 | 6.63 | 12.33 | 30.00 PASS
1N

157/5785 | 6.44 | 6.44 | 6.71 | 6.71 | 6.23 | 6.23 | 6.66 | 6.66 | 12.54 | 30.00 PASS

HT20
165/5825 | 6.21 | 6.21 | 6.70 | 6.70 | 6.55 | 6.55 | 6.46 | 6.46 | 12.50 | 30.00 PASS

802.11n | 151/5755 | 1.44 | 1.56 | 1.92 | 2.05 | 1.71 | 1.84 | 201 | 214 | 7.92 | 30.00 PASS

HT40 159/5795 | 1.57 | 1.70 | 242 | 254 | 1.57 | 1.70 | 2.04 | 2.16 | 8.06 |30.00 PASS

802.11ac

1 775 | -3.10 | -2. -2.07 | -1. -2.43 | -2.20 | -2.51 | -2.2 T . PASS
VHT80 55/5775 | -3.10 88 0 85 3 0 5 9| 3.73 |30.00

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10log(10(F’SD
antenna in dBm/10) , 4 O(PSD antenna2 in dBm/10) , 4 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in cIBm/10))

3. The manufacturer declared the transmitter output signals is CDD mode And Nss=4. According to KDB 662911 D01

Multiple Transmitter Output v02r01 2)f)(i): If all antennas have the same gain, Directional gain = GANT + Array Gain, For PSD
measurements on all devices,Array Gain=10log(Nant/Nss)dB,so directional gain=GANT+Array Gain=4+10log (4/4)= 4<6 dBi.

So the PSD limt is 30dBm.
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FCC RF Test Report Report No: R1803H0032-R4V2
MIMO Antenna 4X4 with Beamforming
U-NII-1
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion
Standards Value Value Value Value
(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/
MHz) MHz) MHz) MHz) | /MHz)
MHz) MHz) MHz) MHz)
802.11 36/5180 | 7.67 | 7.67 | 7.98 | 7.98 | 8.28 | 8.28 | 8.85 | 8.85 | 14.24 | 17.00 PASS
HT.20n 40/5200 | 7.38 | 7.38 | 7.86 | 7.86 | 8.47 | 8.47 | 8.42 | 8.42 | 14.07 | 17.00 PASS

48/5240 | 8.06 | 8.06 | 8.51 | 8.51 | 8.50 | 8.50 | 8.21 | 8.21 | 14.34 | 17.00 PASS

802.11n | 38/5190 | 2.71 | 2.84 | 3.16 | 3.29 | 3.75 | 3.88 | 3.77 | 3.89 | 9.52 | 17.00 PASS

HT40 46/5230 | 4.09 | 4.22 | 458 | 4.70 | 4.70 | 4.83 | 5.38 | 5.50 | 10.86 | 17.00 PASS

802.11ac

42/5210 |-1.092|-0.87 | -0.23 | 0.00 | -0.37 | -0.14 | 0.79 | 1.01 | 6.07 | 17.00 PASS
VHT80

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10|og(10(F’SD
antennat in dBm/10)+1 O(PSD antenna2 in dBm/1O)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/10))

3. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 17dBm.

U-NII-2A
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion
Standards Value Value Value Value
(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/
MHz) MHz) MHz) MHz) | /MHz)
MHz) MHz) MHz) MHz)
80211 52/5260 | 4.00 | 4.00 | 455 | 455 | 453 | 453 | 4.76 | 4.76 | 10.49 | 11.00 PASS
1N
HT20 60/5300 | 3.20 | 3.20 | 3.68 | 3.68 | 4.03 | 4.03 | 3.86 | 3.86 | 9.72 | 11.00 PASS

64/5320 | 3.64 | 3.64 | 3.81 | 3.81 | 3.87 | 3.87 | 4.09 | 4.09 | 9.87 | 11.00 PASS
802.11n | 54/5270 | 123 | 1.36 | 1.81 | 1.94 | 226 | 2.39 | 2.24 | 2.37 | 8.05 | 11.00 PASS

HT40 62/5310 | 1.54 | 167 | 1.57 | 1.70 | 198 | 211 | 241 | 254 | 8.04 | 11.00 PASS
802.11ac
VHT80

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

58/5290 | -1.83 |-1.60 | -1.65 | -1.42 | -1.03 | -0.81 | -0.78 | -0.55 | 4.94 | 11.00 PASS

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10|og(10(PSD
antennat in dBm/1 O)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/10))

3. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 11dBm.
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U-NII-2C
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion

Standards Value Value Value Value

(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm | MHz)
(dBm/ (dBm/ (dBm/ (dBm/

MHz) MHz) MHz) MHz) | /MHz)

MHz) MHz) MHz) MHz)

100/5500 | 3.65 | 3.65 | 3.61 | 3.61 | 3.49 | 349 | 3.93 | 3.93 | 9.70 | 11.00 PASS

802.11n | 116/5580 | 4.53 | 453 | 416 | 4.16 | 4.09 | 4.09 | 441 | 441 | 10.32 | 11.00 PASS

HT20 140/5700 | 4.03 | 4.03 | 4.14 | 414 | 3.89 | 3.89 | 4.63 | 4.63 | 10.20 | 11.00 PASS

144/5720 | 3.48 | 3.48 | 3.55 | 3.55 | 3.64 | 3.64 | 3.45 | 3.45 | 9.55 | 11.00 PASS

102/5510 | 2.34 | 247 | 216 | 2.29 | 2.88 | 3.01 | 3.06 | 3.19 | 8.78 | 11.00 PASS

802.11n | 110/5550 | 3.03 | 3.16 | 2.47 | 2.60 | 2.87 | 3.00 | 3.74 | 3.87 | 9.20 | 11.00 PASS

HT40 134/5670 | 298 | 3.10 | 3.20 | 3.33 | 2.61 | 2.74 | 3.27 | 3.40 | 9.17 | 11.00 PASS

142/5710 | 243 | 2.56 | 3.07 | 3.20 | 262 | 2.75 | 2.96 | 3.09 | 8.93 | 11.00 PASS

106/5530 | -0.09 | 0.13 | 0.05 | 0.28 | -0.35|-0.13 | 0.61 | 0.83 | 6.31 | 11.00 PASS
802.11ac

122/5610 | -0.03 | 0.19 | 0.01 | 0.24 |-0.02 | 0.21 | 0.89 | 1.11 | 4.98 | 11.00 PASS

VHT80
138/5690 | -0.23 | 0.00 | 0.20 | 0.42 | -0.58 | -0.35 | 0.00 | 0.23 | 4.80 | 11.00 PASS

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10|og(10(F’SD
antennat in dBm/10)+1 O(PSD antenna2 in dBm/1O)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/10))

3. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limtis 11dBm.

U-NII-3
Power Spectral Density
Antenna 1 Antenna 2 Antenna 3 Antenna 4
Channel/ Total | Limit
Network Read Read Read Read .
Frequency PSD PSD PSD PSD | Power | (dBm/ | Conclusion
Standards Value Value Value Value
(MHz) (dBm/ (dBm/ (dBm/ (dBm/ | (dBm/5 | MHz)
(dBm/ (dBm/ (dBm/ (dBm/
MHz) MHz) MHz) MHz) | 00kHz)
MHz) MHz) MHz) MHz)
80211 149/5745 | -2.01 | -2.01 | -1.08 | -1.08 | -1.22 | -1.22 | -1.11 | -1.11 | 4.68 | 30.00 PASS
HT.20n 157/5785 | 221 | 221 | 280 | 2.80 | 2.54 | 254 | 2.81 | 2.81 | 8.62 | 30.00 PASS

165/5825 | 1.97 | 1.97 | 3.08 | 3.08 | 2.50 | 2.50 | 2.61 | 2.61 | 8.58 | 30.00 PASS

802.11n | 151/5755 | 7.20 | 7.33 | 749 | 761 | 7.00 | 713 | 7.21 | 7.34 | 13.38 | 30.00 PASS

HT40 159/5795 | 714 | 7.27 | 751 | 7.64 | 7.37 | 7.50 | 7.42 | 7.55 | 13.51 | 30.00 PASS

802.11ac

VHT80 155/5775 | 7.07 | 7.30 | 7.71 | 7.93 | 7.35 | 7.57 | 7.34 | 7.56 | 13.62 | 30.00 PASS

Note: 1. Power Spectral Density =Read Value+Duty cycle correction factor

2. For Total PSD, according to KDB 662911 D01 Multiple Transmitter Output v02r01 2)a),the power spectral density=10|og(10(PSD
antennat in dBm/10)+1 O(PSD antenna2 in dBm/10)+1 O(PSD antenna3 in dBm/10)) +1 O(PSD antenna4 in dBm/10))

3. Direction gain calculation according to KDB662911 D01 Multiple Transmitter Output v02r01 F) 2) e) (i),If all antennas have the
same gain, directional gain = GANT + 10 log(NANT/NSS)=4+10log (4/4) =4dBi < 6dBi. So the limt is 30dBm.
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MIMO Antenna 1&3

h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 42/5210 -1.85 -1.72 17.00 PASS
VHT80+80 58/5290 -2.39 -2.26 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network F(r:e a:::cl Vael?xi PSD Limit Conclusion
Standards el (dBm | (dBm)
(MHz) (dBm)
802.11ac 42/5210 -1.92 -1.79 17.00 PASS
VHT80+80 106/5530 -1.92 -1.79 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 42/5210 -2.09 -1.96 17.00 PASS
VHT80+80 122/5610 -1.34 -1.21 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 42/5210 -1.94 -1.81 17.00 PASS
VHT80+80 138/5690 -1.73 -1.60 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 42/5210 -2.16 -2.03 17.00 PASS
VHT80+80 155/5775 -4.48 -4.35 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
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h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 58/5290 -2.51 -2.38 11.00 PASS
VHT80+80 106/5530 -1.98 -1.85 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network F(r:e a:::cl Vael?xi PSD Limit Conclusion
Standards Ll (dBm | (dBm)
(MHz) (dBm)
802.11ac 58/5290 -2.75 -2.62 11.00 PASS
VHT80+80 122/5610 -1.65 -1.52 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 58/5290 -2.57 -2.44 11.00 PASS
VHT80+80 138/5690 -1.44 -1.31 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 58/5290 -2.64 -2.51 11.00 PASS
VHT80+80 155/5775 -4.54 -4.41 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 106/5530 -0.93 -0.80 11.00 PASS
VHT80+80 122/5610 -2.46 -2.33 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
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Channel/

Read

Network Frequency | Value PSD Limit Conclusion
Standard dB dB
andaras (MHz) | (aBm) | (@B™ | (@Bm)
802.11ac 106/5530 -1.33 -1.20 11.00 PASS
VHT80+80 138/5690 -2.01 -1.88 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Ch I Read
Network Frea:z:c Vael?xe PSD Limit Conclusion
Standards Ll (dBm | (dBm)
(MHz) (dBm)
802.11ac 106/5530 -1.12 -0.99 11.00 PASS
VHT80+80 155/5775 -5.09 -4.96 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andarcs (MHz) | (aBm) | (9B™ | (@Bm)
802.11ac 122/5610 -1.88 -1.75 11.00 PASS
VHT80+80 138/5690 -2.20 -2.07 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 122/5610 -2.17 -2.04 11.00 PASS
VHT80+80 155/5775 -5.14 -5.01 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h 1 R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andaras (MHz) | (aBm) | (@B™ | (@Bm)
802.11ac 138/5690 -2.36 -2.23 11.00 PASS
VHT80+80 155/5775 -5.02 -4.89 30.00 PASS

Note:PSD=Read Value+Duty cycle correction factor
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MIMO Antenna 2&4

Channel/

Read

Network Frequency | Value PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 42/5210 -2.55 -2.42 17.00 PASS
VHT80+80 58/5290 -2.51 -2.38 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network F(r:e a:::cl Vael?xi PSD Limit Conclusion
Standards Ll (dBm | (dBm)
(MHz) (dBm)
802.11ac 42/5210 -2.66 -2.53 17.00 PASS
VHT80+80 106/5530 -1.77 -1.64 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andarcs (MHz) | (aBm) | (9B™ | (@Bm)
802.11ac 42/5210 -2.73 -2.60 17.00 PASS
VHT80+80 122/5610 -1.56 -1.43 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 42/5210 -2.26 -2.13 17.00 PASS
VHT80+80 138/5690 -1.82 -1.69 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 42/5210 -2.88 -2.75 17.00 PASS
VHT80+80 155/5775 -4.44 -4.31 30.00 PASS

Note:PSD=Read Value+Duty cycle correction factor
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Channel/

Read

Network Frequency | Value PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 58/5290 -2.16 -2.03 11.00 PASS
VHT80+80 106/5530 -2.31 -2.18 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h 1 R
Network F(:ea:z:cl Vael?xi PSD Limit Conclusion
Standards R (dBm | (dBm)
(MHz) (dBm)
802.11ac 58/5290 -2.02 -1.89 11.00 PASS
VHT80+80 122/5610 -2.48 -2.35 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 58/5290 -2.19 -2.06 11.00 PASS
VHT80+80 138/5690 -1.67 -1.54 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 58/5290 -2.11 -1.98 11.00 PASS
VHT80+80 155/5775 -4.55 -4.42 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h 1 R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andaras (MHz) | (aBm) | (@B™ | (@Bm)
802.11ac 106/5530 -2.09 -1.96 11.00 PASS
VHT80+80 122/5610 -2.21 -2.08 11.00 PASS

Note:PSD=Read Value+Duty cycle correction factor
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Ch I/ Read
Network Fre::::cy V:I?Je PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 106/5530 -0.64 -0.51 11.00 PASS
VHT80+80 138/5690 -2.52 -2.39 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network F(r:e a:::cl Vael?xi PSD Limit Conclusion
Standards Ll (dBm | (dBm)
(MHz) (dBm)
802.11ac 106/5530 -0.87 -0.74 11.00 PASS
VHT80+80 155/5775 -4.87 -4.74 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Network F(r::::::tlzly \Z:?Ji PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 122/5610 -2.01 -1.88 11.00 PASS
VHT80+80 138/5690 -2.21 -2.08 11.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
Channel/ Read L.
Network PSD Limit .
Standards Frequency | Value (dBm (dBm) Conclusion
(MHz) (dBm)
802.11ac 122/5610 -1.83 -1.70 11.00 PASS
VHT80+80 155/5775 -5.20 -5.07 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
h | R
Network Fcr:e::::cly V:I?:: PSD Limit Conclusion
Standard dB dB
andards (MHz) (dBm) (dBm (dBm)
802.11ac 138/5690 -2.25 -2.12 11.00 PASS
VHT80+80 155/5775 -5.48 -5.35 30.00 PASS
Note:PSD=Read Value+Duty cycle correction factor
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SISO Antenna 1

U-NII-1, 802.11a, Channel No.: 36

U-NII-1, 802.11n HT20, Channel No.: 36

= pe——————T)

Avg Type: RMS
AvgiHold:>100/100

Center Frag 5.1:

o Trig: Free fiun
shmen: 40 d8

Mkr1
Ref 30,00 dBm

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5,18000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

= pe——————T)

Avg Type: RMS

Trig: Free fun AvgiHold:>100/100

% s 4048
Mkr1

Center Freq|
5180000000 GHz

e —
startFreq
|| 5165000000 GHz|
| StopFreq
5496000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5,18000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

U-NII-1, 802.11a, Channel No.: 40

U-NII-1, 802.11n HT20, Channel No.: 40

= pe——————T)

Avg Type: RMS

‘Center Fraq 5200000000 GHz
AvgiHold > 1000100
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Shnen: 43 dB
Mkr1

Ref 30,00 dBm
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= pe——————T)
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o Trig: Fres Run
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U-NII-1, 802.11a, Channel No.: 48

U-NII-1, 802.11n HT20, Channel No.: 48

= pe——————T)

Avg Type: RMS

‘Center Fraq 5240000000 GH:
L Trig: Free Run AwgiHold > 100000

[ = ganwn: 40 48
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|
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TRes BW 1.0 MHz
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= pe——————T)
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TRes BW 1.0 MHz #VEW 3.0 MHz*
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U-NII-1, 802.11n HT40, Channel No.: 38

U-NII-1, 802.11ac HT80, Channel No.: 42

= pe——————T) - ]

Center Frag 5180000000 Gi Mg Type AMS
Trig: Free Run AvgiHold:>100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5,19000 GHz
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e Serpt 44 5 ]
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Ref 30,00 dBm
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U-NII-1, 802.11n HT40, Channel No.: 46

= pe——————T) - ]

Center Frag 5230000000 Gl
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Ref 30,00 dBm
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U-NII-2A, 802.11a, Channel No.: 52

U-NII-2A, 802.11n HT20, Channel No.:

52

= pe——————T)

‘Center Fraq 5 260000000 GHz
iy o Trig: Free un
WG sAnen: 4 dB

Ref 30,00 dBm

Center 5.26000 GHz
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U-NII-2A, 802.11a, Channel No.: 60

U-NII-2A, 802.11n HT20, Channel No.: 60
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U-NII-2A, 802.11a, Channel No.: 64

U-NII-2A, 802.11n HT20, Channel No.: 64
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= pe——————T)

Center Frag 5.3;

Ref 30,00 dBm

Center 532000 GHz
TRes BW 1.0 MHz

o Trig: Free fiun
shmen: 40 d8

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A, 802.11n HT40, Channel No.: 54

U-NII-2A, 802.11ac HT80, Channel No.: 48

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

Center Frag 5.270000000 GHz

o Trig: Free fiun

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.27000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T) - ]

‘Center Fraq 5200000000 GHz

Avg T
o Trig: Pres Run AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|
|| 5200000000 GiHz

Center 5.29000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2A, 802.11n HT40, Channel No.: 62

= pe——————T) - ]

Avg Type: RMS

Center Frag 5.310000000 GHz
4 AvgiHold:>100100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|

Center 531000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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&

FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11a, Channel No.: 100

U-NII-2C, 802.11a, Channel No.: 140

[Eg—p——————TY =y

Avg Type: RMS

‘Center Fraq 5500000000 GHz
4 o Trig: Fres Run AvgiHold-> 100100

W Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.50000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS
AvgiHold:>100/100

‘Center Fraq 5700000000 GHz
T

o Trig: Free fiun
shmen: 40 d8

Mkr1
Ref 30,00 dBm

Center Freq|
5700000000 GHz

Center 5.70000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz
Sweep 1.000 ms (1001 pts)

#VEW 3.0 MHz*

U-NII-2C, 802.11a, Channel No.: 116

U-NII-2C, 802.11a, Channel No.: 144

[y ——— —
Avg Typa AMS. )

‘Center Fraq 5580000000 GH:
L Trig: Free Run AwgiHold > 100000

[ Shnen: 43 dB
Ref 30.00 dBm

Center Freq|
5560000000 GHz

Center 5.58000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS

‘Center Fraq 5.7 20000000 GH:
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8
Mkr1

Ref 30,00 dBm

Center Freq|
5720000000 GHz

Center 5.72000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT20, Channel No.: 100

U-NII-2C, 802.11n HT20, Channel No.: 140

[Eg—p——————TY =y

‘Center Fraq 5500000000 GH: Avg Type: RMS
AvgiHold > 1000100

Trig: Fres Run

Ref 30,00 dBm

Center Freq|

Center 5.50000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

‘Center Fraq 5700000000 GH: Avg Type: RMS
L Trig: Free Run AwgiHold > 100000

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|
|| 5700000000 Gz

Center 5.70000 GHz

Span 30,00 MHz |55)
#Res BW 1.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2C, 802.11n HT20, Channel No.: 116

U-NII-2C, 802.11n HT20, Channel No.: 144

[Eg—p——————TY =y

Avg Type: RMS
AvgiHold:>100/100

Center Frag 5.580000000 GHz

o Trig: Pres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.58000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS

‘Center Fraq 5720000000 GHz
iy AvgiHold-> 1001100

o Trig: Pres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|
| 5720000000 Gz

Center 5.72000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT40, Channel No.: 102

U-NII-2C, 802.11n HT40, Channel No.: 134

= pe——————T) - ]

Center Frag 5.510000000 GHz
: = Trig: Free Run
[ sarn: 43 dB

Avg Type: RMS
AvgiHold:>100/100

Ref 30,00 dBm

Center Freq|

Center 5.51000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz* Sweep 1,000 ms (1001 pts)

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

o Trig: Free fiun
G #hnen: £ dB

Center Freq|

Center 5.67000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Sweep 1,000 ms (1001 pts)

U-NII-2C, 802.11n HT40, Channel No.: 110

U-NII-2C, 802.11n HT40, Channel No.: 142

= pe——————T) - ]

Avg Type: RMS

‘Center Fraq 5550000000 GHz
L Trig: Free Run AwgiHold > 100000

[ = ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.55000 GHz
TRes BW 1.0 MHz

Span 60,00 Mz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T) - ]

Avg Type: RMS

Center Frag 5.710000000 GHz
4 Trig: Fros Run AvgiHold-> 100900

|Il|',..- Shnen: 4 dB
Ref 30,00 dBm

Center Freq|
ji| 5710000000 GHz

Center 5.71000 GHz
TRes BW 1.0 MHz

Span 60,00 Mz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11ac HT80, Channel No.: 106

U-NII-2C, 802.11ac HT80, Channel No.: 138

e Serpt 44 5 ]

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.53000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

— g puct

[y 5 ]

Center Fraq 5600000000 Mg Type AMS
Trig: Free Run AvgiHold:>100100
sarn: 43 dB

Ref 24.00 dBm

Center Freq|

Center 5.69000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2C, 802.11ac HT80, Channel No.: 122

= pe——————T) - ]

Center Fraq 5610000000 Gl
Trig: Free Run

= ganwn: 40 48

Ref 24.00 dBm

Center Freq|

Center 5.61000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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~_ FCC RF Test Report Report No: R1803H0032-R4V2

U-NII-3, 802.11a, Channel No.: 149 U-NII-3, 802.11n HT20, Channel No.: 149

= pe——————T)

‘Center Frag 5745000000 GH:
. W 115 Frew Run
WG sAnen: 4 dB

Ref 30,00 dBm

Center 5.74500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvgiHold:>100/100

Span 30,00 MHz [(£5

Sweep 1.000 ms (1001 pts)

= pe——————T)

‘Center Frag 5745000000 GH:
;

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center 5.74500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Typa AMS. T
AvvgiHaid:>10-100

Center Freq|
5745000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-3, 802.11a, Channel No.: 157

U-NII-3, 802.11n HT20, Channel No.: 157

= pe——————T)

‘Center Fraq 5 785000000 GHz
AT 1.\ Froa un
WG sAnen: 4 dB

Ref 30,00 dBm

Center 578500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvgiHold:>100/100

Span 30,00 MHz [(£5

Sweep 1.000 ms (1001 pts)

e Erpigt Spacinam Angltm - Suapt 43
‘Center Fraq 5 785000000 GH:
W 115 Frew Run
sAnen: 4 dB

Ref 30,00 dBm

Center 578500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Center Freq|

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-3, 802.11a, Channel No.: 165

e Erpigt Spacinam Angltm - Suapt 43
‘Center Fraq 5 825000000 GHz
o Trig: Free un
sAnen: 4 dB

Ref 30,00 dBm

Center 5.82500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvgiHold:>100/100

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-3, 802.11n HT20, Channel No.: 165

e Erpigt Spacinam Angltm - Suapt 43
‘Center Fraq 5 825000000 GHz
o Trig: Free un
sAnen: 4 dB

Ref 30,00 dBm

Center 5.82500 GHz

TRes BW 510 kHz #VBW 1.5 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Center Freg|
5 825000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-3, 802.11n HT40, Channel No.: 151

U-NII-3, 802.11ac HT80, Channel No.: 155

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

‘Center Fraq 5755000000 GHz

o Trig: Free fiun

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.75500 GHz
TRes BW 510 kHz

Span 50,00 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T) - ]

‘Center Fraq 5775000000 GHz

Avg T
o Trig: Pres Run AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|
| 5775000000 GHZ

Center 577500 GHz
TRes BW 510 kHz

Span 120.0 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

U-NII-3, 802.11n HT40, Channel No.: 159

= pe——————T) - ]

Avg Type: RMS

‘Center Fraq 5 795000000 GHz
. AwgiHold > 100000

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|

Center 5.79500 GHz
TRes BW 510 kHz

Span 50,00 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)
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A

FCC RF Test Report

Report No: R1803H0032-R4V2

SISO Antenna 2

U-NII-1, 802.11a, Channel No.: 36

U-NII-1, 802.11n HT20, Channel No.: 36

= pe——————T)

8000000 Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

Shmen: £ dB

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5,18000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

= pe——————T)

Avg Type: RMS

Center Frag 5.1:
AwgiHold:>100100

Trig: Fres Run

Mkr1
Ref 30,00 dBm

Center Freq|
5180000000 GHz

e —
startFreq
|| 5165000000 GHz|
| StopFreq
5496000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5,18000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

U-NII-1, 802.11a, Channel No.: 40

U-NII-1, 802.11n HT20, Channel No.: 40

= pe——————T)

Avg Type: RMS

‘Center Fraq 5200000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|
5200000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5.20000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

= pe——————T)

Avg Type: RMS

‘Center Fraq 5200000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5.20000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

U-NII-1, 802.11a, Channel No.: 48

U-NII-1, 802.11n HT20, Channel No.: 48

= pe——————T)

Avg Type: RMS

‘Center Fraq 5240000000 GH:
4 o Trig: Fres Run AvgiHold-> 100100

[ Shnen: 43 dB
Ref 30.00 dBm

Center Freg|
5 240000000 GHz

([

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

#VEW 3.0 MHz*

= pe——————T)

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

= ganwn: 40 48
Mkr1

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz [(£5

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-1, 802.11n HT40, Channel No.: 38

U-NII-1, 802.11ac HT80, Channel No.: 42

= pe——————T) - ]

Center Frag 5180000000 Gi Mg Type AMS
Trig: Free Run AvgiHold:>100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5,19000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

e Serpt 44 5 ]

Center Fraq 5210000000 Mg Type AMS
Trig: Free Run AvgiHold:>100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.21000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11n HT40, Channel No.: 46

= pe——————T) - ]

Center Frag 5.230000000 Gi Mg Type AMS
Trig: Free Run AvgiHold:>100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.23000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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A

FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2A, 802.11a, Channel No.: 52

U-NII-2A, 802.11n HT20, Channel No.: 52

e Erpight lpmciram Anabyrm - Surpt 43
‘Center Fraq 5 260000000 GHz
W 115 Frew Run
sAnen: 4 dB

Ref 30,00 dBm

Center 5.26000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

= pe——————T)

‘Center Fraq 5 260000000 GHz
;

o Trig: Pres Run
Shmen: £ dB

Ref 30,00 dBm

Center 5.26000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-2A, 802.11a, Channel No.: 60

U-NII-2A, 802.11n HT20, Channel No.: 60

= pe——————T)

‘Center Fraq 5300000000 GH:
;

Trig: Fres Run

[ = ganwn: 40 48

Ref 30,00 dBm

Center 530000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Typa: AMS. . y
AvvgiHaid:>10-100
Autto Tune,
Center Freq|
| 5- GHr

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

= pe——————T)

Center Frag 5300000000 Gl
;

e Trig: Fres fun
[ -

Shmen: £ dB

Ref 30,00 dBm

Center 530000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Center Freq|
5300000000 GHz

StartFreq
||| 5285000000 GHz|

Jul

StopFreq
5315000000 GHz|

CF Step

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-2A, 802.11a, Channel No.: 64

U-NII-2A, 802.11n HT20, Channel No.: 64

= pe——————T)

Center Frag 5.3;
Trig: Fros Run

= ganwn: 40 48

Ref 30,00 dBm

Center 532000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Center Freg|
5320000000 GHz

StartFreq

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

= pe——————T)

o Trig: Free fiun
" #hnen: £ 48

Center 532000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Center Freg|
5320000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report
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U-NII-2A, 802.11n HT40, Channel No.: 54

U-NII-2A, 802.11ac HT80, Channel No.: 58

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.27000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

— g puct

Avg Type: RMS
Avgl

Trig: Fres Run wgiold-> 1004108

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.29000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2A, 802.11n HT40, Channel No.: 62

= pe——————T) - ]

Center Frag 5.310000000 Gi
Trig: Fros Run
sarn: 43 dB

. Hold:>100100

Ref 30,00 dBm

Center Freq|
5

Center 531000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-2C, 802.11a, Channel No.: 100

U-NII-2C, 802.11a, Channel No.: 140

[Eg—p——————TY =y

Avg Type: RMS

‘Center Fraq 5500000000 GHz
iy AvgiHold-> 1001100

Trig: Fres Run

[ = ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.50000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS

‘Center Fraq 5700000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8
Mkr1

Ref 30,00 dBm

Center Freq|
5700000000 GHz

Center 5.70000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2C, 802.11a, Channel No.: 116

U-NII-2C, 802.11a, Channel No.: 144

[Eg—p——————TY =y

Avg Type: RMS

‘Center Fraq 5580000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|
5560000000 GHz

Center 5.58000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS

‘Center Fraq 5720000000 GHz
AvgiHold > 1000100

Trig: Fres Run
Ref 30,00 dBm

Center Freq|
5720000000 GHz

Center 5.72000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT20, Channel No.: 100

U-NII-2C, 802.11n HT20, Channel No.: 140

[Eg—p——————TY =y

‘Center Fraq 5500000000 GH: Avg Type: RMS
Trig: Free Run AvgiHold > 1000100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.50000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

‘Center Fraq 5700000000 GH: Avg Type: RMS
L Trig: Free Run AwgiHold > 100000

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|
|| 5700000000 Gz

Center 5.70000 GHz

Span 30,00 MHz |55)
#Res BW 1.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2C, 802.11n HT20, Channel No.: 116

U-NII-2C, 802.11n HT20, Channel No.: 144

[Eg—p——————TY =y

Avg Type: RMS
AvgiHold:>100/100

Center Frag 5.580000000 GHz

o Trig: Pres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.58000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

S —p— e

Avg Type: RMS

‘Center Fraq 5720000000 GHz
iy AvgiHold-> 1001100

o Trig: Pres Run
Shmen: £ dB

Ref 30,00 dBm

Center Freq|
| 5720000000 Gz

Center 5.72000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-2C, 802.11n HT40, Channel No.: 102

U-NII-2C, 802.11n HT40, Channel No.: 134

= pe——————T) - ]

Center Frag 5.510000000 GHz
: = Trig: Free Run
[ sarn: 43 dB

Avg Type: RMS
AvgiHold:>100/100

Ref 30,00 dBm

Center Freq|

Center 5.51000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz* Sweep 1,000 ms (1001 pts)

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

o Trig: Free fiun
G #hnen: £ dB

Center Freq|

Center 5.67000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

Sweep 1,000 ms (1001 pts)

U-NII-2C, 802.11n HT40, Channel No.: 110

U-NII-2C, 802.11n HT40, Channel No.: 142

= pe——————T) - ]

Avg Type: RMS

‘Center Fraq 5550000000 GHz
L Trig: Free Run AwgiHold > 100000

[ = ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5.55000 GHz
TRes BW 1.0 MHz

Span 60,00 Mz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T) - ]

Avg Type: RMS

Center Frag 5.710000000 GHz
4 Trig: Fros Run AvgiHold-> 100900

Caactow * SAtien: 40 4B
Ref 30.00 dBm

Center Freq|
ji| 5710000000 GHz

Center 5.71000 GHz
TRes BW 1.0 MHz

Span 60,00 Mz |55)

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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Report No: R1803H0032-R4V2

U-NII-2C, 802.11ac HT80, Channel No.: 106

U-NII-2C, 802.11ac HT80, Channel No.: 138

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

‘Center Fraq 5530000000 GHz

o Trig: Free fiun

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.53000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

5 ]

= Erygpe loacinam Amabytn - Sorpt 14

‘Center Fraq 5690000000 GHz

Avg T
o Trig: Pres Run AvgiHold:>100/100

Shmen: £ dB

Ref 24.00 dBm

Center Freq|
|| 5800000000 Gz

Center 5.69000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-2C, 802.11ac HT80, Channel No.: 122

= pe——————T) - ]

Avg Type: RMS

Center Frag 5.610000000 GHz
4 AvgiHold:>100100

o Trig: Free fiun
shmen: 40 d8

Ref 24.00 dBm

Center Freq|

Center 5.61000 GHz
TRes BW 1.0 MHz

Span

#VEW 3.0 MHz* Sweep 1,000 ms
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FCC RF Test Report

Report No: R1803H0032-R4V2

U-NII-3, 802.11a, Channel No.: 149

= pe——————T)

Avg Type: RMS

‘Center Fraq 5745000000 GHz
L Trig: Free Run AwgiHold > 100000

[ = ganwn: 40 48

Ref 30,00 dBm

Center 5.74500 GHz
TRes BW 510 kHz

Span 30,00 MHz [(£5

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

U-NII-3, 802.11n HT20, Channel No.: 149

— trrane Somrnam Aratam - bt 12 -

Avg Type: RMS

‘Center Fraq 5745000000 GHz
AvgiHold > 1000100

Trig: Fres Run
Mkr1
Ref 30.00 dBm
Center Freq|
5745000000 GHz

([

StartFreq
|| 5730000000 GHz|

Center 5.74500 GHz
TRes BW 510 kHz

Span 30,00 MHz [(£5

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

U-NII-3, 802.11a, Channel No.: 157

U-NII-3, 802.11n HT20, Channel No.: 157

= pe——————T)

Avg Type: RMS

‘Center Fraq 5 785000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center 578500 GHz
TRes BW 510 kHz

Span 30,00 MHz [(£5

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T)

Avg Type: RMS

‘Center Fraq 5 785000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|
5785000000 GHz

Center 578500 GHz
TRes BW 510 kHz

Span 30,00 MHz [(£5

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

U-NII-3, 802.11a, Channel No.: 165

U-NII-3, 802.11n HT20, Channel No.: 165

= pe——————T)

Avg Type: RMS

‘Center Fraq 5 825000000 GH:
4 o Trig: Fres Run AvgiHold-> 100100

[ Shnen: 43 dB
Ref 30.00 dBm

Center Freg|
5 825000000 GHz

e —

Center 5.82500 GHz
TRes BW 510 kHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

#VEW 1.5 MHz*

= pe——————T)

Avg Type: RMS

‘Center Fraq 5 825000000 GH:
e Trig: Fres Run AvgiHold-> 1001100

Caactow * SAtien: 40 4B
Mkr1
Ref 30.00 dBm

Center Freg|
5 825000000 GHz

StartFreq
|| 5810000000 GHz|

Center 5.82500 GHz
TRes BW 510 kHz

Span 30,00 MHz [(£5

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)
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U-NII-3, 802.11n HT40, Channel No.: 151

U-NII-3, 802.11ac HT80, Channel No.: 155

= pe——————T) - ]

Avg Type: RMS
AvgiHold:>100/100

‘Center Fraq 5755000000 GHz

o Trig: Free fiun

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.75500 GHz
TRes BW 510 kHz

Span 50,00 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T) - ]

‘Center Fraq 5775000000 GHz

Avg T
o Trig: Pres Run AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|
| 5775000000 GHZ

Center 577500 GHz
TRes BW 510 kHz

Span 120.0 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)

U-NII-3, 802.11n HT40, Channel No.: 159

= pe——————T) - ]

Avg Type: RMS

‘Center Fraq 5 795000000 GHz
. AwgiHold > 100000

o Trig: Free fiun
shmen: 40 d8

Ref 30,00 dBm

Center Freq|

Center 5.79500 GHz
TRes BW 510 kHz

Span 50,00 MHz

#VEW 1.5 MHz* Sweep 1.000 ms (1001 pts)
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FCC RF Test Report

Report No: R1803H0032-R4V2

SISO Antenna 3

U-NII-1, 802.11a, Channel No.: 36

U-NII-1, 802.11n HT20, Channel No.: 36

= pe——————T)
8000000 Avg Type: RMS

Center Frag 5.1:
AwgiHold:>100100

o Trig: Free fiun
shmen: 40 d8
Mkr1

Ref 30,00 dBm

Center 5,18000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz [(£5

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T)

8000000 Avg Type: RMS

Trig: Fres Run AvgiHold:>100/100

e #AmE: 40 08
Mkr1

Center Freq|
5180000000 GHz

StartFreq
|| 5165000000 GHz|

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 5,18000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*

U-NII-1, 802.11a, Channel No.: 40

U-NII-1, 802.11n HT20, Channel No.: 40

= pe——————T)

Avg Type: RMS

Center Fraq 5200000000 GH:
L Trig: Free Run AwgiHold > 100000

[ = ganwn: 40 48
Ref 30.00 dBm

Center Freq|
5200000000 GHz

e —
StanFreq
| StopFreq

CF Step

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz [(£5

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

= pe——————T)

Avg Type: RMS
Trig: Fres Run AvgiHold:>100/100

Shmen: £ dB

Center Frag 5200000000 Gl
T bt
s
Ref 30.00 dBm

Center Freq|
5200000000 GHz

StartFreq
|| 5185000000 GHz|

Jal

StopFreq
5215000000

2

CF Step

Center 5.20000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz [(£5

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11a, Channel No.: 48

U-NII-1, 802.11n HT20, Channel No.: 48

= pe——————T)

Avg Type: RMS

‘Center Fraq 5240000000 GHz
AvgiHold > 1000100

o Trig: Free fiun
shmen: 40 d8

Mkr1
Ref 30,00 dBm

Center Freg|
5 240000000 GHz

Center 524000 GHz
TRes BW 1.0 MHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

#VEW 3.0 MHz*

= pe——————T)

Avg Type: RMS

‘Center Fraq 5240000000 GHz
iy AvgiHold-> 1001100

o Trig: Free fiun
[ -

Shnen: 43 dB
Mkr1
Ref 30.00 dBm

Center Freg|
5 240000000 GHz

StartFreq
|| 5225000000 GHz|

Stop Freg

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

Center 524000 GHz

TRes BW 1.0 MHz #VEW 3.0 MHz*
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U-NII-1, 802.11n HT40, Channel No.: 38

U-NII-1, 802.11ac HT80, Channel No.: 42

= pe——————T) - ]

Center Frag 5180000000 Gi Mg Type AMS
Trig: Free Run AvgiHold:>100100

= ganwn: 40 48

Ref 30,00 dBm

Center Freq|

Center 5,19000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

e Serpt 44 5 ]

Avg Type: RMS
Trig: Free fun AvgiHold:>100/100

Shmen: £ dB

Ref 30,00 dBm

Center Freq|

Center 5.21000 GHz
TRes BW 1.0 MHz

Span 120.0 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)

U-NII-1, 802.11n HT40, Channel No.: 46

= pe——————T) - ]

Center Frag 5230000000 Gl
Trig: Free Run
sAnen: 4 dB

. Hold:>100100

Ref 30,00 dBm

Center Freq|

Center 5.23000 GHz
TRes BW 1.0 MHz

Span 50,00 MHz

#VEW 3.0 MHz* Sweep 1.000 ms (1001 pts)
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U-NII-2A, 802.11a, Channel No.: 52

U-NII-2A, 802.11n HT20, Channel No.:

52

= pe——————T)

‘Center Fraq 5 260000000 GHz

Ref 30,00 dBm

Center 5.26000 GHz
TRes BW 1.0 MHz

o Trig: Pres Run
Shmen: £ dB

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

= pe——————T)

[

Ref 30,00 dBm

Center 5.26000 GHz
TRes BW 1.0 MHz

‘Center Fraq 5 260000000 GHz
;

Trig: Fres Run

Low  SAnen: 40 48

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Center Freq|
5260000000 GHz

([

StartFreq
||| 5245000000 GHz|

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-2A, 802.11a, Channel No.: 60

U-NII-2A, 802.11n HT20, Channel No.: 60

= pe——————T)

‘Center Fraq 5300000000 GH:
;

W

Ref 30,00 dBm

Center 530000 GHz
TRes BW 1.0 MHz

o Trig: Free fiun
shmen: 40 d8

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

= pe——————T)

Center Frag 5300000000 Gl
;

[

Ref 30,00 dBm

Center 530000 GHz
TRes BW 1.0 MHz

d e Trig: Fresfun
- " sAnen: 40 08

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Center Freq|
| 5300000000 Gz

StartFreq|
|| 5205000000 Gz

StopFreq
5315000000 GHz|

CF Step

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

U-NII-2A, 802.11a, Channel No.: 64

U-NII-2A, 802.11n HT20, Channel No.: 64

= pe——————T)

Center Frag 5.3;

Ref 30,00 dBm

Center 532000 GHz
TRes BW 1.0 MHz

Trig: Fres Run

= ganwn: 40 48

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Mkr1

Center Freg|
5320000000 GHz

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)

[ eyt oectnam Anaites - borpt 14
Center Frag 5.3;

[

Ref 30,00 dBm

Center 532000 GHz
TRes BW 1.0 MHz

o Trig: Free fiun
" #hnen: £ 48

#VEW 3.0 MHz*

Avg Type: RMS
AvgiHold:>100/100

Center Freg|

5320000000 GHz

StartFreq
|| 5305000000 GHz|

Span 30,00 MHz |l
Sweep 1,000 ms (1001 pts)
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